@ Solutions

Report Number :

Applicant :

Model

Brand

FCCID

EUT Description

Test Standard(s)

C2PC TEST REPORT

S Nt LY,
I e SO

14790383-E8V2

APPLE, INC.
1 APPLE PARK WAY
CUPERTINO, CA 95014, U.S.A.

A2651 (Parent Model, Full Test)
A2893, A2894, A2895, A2896 (Variant Models)

APPLE

BCG-E8141A (Parent Model)
BCG-E8154A, BCG-E8155A, BCG-E8156A (Variant Models)

SMARTPHONE
FCC CFR47 PART 2, PART 96

Date Of Issue:
JUNE 22, 2023

PREPARED BY:
UL LLC
47173 BENICIA STREET
FREMONT, CA 94538, U.S.A.
TEL: (510) 319-4000
FAX: (510) 661-0888

7~ [ACCREDITED]
il W CERT #0751.05



REPORT NO: 14790383-E8V2 DATE: JUNE 22, 2023
EUT MODEL: A2651 (PARENT MODEL, FULL TEST) FCC ID: BCG-E8141A (PARENT MODEL)

Revision History

Issue
Rev. Date Revisions Revised By
VA1 6/21/2023 Initial Review Mengistu Mekuria

Addressed All TCB Questions at Section 6.3 and

V2 6/22/2023 Mengistu Mekuria

6.8
Page 2 of 53
UL VERIFICATION SERVICES INC. FORM NO: CCSUP4031B
47173 BENICIA STREET, FREMONT, CA 94538, USA  TEL: (510) 319-4000 FAX: (510) 661-0888

This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO: 14790383-E8V2 DATE: JUNE 22, 2023

EUT MODEL: A2651 (PARENT MODEL, FULL TEST) FCC ID: BCG-E8141A (PARENT MODEL)
TABLE OF CONTENTS

1. ATTESTATION OF TEST RESULT S ... .o iiiriiieciis s s s s rmms s s s s e e s semms s s s s e e s s e mmsssssss s s e s e s enmnssssnsssnnnnn 5
2. SUMMARY OF TEST RESULTS ....cooeiiiiiiiiiceciis s e s r s rmmsssss s s e e s s nmm s ss s s e s s e s mmma s s s e s e s s mmnssssssssennsnnnnssssnnnns 6
3. TEST METHODOLOGY .....ccouiiiiiirirrimnssssssrrrrrrmnssssssssserssnnmsssssssseemssnmssssssssssmmssnnssssssssssmessnnsssssssssssnsnnnnnsnnns 7
4. FACILITIES AND ACCREDITATION ......coiiiiiiiieecssiserrrrsmssssssssssrrrrsmssssssssseressnmssssssssssrssnnnnssssssssnnssnnnnsnssnss 7
5. DECISION RULES AND MEASUREMENT UNCERTAINTY. ... iiiiiiiiccciss s e rrrrsmssssss s s s e s s ssmasssssssesssnnnns 8
5.1. METROLOGICAL TRACEABILITY ..ttt e e e e et a e e e e e e e e e s e eeas 8
5.2, DECISION RULES ...t e e et e e e e e e e et e e e e e e e e e e e aa e eeeeeeeeessaaeeaeas 8
5.3.  MEASUREMENT UNCERT T AINTY .ottt ettt e e e e ettt e e e e e e e e e e b e as 8
5.4. SAMPLE CALCULATION ...ttt et e e e e e e e e e et e e e e e e e e ee st e eaaas 8
6. EQUIPMENT UNDER TEST .....oiiiiiiicciiiiiirrrrssssssss s s s s s srsmsssssss s s s s e s smsssssssssssnssnmsssssssssssnssnnnsssssssssnnnnnnnnnnnns 9
B.1. DESCRIPTION OF EUT ...ttt et e e e e e e ettt e e e e e e e e e ea bt eeeeeeeeeesbaa e eaens 9
B.2. INTRODUGCTION ... e ittt e e e e e e ettt e e e e e e e e e e ettt e eeeeeeeeeataaa e eaeseeeestaaaaaaaass 9
6.3. MODEL DIFFERENGCES ...ttt e e et e e e e e e e et e e e e e e e e e e s e eaaas 9
6.4. MAXIMUM OUTPUT POWER ...ttt e et e e e e et e e e e e e e e e e r e e e s 10
6.5. SPOT CHECK VERIFICATION RESULTS SUMMARY FOR A2893 ..., 12
6.6. SPOT CHECK VERIFICATION RESULTS SUMMARY FOR A2894 ........ooovviiiiieeeeceeee e, 12
6.7. SPOT CHECK VERIFICATION RESULTS SUMMARY FOR A2895 AND A2896..............cccvvvvvvnnnnn. 12
6.8. SOFTWARE AND FIRMWIARE ..... oot et e e e e ettt e e e e e e e e et 13
6.9. MAXIMUM ANTENNA GAIN Lot e e e e e e et e e e e e e e e ee e eaas 13
6.10. WORST-CASE CONFIGURATION AND MODE ......ootuiiiiiiiiieeee et 14
6.11. DESCRIPTION OF TEST SETUP ...ttt e e e 15
7. TEST AND MEASUREMENT EQUIPMENT ...t er s rrmmssss s s s e s s e smmss s s s s e s s s s mmsaas s s s e e e e nmmnnen 17
8. RF OUTPUT POWER VERIFICATION.......cccoiitiieccissserrrrnmmsssss s s s e s s snmssssssssssssssmsssssssssssnssnnnsssssssssnsnnnnnnnns 18
8.1, DG NR NGB ... e e e e e e e e et e — e aaaatar s 19
9. CONDUCTED TEST RESULTS ...ttt e s rr s s s s e e s s s emm s s s s s e e e s e mmnss s s s s e e e e s nmnssssanseeennnnnnnsssnn 21
9.1, OCCUPIED BANDWIDTH ..ottt e e e e e et a e e e e e e e e e st e e e e e e eeeasbaa e eeaaas 21

S T O O o T B | V7 TSR 23
9.2. EMISSION MASK AND ADJACENT CHANNEL POWER.......ccoottiiiiiiaiieeeeeeeeeeeee e 24
9.2.1. 5G NR n48 EMISSION MASK AND ADJACENT CHANNEL POWER.........cccccoceeiiiiiiiiiieee. 25
9.3.  OUT OF BAND EMISSIONS .....coiiiiiiiii et e e e e e ettt e e e e e e e e e e et e e e e e e e e e araa e eeaas 38

Page 3 of 53

UL VERIFICATION SERVICES INC. FORM NO: CCSUP4031B
47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 319-4000 FAX: (510) 661-0888

This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO: 14790383-E8V2 DATE: JUNE 22, 2023

EUT MODEL: A2651 (PARENT MODEL, FULL TEST) FCC ID: BCG-E8141A (PARENT MODEL)
0.3, 1. DG INR DA .ot a e e e 39
9.4. FREQUENCY STABILITY Lottt e ettt e e e e e e e e e e e e e e e e e e e e st aeeaas 44

O I I o T B | V7 SRR 45
9.5. PEAK-TO-AVERAGE POWER RATIO ..ottt 46
0.5, 1. DG INR DA ..o a e e ————————_ 46

10. RADIATED TEST RESULTS ... rrrrrmsssss s s s s s s s s s s s s s s e s s mmssssssss s s s e s nnmsssssssssennssnnnnsssnnsnne 47
10.1. FIELD STRENGTH OF SPURIOUS RADIATION, ANT 4 ... 49
10.2. FIELD STRENGTH OF SPURIOUS RADIATION, ANT 7 ... 50
10.3 FIELD STRENGTH OF SPURIOUS RADIATION, ANT 8 ... 51
10.4 FIELD STRENGTH OF SPURIOUS RADIATION, ANT 9 ... 52
1 £5T S U L o o [ 8 1 1 N 53

Page 4 of 53

UL VERIFICATION SERVICES INC. FORM NO: CCSUP4031B
47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 319-4000 FAX: (510) 661-0888

This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO: 14790383-E8V2

EUT MODEL: A2651 (PARENT MODEL, FULL TEST)

DATE: JUNE 22, 2023
FCC ID: BCG-E8141A (PARENT MODEL)

1. ATTESTATION OF TEST RESULTS

Applicant Name and Address

APPLE, INC.
1 APPLE PARK WAY
CUPERTINO, CA 95014, U.S.A.

A2651 (PARENT MODEL, FULL TEST) (Parent Model, Full Test)

Model A2893, A2894, A2895, A2896 (Variant Models)
Brand APPLE
FCC ID BCG-E8141A (Parent Model)
BCG-E8154A, BCG-E8155A, BCG-E8156A (Variant Models)
EUT Description SMARTPHONE

Serial Number

CT666X3X0G, C2V3Q7Q7D5 (CONDUCTED), JXMBL16XM3, H7VFKXH4D1
(RADIATED)

Sample Receipt Date

FEBRUARY 22, 2022

Date Tested

MARCH 31, 2022 to JULY 14, 2022

Applicable Standards

FCC CFR47 PARTZ2, PART 96

Test Results

COMPLIES

report.

The results documented in this repo

UL LLC tested the above equipment in accordance with the requirements set forth in the above standards. The test results
show that the equipment tested is capable of demonstrating compliance with the requirements as documented in this

described herein. It is the manufacturer's responsibility to assure that additional production units of this model are
manufactured with identical electrical and mechanical components. All samples tested were in good operating condition
throughout the entire test program. Measurement Uncertainties are published for informational purposes only and were not
taken into account unless noted otherwise.

This document may not be altered or revised in any way unless done so by UL LLC and all revisions are duly noted in the
revisions section. Any alteration of this document not carried out by UL LLC will constitute fraud and shall nullify the
document. This report must not be used by the client to claim product certification, approval, or endorsement by A2LA,
NIST, any agency of the Federal Government, or any agency of the U.S. government.

rt apply only to the tested sample, under the conditions and modes of operation as

Approved & Released By:

W\&M LS NN

Reviewed By: Prepared By:

raal

Mengistu Mekuria
Operations Leader

UL LLC.

Tewodros Woldemichael Binod Sitaula
Laboratory Engineer Laboratory Engineer
UL LLC. UL LLC.
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REPORT NO: 14790383-E8V2

EUT MODEL: A2651 (PARENT MODEL, FULL TEST)

DATE: JUNE 22, 2023

FCC ID: BCG-E8141A (PARENT MODEL)

2. SUMMARY OF TEST RESULTS

This report contains data provided by the customer which can impact the validity of results. UL Verification Services Inc.
is only responsible for the validity of results after the integration of the data provided by the customer.

Requirement Description Band Requirement Result Remarks
Clause Number
(FCC)
Equivalent Isotropic Radiated 48 96.41 (b) Complies
Requirement Description Requirement Clause Result Remarks
Number (FCC)
Occupied Bandwidth 2.1049 Complies
Band Edge and Emission Mask 96.41(e) Complies
Out of Band Emissions 96.41(e) Complies
Frequency Stability 2.1055 Complies
Peak-to-Average Ratio 96.41 (9) Complies
Field Strength of Spurious Radiation 96.41(e) Complies

Page 6 of 53

UL VERIFICATION SERVICES INC.

47173 BENICIA STREET, FREMONT, CA 94538, USA
This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.

TEL: (510) 319-4000

FORM NO: CCSUP4031B
FAX: (510) 661-0888



REPORT NO: 14790383-E8V2

EUT MODEL: A2651 (PARENT MODEL, FULL TEST)

DATE: JUNE 22, 2023

FCC ID: BCG-E8141A (PARENT MODEL)

3. TEST METHODOLOGY

The tests documented in this report were performed in accordance with the following:

ANSI C63.26:2015
FCC CFR 47 Part 2, Part 96

FCC KDB 971168 D01 v03r01: Power Meas License Digital Systems

FCC KDB 971168 D02 v02r01: Misc Rev Approv License Devices

FCC KDB 412172 DO1 vO1rO1. Determining ERP and EIRP

4. FACILITIES AND ACCREDITATION

UL Verification Services Inc. is accredited by NVLAP, Laboratory Code 200065-0, for all testing performed within the

scope of this report. Testing was performed at the locations noted below.

ISED ISED Company FCC
Qesiess CABID Number Registration
Building 1: 47173 Benicia Street, Fremont, California, USA UsSo0104 2324A 550739
Building 2: 47266 Benicia Street, Fremont, California, USA UsSo0104 22541 550739
O Building 4: 47658 Kato Rd, Fremont, California, USA uso0104 2324B 550739
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5. DECISION RULES AND MEASUREMENT UNCERTAINTY

5.1. METROLOGICAL TRACEABILITY

All test and measuring equipment utilized to perform the tests documented in this report are calibrated on a regular basis,
with a maximum time between calibrations of one year or the manufacturers’ recommendation, whichever is less, and
where applicable is traceable to recognized national standards.

5.2. DECISION RULES

The Decision Rule is based on Simple Acceptance in accordance with ISO Guide 98-4:2012 Clause 8.2. (Measurement
uncertainty is not taken into account when stating conformity with a specified requirement.)

5.3. MEASUREMENT UNCERTAINTY

Where relevant, the following measurement uncertainty levels have been estimated for tests performed on the apparatus:

PARAMETER ULab
Worst Case Radiated Disturbance, 9KHz to 30 MHz 2.84 dB
Worst Case Radiated Disturbance, 30 to 1000 MHz 6.01 dB

Worst Case Radiated Disturbance, 1000 to 18000 MHz 473 dB
Worst Case Radiated Disturbance, 18000 to 26000 MHz | 4.51 dB
Worst Case Radiated Disturbance, 26000 to 40000 MHz | 5.29 dB

Occupied Channel Bandwidth 1.22 %
Temperature +2.26%
Supply voltages 10.57 %
Time +3.39 %

Uncertainty figures are valid to a confidence level of 95%.

5.4. SAMPLE CALCULATION

RADIATED EMISSIONS

Where relevant, the following sample calculation is provided:
Field Strength (dBuV/m) = Measured Voltage (dBuV) + Antenna Factor (dB/m) + Cable Loss (dB) — Preamp Gain (dB)
36.5 dBuV + 18.7 dB/m + 0.6 dB — 26.9 dB = 28.9 dBuV/m
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REPORT NO: 14790383-E8V2 DATE: JUNE 22, 2023
EUT MODEL: A2651 (PARENT MODEL, FULL TEST) FCC ID: BCG-E8141A (PARENT MODEL)

6. EQUIPMENT UNDER TEST

6.1. DESCRIPTION OF EUT

The Apple iPhone is a smartphone with multimedia functions (music, application support, and video),cellular GSM, GPRS,
EGPRS, UMTS, LTE, 5G FR1, IEEE 802.11a/b/g/n/ac/ax, Bluetooth, Ultra-Wideband, GPS, and NFC. All models except
refetence model support at least one UICC based SIM. The second SIM is either an UICC based p-SIM (physical SIM) or
e-SIM (electronic SIM). The device supports a built-in inductive charging transmitter and receiver. The rechargeable
battery is not user accessible.

Testing was performed on the parent model and is used to support the application for the parent and variants identified in
this report based on the test plan submitted and approved via KDB inquiry by the FCC.

6.2. INTRODUCTION

This application for certification is leveraging the data reuse procedures from KDB 484596 D01 based on reference FCC
ID: BCG-E8141A to cover variant model FCC ID: BCG-E8154A, FCC ID: BCG-E8155A, and FCC ID: BCG-E8156A. The
major difference between the parent/reference model and the variant model is the depopulation in the variant model of the
mmWave transmitter, and some LTE and 5G NR Bands. All other circuitry and features are identical. The data reuse test
plan was approved via manufacturer KDB inquiry.

6.3. MODEL DIFFERENCES
The manufacturer hereby declares the following for models A2651, A2893, A2894, A2895, A2896.

A2651, A2894, A2894, A2895, and A2896 are highly similar, with the only differences being listed on the table
below:

Model FCCID Model Changes
A2651 BCG-E8141A | Reference model
A2893 BCG-E8154A | Variant model. Removed FR2 from the reference model

Variant model. Removed FR2, LTE B11/14/21/29/71, and 5G
n14/n29/n71 from the reference model

Variant model. Removed FR2, LTE B11/14/21/29/53/71, MSS, and 5G
NR n14/n29/n53/n71 from the reference Model.

A2894 BCG-E8155A

A2895/A2896 | BCG-E8156A

*Note:

They have the same PCB layout, design, common components, antennas, antenna locations and housing cases.

More specifically, their cellular modem, Wi-Fi, BT, NFC, WPT and UWB transmitters are identical, and removal of cellular
bands is done by software and depopulation of band-specific components associated with the removed bands.

Spot check verification has been done on models A2893, A28994, A2895, and A2896 in accordance with the test plan
approved via KDB inquiry. Comparison of the models, upper deviation is within 0.5dB range, and all tests are under FCC
Technical Limits. The results documented for model A2651 may be applied as representative to models A2893, A2894,
A2895 and A2896.

Page 9 of 53

UL VERIFICATION SERVICES INC. FORM NO: CCSUP4031B
47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 319-4000 FAX: (510) 661-0888
This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO: 14790383-E8V2 DATE: JUNE 22, 2023
EUT MODEL: A2651 (PARENT MODEL, FULL TEST) FCC ID: BCG-E8141A (PARENT MODEL)

6.4. MAXIMUM OUTPUT POWER

EIRP/ERP TEST PROCEDURE

ANSI C63.26:2015
KDB 971168 D01 Section 5.6

ERP/EIRP = PMeas + GT - LC

where: ERP/EIRP = effective or equivalent radiated power, respectively (expressed in the same units as PMeas, typically
dBW or dBm);

PMeas = measured transmitter output power or PSD, in dBm or dBW;

GT = gain of the transmitting antenna, in dBd (ERP) or dBi (EIRP);

LC = signal attenuation in the connecting cable between the transmitter and antenna, in dB.

For devices utilizing multiple antennas, KDB 662911 provides guidance for determining the effective array transmit
antenna gain term to be used in the above equation.

EUT includes different power levels for head use configuration and body use configuration and the below tables contain
the highest of all configurations average conducted and ERP/EIRP output powers as follows:

Note: for Band48, 5G NR n48, and 5G NR n78 there are three antenna gains for different frequency range within
assigined frequency spectrum. As a result, different antennas and conducted power combinaton are used to get the
maximum EIRP or output powers.

5G NR n48
LOW CHANNEL
Part 96
EIRP Limit (W) 0.20
Antenna Gain (dBi)_(Ant8) -2.80
Bandwidth . Low Upper Conducted EIRP EIRP 99% BW Ermission
(MHz) Modulation | Frequency | Frequency | Average Average Average (kHz) Designator
(MHz) (MHz) (dBm) (dBm) (W) 9
BPSK 25.28 22.48 0.177 8589 8M59G7W
10.0 QPSK 3555.0 3695.0 25.30 22.50 0.178 8562 8M56G7W
16QAM 24.48 21.68 0.147 8559 8M56D7W
BPSK 25.19 22.39 0.173 17913 17MIG7TW
20.0 QPSK 3560.0 3690.0 25.24 22.44 0.175 17855 17MIG7W
16QAM 24.79 21.99 0.158 17841 17M8D7W
BPSK 25.11 22.31 0.170 26807 26M8G7TW
30.0 QPSK 3565.0 3685.0 25.18 22.38 0.173 26810 26M8G7W
16QAM 24.55 21.75 0.150 26806 26M8D7W
BPSK 25.27 22.47 0.177 35652 35M7G7W
40.0 QPSK 3570.0 3680.0 25.30 22.50 0.178 35715 35M7G7TW
16QAM 24.70 21.90 0.155 35656 35M7D7W
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REPORT NO: 14790383-E8V2
EUT MODEL: A2651 (PARENT MODEL, FULL TEST)

DATE: JUNE 22, 2023
FCC ID: BCG-E8141A (PARENT MODEL)

MIDDLE CHANNEL

Part 96
EIRP Limit (W) 0.20
Antenna Gain (dBi)_(Ant7) -2.90
Bandwidth . Low Upper Conducted EIRP EIRP 99% BW Emission
(MHz) Modulation | Frequency | Frequency | Average Average Average (kHz) Bisstiar
(MHz) (MHz) (dBm) (dBm) (W)
BPSK 25.26 22.36 0.172 8589 8M59G7W
10.0 QPSK 3555.0 3695.0 25.27 22.37 0.173 8562 8M56G7W
16QAM 24.77 21.87 0.154 8559 8M56D7W
BPSK 25.23 22.33 0.171 17913 17MIG7W
20.0 QPSK 3560.0 3690.0 25.13 22.23 0.167 17855 17MIG7TW
16QAM 24.66 21.76 0.150 17841 17M8D7W
BPSK 24.98 22.08 0.161 26807 26M8G7TW
30.0 QPSK 3565.0 3685.0 24.97 22.07 0.161 26810 26M8G7TW
16QAM 24.58 21.68 0.147 26806 26M8D7W
BPSK 25.17 22.27 0.169 35652 35M7G7W
40.0 QPSK 3570.0 3680.0 25.13 22.23 0.167 35715 35M7G7TW
16QAM 24.93 22.03 0.160 35656 35M7D7W
HIGH CHANNEL
Part 96
EIRP Limit (W) 0.20
Antenna Gain (dBi)_(Ant4) -2.00
Bandwidth . Low Upper Conducted EIRP EIRP 99% BW Emission
(MHz) Modulation | Frequency | Frequency | Average Average Average (kHz) Designator
(MHz) (MHz) (dBm) (dBm) (W)
BPSK 24.37 22.37 0.173 8589 8M59G7W
10.0 QPSK 3555.0 3695.0 24.30 22.30 0.170 8562 8M56G7W
16QAM 23.92 21.92 0.156 8559 8M56D7W
BPSK 24.33 22.33 0.171 17913 17MIG7W
20.0 QPSK 3560.0 3690.0 24.37 22.37 0.173 17855 17MOG7W
16QAM 23.83 21.83 0.152 17841 17M8D7W
BPSK 24.33 22.33 0.171 26807 26M8G7W
30.0 QPSK 3565.0 3685.0 24.40 22.40 0.174 26810 26M8G7W
16QAM 23.98 21.98 0.158 26806 26M8D7W
BPSK 24.30 22.30 0.170 35652 35M7G7W
40.0 QPSK 3570.0 3680.0 24.27 22.27 0.169 35715 35M7G7W
16QAM 23.83 21.83 0.152 35656 35M7D7W
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REPORT NO: 14790383-E8V2
EUT MODEL: A2651 (PARENT MODEL, FULL TEST)

DATE: JUNE 22, 2023
FCC ID: BCG-E8141A (PARENT MODEL)

6.5.

SPOT CHECK VERIFICATION RESULTS SUMMARY FOR A2893

A2893 SPOT CHECK RESULTS
Measured Original Model: A2651 Sub Model: A2893
Technology Worst Mode Test Item Delta (dB) Remarks
Frequency FCC ID: BCG-E8141A FCC ID: BCG-E8154A
(MHz) Power (dBm) Power (dBm)
5G NR n48 | QPSK @ 40 MHz BW | Cond Power 3550-3700 | 26.00 ‘ 26.00 0.00 Ant9
6.6. SPOT CHECK VERIFICATION RESULTS SUMMARY FOR A2894
A2894 SPOT CHECK RESULTS
Measured Original Model: A2651 Sub Model: A2894
Technology Worst Mode Test Item Delta (dB) Remarks
Frequency FCC ID: BCG-E8141A FCC ID: BCG-E8155A
(MHz) Power (dBm) Power (dBm)
5G NR n48 | QPSK @ 40 MHz BW ‘ Cond Power 3550-3700 ‘ 26.00 ‘ 26.00 0.00 Ant9

6.7.

SPOT CHECK VERIFICATION RESULTS SUMMARY FOR A2895 AND A2896

A2895 SPOT CHECK RESULTS
Measured Original Model: A2651 |Sub Model: A2895/A2896|
Technology Worst Mode Test Item Delta (dB) Remarks
Frequency FCC ID: BCG-E8141A FCC ID: BCG-E8156A
(MHz) Power (dBm) Power (dBm)
5G NR n48 QPSK @ 40 MHz BW | Cond Power 3550-3700 26.00 26.00 0.00 Ant9
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REPORT NO: 14790383-E8V2

EUT MODEL: A2651 (PARENT MODEL, FULL TEST)

DATE: JUNE 22, 2023

FCC ID: BCG-E8141A (PARENT MODEL)

6.8. SOFTWARE AND FIRMWARE

The EUT firmware installed during testing was version: 0.15.02.

6.9. MAXIMUM ANTENNA GAIN

The antenna(s) gain and type, as provided by the manufacturer are as follows:

5G NR Band Frequency Range Ant:nT;t;ain Ant:nTz:\-,Gain Ant:nTz:\sGain Anté\n":LQGain
(MHz) (dBi) (dBi) (dBi) (dBi)
5G NR n48 (Low) 3550 — 3600 MHz 2.2 -3.0 2.8 6.5
5G NR n48 (Mid) 3600 — 3650 MHz 2.1 2.9 -3.0 -6.6
5G NR n48 (High) 3650 — 3700 MHz 2.0 4.6 3.7 6.5
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REPORT NO: 14790383-E8V2 DATE: JUNE 22, 2023
EUT MODEL: A2651 (PARENT MODEL, FULL TEST) FCC ID: BCG-E8141A (PARENT MODEL)

6.10. WORST-CASE CONFIGURATION AND MODE
The EUT supports the following 5G NR Band:
5G NR n48.

For 5G NR, conducted spurious emission tests were conducted on wider bandwidth with inner 1RB since this is the worst
bandwidth and the highest output power.

BPSK modulation applied only for 5G NR frequencies and has the same tune up power as QPSK modulations.
The DFT-s-OFDM and CP-OFDM waveforms were investigated, and DFT-s-OFDM was found to be the worst case.

The worst-case scenario for all measurements is based on an engineering evaluation made on different modulations.
Thn,. BPSK were observed as the worst mode 5G NR bands and set for all conducted and radiated. Output power
measurements were measured on BPSK, QPSK, 16QAM, 64QAM, and 256QAM modulations. For testing purposes
emissions on sections 8 and 9 were measured while BPSK was set at or above target power for all bands. Conducted
tests were performed on the worst case antenna port because it has the highest conducted power. The worst case
antenna port is shown in the table below.

5G NR Band Worst case Antenna Port

5G NR n48 Ant 9

The EUT was investigated in three orthogonal orientations X/Y/Z on all ANT4, ANT7, ANT8 and ANT 9 antennas to
determine the worst case orientation. The following table exabit the worst case orientation for different frequency bands.
The full tests of the EUT have made upon the orientations that shown in the table below.

Frequency Bands ANT1 ANT2 ANT3 ANT4 ANT7 ANT8 ANT9

3300 — 3980 MHz N/A N/A N/A X Y X X

Radiated spurious emissions were investigated from 9kHz to 30MHz, 30MHz-1GHz and above 1GHz. There were no
emissions found with less than 20dB of margin from 9kHz to 1GHz.

For simultaneous transmission of multiple channels in the 2.4GHz/5GH WLAN, UWB, and Cellular bands, tests were

conducted for various configurations having the highest power, least separation in frequencies and widest operation
bandwidths. No noticeable new emission was found.
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REPORT NO: 14790383-E8V2
EUT MODEL: A2651 (PARENT MODEL, FULL TEST)

DATE: JUNE 22, 2023
FCC ID: BCG-E8141A (PARENT MODEL)

6.11. DESCRIPTION OF TEST SETUP
SUPPORT TEST EQUIPMENT
Description Manufacturer Model Serial Number FCC ID/ DoC
Laptop Apple MacBook Pro C02VD7SAH22 BCGA1708
AC/DC adapter Apple A1718 C4H714302LCGN8RAS --
1/0 CABLES (RF CONDUCTED TEST)
Cable # of Identical Cable
No. Port Ports Connector Type Cable Type Length (m) Remarks
1 AC 3 Us 115V Un-shielded 20 N/A
2 uUSB 1 DC Un-shielded 1.0 N/A
3 RF In/Out 1 EUT Un-shielded 0.6 N/A
4 RF In/Out 1 Communication Test Set Un-shielded 1.2 N/A
5 RF In/Out 1 Barrel N/A N/A N/A
1/0 CABLES (RF RADIATED TEST)
Cable # of Identical Cable
No. Port Ports Connector Type Cable Type Length (m) Remarks
1 RF In/Out 1 Antenna Un-shielded 5.0 N/A
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REPORT NO: 14790383-E8V2 DATE: JUNE 22, 2023
EUT MODEL: A2651 (PARENT MODEL, FULL TEST) FCC ID: BCG-E8141A (PARENT MODEL)

CONDUCTED SETUP

directional

Communications
Test Set

Coupler

AC MAIN

RADIATED SETUP

Call Box
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REPORT NO: 14790383-E8V2 DATE: JUNE 22, 2023
EUT MODEL: A2651 (PARENT MODEL, FULL TEST) FCC ID: BCG-E8141A (PARENT MODEL)

7. TEST AND MEASUREMENT EQUIPMENT

The following test and measurement equipment was utilized for the tests documented in this report:

TEST EQUIPMENT LIST

Description Manufacturer Model Asset Cal Due
*Antenna, Horn 1-18GHz ETS Lindgren 3117 80403 06/13//2022
Antenna, Broadband Hybrid, 30MHz to 2000MHz Sunol Sciences JB3 85151 03/21/2023
*Amplifier, 1 to 18GHz Miteq AFS42-00101800-25-S-42 T1165 06/12/2022
Spectrum Analyzer, PXA 3Hz to 44GHz Keysight N9030A 85212 0/30/2023
Spectrum Analyzer, PSA, 3Hz to 44GHz Keysight N9030A 85213 01/19/2023
Spectrum Analyzer, PSA, 3Hz to 44GHz Keysight N9030A 125178 01/24/2023
Directional Coupler KRYTAR 152610 T1537 09/23/2022

Power Meter, P-series single channel Keysight N1912A 90630 01/24/2023
Power Meter, P-series single channel Keysight N1912A 90719 01/24/2023
Filter, HPF 1.2GHz Micro-Tronics 152043 152043 7/29/2022

Filter, BRF 3.4 — 3.8GHz Micro-Tronics 208398 208398 7/30/2022
Spectrum Analyzer, PXA, 3Hz to 44GHz Keysight N9030A 80397 02/01/2023
5G NR Communication Test Set, Call Box Keysight UXM 207269 01/24/2023
5G NR Communication Test Set, Call Box Keysight UXM MY60101138 12/21/2023
*Chamber, Environmental Cincinnati Sub Zero ZPHS-8-3.5-SCT/WC T754 06/16/2022
*Chamber, Environmental Cincinnati Sub Zero ZPHS-8-3.5-SCT/WC T1154 06/15/2022
Amplifier, 218GHz to 26.5GHz Amplical AMP18G26.5-60 215705 02/26/2023
Amplifier, 26.5GHz to 40GHz Amplical AMP26G40-65 172346 02/01/2023
Antenna, Horn 18 to 26.5GHz ARA MWH-1826/B 172362 02/09/2023
Antenna, Horn 26.5GHz to 40GHz ARA MWH-2640/B 172365 03/08/2023
Antenna, Active Loop 9KHz to 30MHz EMCO 6502 T35 10/05/2022

UL AUTOMATION SOFTWARE
CLT Software UL UL RF Ver 3.4, May 20, 2022
Power Measurement Software UL UL RF Ver 3.1.4, April 29, 2022
Radiated test software UL UL RF Ver 9.5, Jan 21, 2022

NOTES:

* Testing is completed before equipment expiration date.
** Equipment listed above that has a calibration due date during the testing period, the testing is completed before
equipment expiration date.
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REPORT NO: 14790383-E8V2 DATE: JUNE 22, 2023
EUT MODEL: A2651 (PARENT MODEL, FULL TEST) FCC ID: BCG-E8141A (PARENT MODEL)

8. RF OUTPUT POWER VERIFICATION

CONDUCTED OUTPUT POWER MEASUREMENT PROCEDURE

All LTE bands conducted average power is obtained from the CMWS500 telecommunication test set.

The following tests were conducted according to the test requirements outlined in section 6.2 of the 3GPP TS136.101
specification.

UE Power Class: 3 (23 +/- 2dBm). Band 41 UE Power Class: 2 (26 +/-2 dBm).The allowed Maximum Power Reduction
(MPR) for the maximum output power due to higher order modulation and transmit bandwidth configuration (resource
blocks) is specified in Table 6.2.3-1 of the 3GPP TS136.101.

Table 6.2.3-1: Maximum Power Reduction (MPR) for Power Class 1, 2 and 3

Modulation Channel bandwidth / Transmission bandwidth (Mra) MPR (dB)
1.4 3.0 5 10 15 20
MHz MHz MHz MHz MHz MHz
QPSK =5 >4 =8 =12 =16 > 18 =1
16 QAM =5 =4 =8 212 = 16 =18 =1
16 QAM =5 >4 > 8 =12 = 16 > 18 £2
64 QAM =5 c4 =8 212 z 16 = 18 £ 2
&4 QAM =5 =>4 > 8§ =12 = 16 > 18 23
256 QAM z1 =5

The allowed A-MPR values specified below in Table 6.2.4.-1 of 3GPP TS136.101 are in addition to the allowed MPR
requirements. All the measurements below were performed with A-MPR disabled, by using Network Signaling Value of
“‘NS_01".

Table 6.2.4-1: Additional Maximum Power Reduction (A-MPR)

MNetwork Reguirements E-UTRA Band Channel Resources A-MPR (dB)
Signalling (subclause) bandwidth | Blocks (Nrg)
value (MHz)
NS_01 6.6.2.1.1 Table 551 | 43510 | Tabie 5.6-1 NIA
3 =5 21
5 =6 =1
2,410,23, 25
NS_03 66221 e e e 10 =6 21
35, 36, 66, 70 15 =8 =1
20 =10 21
BE222
NS_04 6.6.33.19 41 5,10,15,20 | Table 6.2.4-4, Table 6.2 4-4a

The allowed A-MPR values specified below in Table 6.2.3.3.1-1 of 3GPP TS 38.521-1 are in addition to the allowed MPR
requirements. All the measurements below were performed with A-MPR disabled, by using Network Signaling Value of
“‘NS_01".

RESULTS

EUT includes different power levels for head use configuration and body use configuration and the below tables contain
the highest of all configurations average conducted output powers as follows:
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REPORT NO: 14790383-E8V2 DATE: JUNE 22, 2023
EUT MODEL: A2651 (PARENT MODEL, FULL TEST) FCC ID: BCG-E8141A (PARENT MODEL)

8.1. 5G NR n48

| TestEngineerID: | 50822 | Test Date: | 5/11/2022

OUTPUT POWER FOR 5G NR n48 (10.0 MHz)

Conducted Average (dBm)

Bandwidth Modulation RB RB ANT 7 ANT 8 ANT 9 ANT 4
(MHz) Allocation | Offset | 637000 | 641666 | 646333 [ 637000 | 641666 | 646333 | 637000 | 641666 | 646333 | 637000 | 641666 | 646333
3555.0 | 3625.0 | 3695.0 | 3555.0 | 3625.0 [ 3695.0 | 3555.0 | 3625.0 | 3695.0 | 3555.0 | 3625.0 | 3695.0
1 0 24.91 25.04 | 25.10 | 25.05 | 25.05 | 25.01 25.64 | 25.56 | 25.67 | 24.03 | 24.12 | 24.11
1 1 25.17 | 25.26 | 25.30 | 25.16 | 25.16 | 25.17 | 25.88 | 25.86 | 25.84 | 24.18 | 24.30 | 24.37
BPSK 1 22 25.21 | 2522 | 25.19 | 25.28 | 25.22 | 25.07 | 25.92 | 25.84 | 25.78 | 24.27 | 24.40 | 24.22
1 23 24.90 | 25.08 | 24.98 | 25.03 | 25.13 | 24.90 | 25.69 | 25.66 | 25.56 | 24.00 | 24.10 | 24.01
12 6 25.15 | 25.21 | 25.23 | 25.18 | 25.17 | 25.12 | 25.84 | 25.78 | 25.79 | 24.16 | 24.38 | 24.22
24 (0] 24.93 | 25.06 | 25.01 | 24.96 | 25.02 | 24.89 | 25.53 | 25.60 | 25.60 | 23.97 | 24.12 | 24.02
1 0 24.48 | 24.61 | 24.62 | 24.51 | 24.56 | 24.58 | 25.18 | 25.15 | 25.23 | 23.59 | 23.68 | 23.62
1 1 25.17 | 25.21 25.30 | 25.24 | 25.26 | 25.22 | 25.91 25.83 | 25.85 | 24.32 | 24.39 | 24.30
QPSK 1 22 25.22 | 25.27 | 25.26 | 25.30 | 25.28 | 25.13 | 26.00 | 25.85 | 25.75 | 24.27 | 24.39 | 24.25
1 23 24.44 | 24.50 | 24.50 | 2450 | 24.54 | 24.35 | 25.16 | 25.09 | 24.98 | 23.63 | 23.60 | 23.47
12 6 25.09 | 25.24 | 2528 | 25.06 | 25.14 | 25.14 | 25.85 | 25.77 | 25.79 | 24.19 | 24.34 | 24.25
24 0 24.39 | 24.56 | 24.59 | 24.48 | 24.46 | 2442 | 2499 | 25.08 | 25.12 | 23.51 23.66 | 23.51
1 0 23.32 | 23.79 | 23.81 | 23.25 | 23.70 | 23.67 | 23.85 | 24.28 | 24.56 | 22.33 | 22.74 | 22.65
1 1 24.30 | 2462 | 24.83 | 24.40 | 24.62 | 24.70 | 24.96 | 25.34 | 25.29 | 23.35 | 23.67 | 23.92
10.0 16QAM 1 22 24.20 | 24.77 | 24.70 | 24.23 | 24.71 | 24.68 | 25.04 | 25.34 | 25.26 | 23.40 | 23.87 | 23.74
1 23 23.16 | 23.76 | 23.64 | 23.16 | 23.66 | 23.60 | 23.92 | 24.32 | 24.32 | 22.32 | 22.85 | 22.44
12 6 24.18 | 24.38 | 24.58 | 24.48 | 24.56 | 24.50 | 25.12 | 24.97 | 25.06 | 23.44 | 23.53 | 23.41
24 0 23.31 23.50 | 23.60 | 23.49 | 23.54 | 23.35 | 24.16 | 24.00 | 24.05 | 22.49 | 22.46 | 22.58
1 0 23.04 | 22.94 | 23.22 | 22.94 | 23.19 | 23.08 | 23.70 | 23.69 | 23.84 | 21.90 | 22.12 | 22.04
1 1 23.03 | 23.16 | 23.33 | 23.13 | 23.06 | 22.99 | 23.68 | 23.55 | 23.61 21.96 | 22.28 | 22.26
64QAM 1 22 22.97 | 23.25 | 23.09 | 23.19 | 23.18 | 22.92 | 23.78 | 23.71 23.54 | 22.12 | 22.38 | 22.18
1 23 23.03 | 23.12 | 23.12 | 23.10 | 23.15 | 22.94 | 23.66 | 23.74 | 23.65 | 22.08 | 22.35 | 21.96
12 6 2292 | 22.87 | 23.03 | 22.93 | 22.90 | 22.74 | 23.52 | 23.46 | 23.54 | 21.89 | 22.03 | 21.91
24 (0] 22.90 | 23.08 | 23.13 | 22.94 | 22.99 | 22.99 | 23.62 | 23.60 | 23.59 | 22.02 | 22.11 | 22.02
1 0 20.90 | 20.88 | 21.13 | 20.93 | 20.86 | 20.86 | 21.59 | 21.66 | 21.57 | 20.01 | 20.06 [ 19.80
1 1 20.91 | 21.00 | 21.06 | 20.94 | 20.87 | 20.96 | 21.79 | 21.54 | 21.72 | 19.93 | 20.06 | 19.97
256QAM 1 22 21.00 | 20.83 | 20.94 | 20.92 | 21.00 | 20.69 | 21.67 | 21.50 | 21.44 | 20.05 | 19.97 | 20.12
1 23 20.89 | 20.94 | 20.95 | 21.06 | 20.83 | 20.58 | 21.61 21.46 | 21.44 | 20.05 | 20.13 | 20.13
12 6 20.84 | 21.02 | 21.00 | 20.89 | 20.89 | 20.84 | 21.61 21.54 | 21.53 | 19.94 | 20.01 19.90
24 0 20.84 | 20.88 | 20.94 | 20.84 | 20.83 | 20.81 | 21.57 | 21.40 | 21.50 | 19.85 | 19.98 [ 20.02

OUTPUT POWER FOR 5G NR n48 (20.0 MHz)

Conducted Average (dBm)
Bandwidth Modulation RB RB ANT 7 ANT 8 ANT 9 ANT 4
(MHz) Allocation | Offset [ 637333 | 641333 | 646000 | 637333 | 641333 | 646000 | 637333 | 641333 | 646000 | 637333 | 641333 | 646000
3560.0 | 3625.0 | 3690.0 | 3560.0 [ 3625.0 | 3690.0 | 3560.0 | 3625.0 | 3690.0 | 3560.0 | 3625.0 | 3690.0
1 0 24.94 | 25.04 | 25.03 | 24.99 | 25.00 | 25.01 | 25.66 | 25.74 | 25.70 | 24.05 | 24.11 | 24.19
1 1 25.14 | 25.09 | 25.30 | 25.17 | 25.18 | 25.22 | 25.94 | 25.97 | 25.89 | 24.14 | 24.34 | 24.33
BPSK 1 49 25.13 | 25.23 | 25.08 | 25.19 | 25.30 | 24.98 | 25.94 | 25.97 | 25.71 | 24.21 | 24.40 | 24.12
1 50 24.87 | 24.98 | 24.80 | 24.98 | 25.07 | 24.79 | 25.71 | 25.76 | 25.53 | 24.01 | 24.21 | 23.88
25 12 25.08 | 25.06 | 25.09 | 25.18 | 25.26 | 25.11 | 25.89 | 25.94 | 25.86 | 24.11 | 24.37 | 24.22
50 0 24.95 | 24.93 | 24.92 | 24.97 | 25.00 | 24.86 | 25.69 | 25.69 | 25.56 | 24.00 | 24.10 | 23.98
1 0 24.44 | 24.34 | 2455 | 24.51 | 24.39 | 2452 | 2512 | 25.13 | 25.19 | 23.45 | 23.59 | 23.60
1 1 25.10 | 25.13 | 25.24 | 25.24 | 25.14 | 25.16 | 25.99 | 25.88 | 25.90 | 24.14 | 24.35 | 24.37
QPSK 1 49 25.13 | 25.11 | 25.01 | 25.24 | 25.24 | 24.96 | 26.00 | 25.92 | 25.69 | 24.25 | 24.35 | 24.12
1 50 24.41 | 24.38 | 24.37 | 24.56 | 24.59 | 24.28 | 25.11 | 25.21 | 25.01 | 23.48 | 23.63 | 23.34
25 12 25.00 | 25.12 | 2511 | 25.15 | 25.18 | 25.13 | 25.90 | 25.85 | 25.78 | 24.11 | 24.28 | 24.21
50 0 24.45 | 24.35 | 2441 | 24.46 | 24.46 | 24.38 | 25.20 | 25.15 | 25.11 | 23.52 | 23.60 | 23.46
1 0 23.62 | 23.58 | 23.66 | 23.76 | 23.52 | 23.54 | 23.84 | 24.37 | 24.46 | 22.70 | 22.66 | 22.65
1 1 24.71 | 24.39 | 24.73 | 24.79 | 24.60 | 24.68 | 24.92 | 25.46 | 25.46 | 23.72 | 23.77 | 23.83
20.0 16QAM 1 49 24.63 | 24.66 | 2456 | 24.68 | 24.49 | 24.40 | 2512 | 25.36 | 25.24 | 23.83 | 23.76 | 23.63
1 50 23.64 | 23.65 | 23.37 | 23.87 | 23.63 | 23.64 | 23.97 | 24.49 | 24.24 | 22.83 | 22.77 | 22.56
25 12 24.40 | 24.33 | 2441 | 24.50 | 24.49 | 24.40 | 2519 | 25.14 | 25.06 | 23.43 | 23.50 | 23.53
50 0 2349 | 23.35 | 2341 | 23.41 | 23.35 | 23.30 | 24.14 | 24.11 | 24.04 | 22.52 | 22.42 | 22.41
1 0 23.15 | 22.94 | 23.31 | 23.15 | 23.06 | 23.14 | 23.98 | 23.66 | 23.96 | 22.23 | 22.19 | 22.23
1 1 23.17 | 23.02 | 23.13 | 23.02 | 23.16 | 23.22 | 24.02 | 23.56 | 24.08 | 22.16 | 22.17 | 22.06
640AM 1 49 23.34 | 23.01 | 22.94 | 23.15 | 23.10 | 23.05 | 23.88 | 23.89 | 23.73 | 22.03 | 22.11 | 21.84
1 50 23.19 | 23.09 | 23.12 | 23.10 | 23.08 | 22.96 | 23.82 | 23.65 | 23.88 | 22.05 | 22.27 | 21.90
25 12 22.94 | 22.87 | 22.85 | 22.91 | 22.91 | 22.89 | 23.62 | 23.64 | 23.61 | 21.91 | 22.01 | 21.93
50 0 2291 | 22.83 | 22.89 | 22.91 | 22.86 | 22.76 | 23.69 | 23.60 | 23.58 | 21.96 | 21.95 | 21.88
1 0 21.05 | 21.07 | 20.94 | 20.87 | 20.83 | 20.62 | 21.84 | 21.51 | 21.61 | 20.03 | 19.92 | 20.02
1 1 20.87 | 20.79 | 20.94 | 20.97 | 20.71 | 21.04 | 21.85 | 21.53 | 21.70 | 19.97 | 20.02 | 20.12
256QAM 1 49 20.79 | 20.74 | 21.06 | 20.92 | 20.66 | 20.64 | 21.58 | 21.60 | 21.55 | 20.14 | 20.10 | 19.61
1 50 20.86 | 20.80 | 20.98 | 20.74 | 21.03 | 20.71 | 21.76 | 21.49 | 21.71 | 19.92 | 19.90 | 19.62
25 12 20.87 | 20.77 | 20.86 | 20.80 | 20.80 | 20.89 | 21.66 | 21.60 | 21.62 | 19.85 | 19.94 | 19.82
50 0 20.90 | 20.86 | 20.89 | 20.89 | 20.85 | 20.95 | 21.73 | 21.62 | 21.62 | 19.94 | 19.96 | 19.91
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REPORT NO: 14790383-E8V2
EUT MODEL: A2651 (PARENT MODEL, FULL TEST)

FCC ID:

DATE: JUNE 22, 2023
BCG-E8141A (PARENT MODEL)

OUTPUT POWER FOR 5G NR n48 (30.0 MHz)

Conducted Average (dBm)
Bandwidth Modulation RB RB ANT 7 ANT 8 ANT 9 ANT 4
(MHz) Allocation | Offset | 637666 | 641666 | 645666 | 637666 | 641666 | 645666 | 637666 | 641666 | 645666 | 637666 | 641666 | 645666
3565.0 | 3625.0 | 3685.0 | 3565.0 | 3625.0 | 3685.0 | 3565.0 | 3625.0 | 3685.0 | 3565.0 | 3625.0 | 3685.0
1 0 | 24.67 | 24.60 | 25.02 | 24.93 | 24.80 | 24.95 | 25.54 | 25.48 | 25.81 | 23.90 | 24.08 | 24.22
1 1 24.89 | 24.82 | 25.12 | 25.11 [ 24.92 | 25.30 | 25.73 | 25.72 | 26.00 | 24.16 | 24.24 | 24.33
BPSK 1 76 | 24.78 | 24.98 | 24.85 | 24.99 | 25.12 | 24.80 | 25.59 | 25.73 | 25.56 | 24.06 | 24.16 | 23.93
1 77 | 24.63 | 24.85 | 24.70 | 24.76 | 24.85 | 24.62 | 25.41 | 25.48 | 25.43 | 23.82 | 24.02 | 23.80
36 18 | 24.90 | 24.90 | 25.05 | 25.05 | 25.05 | 25.15 | 25.68 | 25.73 | 25.85 | 24.12 | 24.19 | 24.31
75 0 | 20.00 | 24.74 | 20.00 | 20.00 | 24.89 | 20.00 | 20.00 | 25.54 | 20.00 | 19.50 | 23.98 | 19.50
1 0 | 2428 | 24.28 | 24.49 | 24.40 | 24.30 | 24.61 | 25.06 | 25.04 | 25.28 | 23.44 | 23.54 | 23.79
1 1 24.97 | 24.97 | 25.30 | 25.18 | 25.08 | 25.30 | 25.73 | 25.72 | 25.98 | 23.97 | 24.18 | 24.40
QPSK 1 76 | 24.80 | 24.97 | 24.80 | 25.00 | 25.17 | 24.80 | 25.62 | 25.80 | 25.63 | 24.09 [ 24.24 | 24.02
1 77 | 2413 | 24.33 | 24.23 | 24.21 | 24.33 | 24.16 | 24.96 | 25.14 | 24.83 | 23.40 | 23.50 | 23.42
36 18 | 24.81 | 24.87 | 25.03 | 25.02 | 24.98 | 25.06 | 25.67 | 25.74 | 25.83 | 24.07 | 24.16 | 24.26
75 0 |20.00 | 24.25 | 20.00 | 20.00 | 24.31 | 20.00 | 20.00 | 24.97 | 20.00 | 19.50 | 23.43 | 19.50
1 0 | 2340 | 23.20 | 23.82 | 2351 | 23.43 | 23.79 | 24.29 | 24.18 | 24.40 | 22.68 | 22.73 | 22.90
1 1 24.43 | 24.34 | 24.50 | 24.52 | 24.52 | 24.68 | 25.31 | 25.22 | 25.35 | 23.74 | 23.55 | 23.98
300 160AM 1 76 | 24.43 | 24.58 | 24.37 | 24.55 | 24.62 | 24.36 | 25.31 | 25.44 | 25.14 | 23.72 | 23.64 | 23.63
' 1 77 | 23.27 | 23.51 | 23.22 | 23.41 | 23.68 | 23.36 | 24.06 | 24.27 | 24.11 | 22.55 | 22.49 | 22.48
36 18 | 24.15 | 24.20 | 24.38 | 24.27 | 24.33 | 24.39 | 24.99 | 24.96 | 25.03 | 23.38 | 23.43 | 23.57
75 0 | 20.00 | 23.23 | 20.00 | 20.00 | 23.27 | 20.00 | 20.00 | 23.92 | 20.00 | 19.50 | 22.39 | 19.50
1 0 12294 | 22.90 | 23.23 | 23.01 | 23.08 | 23.24 | 23.63 | 23.42 | 23.93 | 21.76 | 21.99 | 22.34
1 1 22.78 | 22.72 | 23.04 | 23.18 | 23.11 | 2314 | 23.81 | 23.61 | 23.88 | 22.00 | 22.11 | 22.21
B40AM 1 76 | 22.67 | 22.88 | 22.61 | 22.98 | 22.98 | 23.00 | 23.72 | 23.63 | 23.57 | 22.00 [ 22.19 | 22.00
1 77 | 22.81 | 23.01 | 22.83 | 22.98 | 22.93 | 22.88 | 23.62 | 23.81 | 23.45 | 21.98 | 22.16 | 21.89
36 18 | 22.70 | 22.69 | 22.84 | 22.79 | 22.80 | 22.85 | 23.48 | 23.49 | 23.64 | 21.86 | 21.98 | 22.00
75 0 |20.00 | 22.63 | 20.00 | 20.00 | 22.71 | 20.00 | 20.00 | 23.39 | 20.00 | 19.50 | 21.80 | 19.50
1 0 | 20.52 | 20.69 | 20.89 | 20.90 | 20.75 | 20.93 | 21.50 | 21.48 | 21.74 | 19.87 | 19.73 | 20.16
1 1 20.61 | 20.76 | 20.84 | 20.88 | 20.61 | 21.03 | 21.60 | 21.43 | 21.78 | 19.75 | 19.80 | 20.19
2560AM 1 76 | 20.63 | 20.76 | 20.54 | 20.98 | 20.99 | 20.64 | 21.30 | 21.50 | 21.55 | 19.66 | 19.88 | 19.71
1 77 | 20.64 | 20.76 | 20.59 | 20.77 | 20.57 | 20.50 | 21.33 | 21.59 | 21.33 | 19.69 | 19.73 | 19.78
36 18 | 20.57 | 20.63 | 20.77 | 20.79 | 20.65 | 20.80 | 21.39 | 21.44 | 21.65 | 19.79 | 19.80 | 19.98
75 0 |20.00 | 20.72 | 20.00 | 20.00 | 20.76 | 20.00 | 20.00 | 21.46 | 20.00 | 19.50 | 19.85 | 19.50
OUTPUT POWER FOR 5G NR n48 (40.0 MHz)
Conducted Average (dBm)
Bandwidth Modulation RB RB ANT 7 ANT 8 ANT 9 ANT 4
(MHz) Allocation | Offset | 638000 | 641333 | 645333 | 638000 | 641333 | 645333 | 638000 | 641333 | 645333 | 638000 | 641333 | 645333
3570.0 | 3620.0 | 3680.0 | 3570.0 | 3620.0 | 3680.0 | 3570.0 | 3620.0 | 3680.0 | 3570.0 | 3620.0 | 3680.0
1 0 2513 | 24.81 | 25.08 | 24.97 | 24.59 | 25.00 | 25.71 | 25.46 | 25.67 | 24.25 | 23.85 | 24.08
1 1 25.29 | 25.00 | 25.17 | 25.27 | 24.79 | 25.18 | 26.00 | 25.58 | 25.83 | 24.40 | 24.13 | 24.30
BPSK 1 104 | 2517 | 2517 | 24.93 | 25.04 | 25.12 | 24.99 | 25.81 | 25.82 | 25.61 | 24.28 | 24.35 | 24.10
1 105 | 25.00 | 25.09 | 24.87 | 24.86 | 24.98 | 24.58 | 25.62 | 25.69 | 25.48 | 24.03 | 23.97 | 23.82
50 25 25.20 | 24.96 | 25.17 | 25.03 | 24.81 | 25.01 | 25.85 | 25.57 | 25.79 | 24.23 | 24.11 | 24.15
100 0 | 20.00 | 24.78 | 20.00 | 20.00 | 24.67 | 20.00 | 20.00 | 25.39 | 20.00 | 19.50 | 23.95 | 19.50
1 0 24.50 | 24.29 | 2452 | 24.58 | 24.14 | 24.51 | 25.23 | 24.90 | 25.18 | 23.57 | 23.38 | 23.50
1 1 25.30 | 2491 | 25.23 | 25.30 | 24.80 | 25.06 | 25.95 | 25.63 | 25.91 | 24.27 | 24.11 | 24.27
QPSK 1 104 | 25.16 | 25.13 | 25.13 | 24.95 | 24.98 | 24.86 | 25.80 | 25.84 | 25.70 | 24.28 | 24.28 | 24.20
1 105 | 24.41 | 2448 | 24.43 | 24.34 | 24.40 | 24.23 | 25.21 | 25.28 | 24.96 | 23.58 | 23.64 | 23.37
50 25 | 2519 | 24.97 | 25.23 | 25.05 | 24.86 | 25.04 | 25.89 | 25.56 | 25.79 | 24.22 | 24.10 | 24.15
100 0 20.00 | 24.24 | 20.00 | 20.00 | 24.16 | 20.00 | 20.00 | 24.88 | 20.00 | 19.50 | 23.41 | 19.50
1 0 23.83 | 23.52 | 23.72 | 23.71 | 23.25 | 23.63 | 24.50 | 24.07 | 24.45 | 22.95 | 22.52 | 22.54
1 1 24.69 | 24.41 | 24.72 | 24.43 | 24.40 | 25.04 | 25.50 | 25.03 | 25.54 | 23.76 | 23.72 | 23.83
40.0 16QAM 1 104 | 24.58 | 24.93 | 24.75 | 24.70 | 24.71 | 24.18 | 25.22 | 25.35 | 25.26 | 23.80 | 23.77 | 23.59
' 1 105 | 23.67 | 23.56 | 23.43 | 23.36 | 23.59 | 23.25 | 24.31 | 24.41 | 24.18 | 22.72 | 22.78 | 22.48
50 25 24.53 | 24.23 | 2442 | 24.39 | 24.15 | 24.27 | 2510 | 24.89 | 25.05 | 23.50 | 23.41 | 23.45
100 0 |20.00 | 23.25 | 20.00 | 20.00 | 23.13 | 20.00 | 20.00 | 23.87 | 20.00 | 19.50 | 22.35 | 19.50
1 0 23.36 | 22.81 | 23.23 | 23.35 | 2247 | 22.61 | 23.74 | 23.52 | 23.93 | 22.19 | 22.00 | 22.18
1 1 23.47 | 22.56 | 23.08 | 23.04 | 22.99 | 23.28 | 23.83 | 23.62 | 23.80 | 22.18 | 22.19 | 22.32
640AM 1 104 | 23.16 | 23.38 | 23.02 | 23.01 | 22.86 | 22.99 | 23.96 | 23.77 | 23.56 | 22.32 | 22.01 [ 21.93
1 105 | 23.09 | 22.93 | 23.24 | 23.08 | 23.20 | 22.73 | 23.83 | 23.97 | 23.66 | 22.04 | 22.33 | 22.09
50 25 22.90 | 22.74 | 23.00 | 22.78 | 22.61 | 22.75 | 23.56 | 23.38 | 23.48 | 22.05 | 21.80 | 21.91
100 0 20.00 | 22.73 | 20.00 | 20.00 | 22.63 | 20.00 | 20.00 | 23.39 | 20.00 | 19.50 | 21.83 | 19.50
1 0 21.01 | 20.80 | 20.82 | 20.86 | 20.35 | 21.03 | 21.78 | 21.33 | 21.68 | 20.16 | 19.81 | 20.01
1 1 20.84 | 20.80 | 21.04 | 21.03 | 20.68 | 21.12 | 21.75 | 21.16 | 21.60 | 20.19 | 19.85 | 19.96
2560AM 1 104 | 20.88 | 21.19 | 20.82 | 20.69 | 20.85 | 20.46 | 21.46 | 21.57 | 21.54 | 19.90 | 19.89 [ 19.83
1 105 | 20.97 | 20.72 | 20.83 | 20.77 | 21.01 | 20.69 | 21.41 | 21.62 | 21.21 | 19.94 | 20.05 [ 19.79
50 25 20.97 | 20.82 | 20.99 | 20.80 | 20.74 | 20.76 | 21.57 | 21.39 | 21.54 | 20.01 | 19.85 | 19.94
100 0 |20.00 | 20.80 | 20.00 | 20.00 | 20.60 | 20.00 | 20.00 | 21.35 | 20.00 | 19.50 | 19.79 | 19.50
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REPORT NO: 14790383-E8V2
EUT MODEL: A2651 (PARENT MODEL, FULL TEST)

DATE: JUNE 22, 2023
FCC ID: BCG-E8141A (PARENT MODEL)

9. CONDUCTED TEST RESULTS
9.1. OCCUPIED BANDWIDTH

RULE PART(S)
FCC: §2.1049

LIMITS

For reporting purposes only.

TEST PROCEDURE

The transmitter output was connected to a calibrated coaxial cable and coupler, the other end of which was connected to
a spectrum analyzer. The occupied bandwidth was measured with the spectrum analyzer at the middle channel in each
band. The 99% and -26dB bandwidths was also measured and recorded.

RESULTS

There is no limit required and power is the same for low, middle and high channel; therefore, only middle channel was
tested. Worst-case plots (highest bandwidth) are reported only.
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REPORT NO: 14790383-E8V2 DATE: JUNE 22, 2023

EUT MODEL: A2651 (PARENT MODEL, FULL TEST) FCC ID: BCG-E8141A (PARENT MODEL)
5G NR n48
RB Allocation/RB 99% BW | -26dB BW
Band Mode Offset f(MHz) (MHz2) (MHz2)
10MHz, BPSK 8.589 9.14
10MHz, QPSK 2410 8.562 911
10MHz, 16QAM 8.559 9.26
20MHz, BPSK 17.913 19.20
20MHz, QPSK 50/0 17.855 19.01
20MHz, 16QAM 17.841 1917
SGNRn48 55\, BpPSK 3625.0 26.807 28.46
30MHz, QPSK 75/0 26.810 28.40
30MHz, 16QAM 26.806 28.38
40MHz, BPSK 35.652 37.50
40MHz, QPSK 100/0 35.715 37.48
40MHz, 16QAM 35.656 37.54
40MHz, BPSK 10 0514 0.83
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REPORT NO: 14790383-E8V2

EUT MODEL: A2651 (PARENT MODEL, FULL TEST)

DATE: JUNE 22, 2023
FCC ID: BCG-E8141A (PARENT MODEL)

9.1.1. 5G NR n48

E Keyeight Spectrum Analyer - AP2021 8 27,50822,Cond B (e h Neyeight Spectrum Analyzer~ AP2U2L513 2774 Temp B2 oo e
C [ oc I T senseant T [12:50:59 P ay 05, 2022 C [ oc I T senseant] T [07:39:40 P01 02,2022
] Center Freq: 3.625000000 GHz Radio Std: None Frequency ] Center Freq: 3.625000000 GHz Radio Std: None Frequency
= Trig: FreeRun Avg|Hold: 1001100 NFE = Trig: FreeRun Avg|Hold: 1001100
| HFGainiLow  #Atten: 30 dB Radio Device: BTS | #FGainilow  #Atten: 30 dB. Radio Device: BTS
Ref Offset 13.3 dB Ref Offset 13.3 dB
10 dBidiv Ref 30.30 dBm 10 dBidiv Ref 30.00 dBm
Log T Log
09 Center Freq| o0 Center Freq|
03 3625000000 GHz| 00 \ 3625000000 GHz|
0 000
g 00
97 200 -
27 00
07 00
97 500
Center 3.625 GHz Span 15 MHz, CF Stey Center 3.625 GHz Span 30 MHz, CF Stey
#Res BW 110 kHz #VBW 330 kHz Sweep 1.2 ms| 1500000 MH'; #Res BW 220 kHz #VBW 680 kHz Sweep 1ms 3.000000 MH';
lAuto Man| lauto Man
Occupied Bandwidth Total Power 25.9 dBm Occupied Bandwidth Total Power 34.9 dBm
8.5892 MHz FreqOffset| 17.913 MHz FreqOffset|
Transmit Freq Error 3.289 kHz % of OBW Power  99.00 % OH Transmit Freq Error ~ -181.33kHz % of OBW Power  99.00 % OH
x dB Bandwidth 9.139 MHz xdB -26.00 dB x dB Bandwidth 19.20 MHz xdB -26.00 dB
= sarus = smarus
5G NR n48 10MHz BPSK Middle Channel RB24-0 5G NR n48 20MHz BPSK Middle Channel RB50-0
[ XeyvigntSpectrum Analyer- AP20218.2750822,Cond B [E=E= [ XeyvigntSpectram Analyzer - AP2021 51525774, Temp B2 oo e
C " T senseant I [0L:18:19 P ay 05, 2022 C [ C I T_senseant I [07:43:17 P 02,2022
] Center Freq: 3.625000000 GHz Radio Std: None Frequency ] Center Freq: 3.625000000 GHz Radio Std: None Frequency
5= Trig: FreeRun Avg|Hold: 1001100 NFE 5= Trig: FreeRun Avg|Hold: 1001100
| AFGainlow  #Atten: 30 dB Radio Device: BTS | AFGainiLow  #Atten: 30 dB Radio Device: BTS
Ref Offset 13.3 dB Ref Offset 13.3 dB
10 dBidiv Ref 30.30 dBm 10 dBidiv Ref 30.00 dBm
Log T Log
e Center Freq| e I Center Freq|
03 3625000000 GHz| 00 3625000000 GHz|
h 300 | 10c
. I 00
27 00
97 100
07 500
57 500
ICenter 3.625 GHz Span 45 MHz CF Step ICenter 3.625 GHz Span 60 MHz CF Step
#Res BW 620 kHz #VBW 2 MHz Sweep 1ms 4500000 MHz| #Res BW 430 kHz #VBW 1.3 MHz Sweep 1ms 3.000000 MHz|
lAuto Man| lauto Man
Occupied Bandwidth Total Power 28.3 dBm Occupied Bandwidth Total Power 33.9 dBm
26.807 MHz FreqOffset| 35.652 MHz FreqOffset|
Transmit Freq Error ~ -540.82kHz % of OBW Power  99.00 % O+ Transmit Freq Error ~ -1.0208 MHz % of OBW Power  99.00 % OH
x dB Bandwidth 28.46 MHz xdB -26.00 dB x dB Bandwidth 37.50 MHz xdB -26.00 dB
= status| = status
5G NR n48 30MHz BPSK Middle Channel RB75-0 5G NR n48 40MHz BPSK Middle Channel RB100-0
[ XeyvigntSpectram Analyzer - AP2021 51325774, Temp 62 To @ e
C T_senseant] I [07:46:40 P 02,2022
Center Freq: 3.625000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 1001100
#FGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 13.3 dB
10 dBidiv Ref 30.00 dBm
Log T
e Center Freq|
00 3625000000 GHz|
00
00
00 "
ICenter 3.625 GHz Span 60 MHz CFStep
#Res BW 15 kHz #VBW 47 kHz Sweep 254.1ms| 3000000 MHY
lauto Man
Occupied Bandwidth Total Power 34.9 dBm
514.51 kHz FreqoOffset|
Transmit Freq Error ~ -18.902MHz % of OBW Power  99.00 % OH
x dB Bandwidth 832.6 kHz xdB -26.00 dB
= saTus
5G NR n48 40MHz BPSK Middle Channel RB100-0
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REPORT NO: 14790383-E8V2 DATE: JUNE 22, 2023
EUT MODEL: A2651 (PARENT MODEL, FULL TEST) FCC ID: BCG-E8141A (PARENT MODEL)

9.2. EMISSION MASK AND ADJACENT CHANNEL POWER

For Spectrum Emission Mask plots, the Keysight PXA N9030A is configured to sweep with a moving integration window,
the width of which can be adjusted to different sizes across the sweep. The window width is configured to be greater than
or equal to the required reference bandwidth. The center frequencies of the integration window for the different
integration windows was set such that the upper and lower edges of the windows are aligned with the transition points in
the reference bandwidths. This is achieved by setting the start / stop frequencies of the window with an offset equal to the
reference bandwidth / 2 from the transition point.

TEST PROCEDURE

The transmitter output was connected to a CMW500Test Set and configured to operate at maximum power. The band
edge emissions were measured at the required operating frequencies in each band on the Spectrum Analyzer.

For each Emission Mask measurement:
1. Set the spectrum analyzer span to include the block edge frequency.
2. Set the Spectrum Emission Mask to cover all frequencies at their respective limits
3. Set the Spectrum Emission Mask to use the required Measurement Bandwidth
4. Set resolution bandwidth to at least 1% of emission bandwidth.

TEST PROCEDURE (5G NR n48)

(i) Compliance with this provision is based on the use of measurement instrumentation employing a resolution bandwidth
of 1 megahertz or greater. However, in the 1 megahertz bands immediately outside and adjacent to the licensee's
authorized frequency channel, a resolution bandwidth of no less than one percent of the fundamental emission bandwidth
may be employed. A narrower resolution bandwidth is permitted in all cases to improve measurement accuracy provided
the measured power is integrated over the full reference bandwidth (i.e., 1 MHz or 1 percent of emission bandwidth, as
specified). The emission bandwidth is defined as the width of the signal between two points, one below the carrier center
frequency and one above the carrier center frequency, outside of which all emissions are attenuated at least 26 dB below
the transmitter power.

(ii) When measuring unwanted emissions to demonstrate compliance with the limits, the CBSD and End User Device
nominal carrier frequency/channel shall be adjusted as close to the licensee's authorized frequency block edges, both
upper and lower, as the design permits.

(iii) Compliance with emission limits shall be demonstrated using either average (RMS)-detected or peak-detected power
measurement techniques.

RESULTS
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REPORT NO: 14790383-E8V2 DATE: JUNE 22, 2023
EUT MODEL: A2651 (PARENT MODEL, FULL TEST) FCC ID: BCG-E8141A (PARENT MODEL)

9.2.1. 5G NR n48 EMISSION MASK AND ADJACENT CHANNEL POWER

LIMITS

FCC: §96.41

(e) 3.5 GHz Emissions and Interference Limits—

(1) General protection levels

(ii) Except as otherwise specified in paragraph (e)(2) of this section, for channel and frequency assignments made by a
CBSD to End User Devices, the conducted power of any End User Device emission outside the fundamental emission
(whether in or outside of the authorized band) shall not exceed -13 dBm/MHz within O to B megahertz (where B is the
bandwidth in megahertz of the assigned channel or multiple contiguous channels of the End User Device) above the
upper CBSD-assigned channel edge and within 0 to B megahertz below the lower CBSD-assigned channel edge. At all
frequencies greater than B megahertz above the upper CBSD assigned channel edge and less than B megahertz below
the lower CBSD-assigned channel edge, the conducted power of any End User Device emission shall not exceed -25
dBm/MHz. Notwithstanding the emission limits in this paragraph, the Adjacent Channel Leakage Ratio for End User
Devices shall be at least 30 dB.

(2) Additional protection levels. Notwithstanding paragraph (e)(1) of this section, for CBSDs and End User Devices, the
conducted power of emissions below 3540 MHz or above 3710 MHz shall not exceed —25 dBm/MHz, and the conducted
power of emissions below 3530 MHz or above 3720 MHz shall not exceed —40dBm/MHz.
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REPORT NO: 14790383-E8V2
EUT MODEL: A2651 (PARENT MODEL, FULL TEST)

DATE: JUNE 22, 2023
FCC ID: BCG-E8141A (PARENT MODEL)

5G NR n48 EMISSION MASK

Agilent Spectrum Analyzer - Spectrum Emission Mask

Agilent Spectrum Analyzer - Spectrum Emission Mask

AL TS AIGIAUTO Frequency AL TS AIGIAUTO Frequency
q q 3. 625000000 GHz
Centor Freq 3.5550000006Hz | 203 (Cim ‘Avg: 100.00% of 100 Centor Freq 3625000000 6Hz | 203 CCim ‘Avg: 100.00% of 100
PASS IFGaim:Low  #Atten: 24 dB Radio Device: BTS PASS \FGaimLow  #Atten: 24 dB Radio Device: BTS
Ref Offset 17.7 dB Ref Offset 17.7 dB
10 dRgiswindont Ref 30.0 dBmM 10 dgiswindont Ref 30.0 dBmM.
Log[—— T 7 o Logl— T 1 T
) Center Freq| ) Center Freq|
100 3555000000 GHz, 100 3625000000 GHz]
o0 o0
100 100
200 200
00 00
w0 w0
500 500
Center 3.555 GHz Span 60 MHz Center 3.625 GHz Span 60 MHz
P CF Step| P CF Step|
7.080000 MHz, 6.000000 MHz,
Total Power Ref  26.12dBm/  10MHz jAuto Man| Total Power Ref ~ 2598dBm/ 10MHz jAuto Man|
Lover < Peak > Upper wer < Peak > Uppe
Start Freq StopFreq  IntegBW  dBm  ALim(dB) Freq (Hz) dBm  ALim(dB) Freq (Hz) FreqOffset| Start Freq StopFreq  IntegBW  dBm  ALim(dB) Freq (Hz) dBm  ALim(dB) Freq(Hz) FreqOffset|
5010MHz  6500MHz 2000kHz 2384 (1084)  5010M 6110 (4810)  5412M & OHz 5010MHz  6500MHz  2000kHz 2404 (1104  5017M 5084 (4684)  5300M & OHz
6500MHz  1500MHz 1000MHz 3356  (-20.56) 4493 (3193)  6543M 6500MHz  1500MHz 1000MHz ~ -3371 (2071)  -6500M  -4346 (3046)  6500M
1550MHz  2500MHz  1000MHz 4546  (:20.46)  -1550M () 1550MHz  3000MHz 1000MHz 4398 (-1898)  -1557M 4493 (1993)  1550M
2550MHz  3540MHz 1000MHz 4769  (769)  -2550M — =) 1500MHz  1550MHz ~ 5100kHz 5656 (3156)  -1507M 5763 (3263)  1510M
1550MHz 3540 MHz  1.000 MHz () 4723 (2223)  1560M 1550MHz 3540 MHz  1.000 MHz - () - )
1500MHz  1550MHz ~ 51.00kHz 5798  (3298)  -1513M () 1500MHz 1550 MHz  51.00 kiz - () - ()
2500MHz  2550MHz  5100kHz 6034 (2034)  -2500M - () 2500MHz  2550MHz  5100kHz () ()
1500MHz 1550 MHz 5100 kiz - ) 5849 (3349)  153TMw 1500MHz 1550 MHz 5100 kiz ) _ _ ) a
s status s status

[ ALIGH 10:36:02 P 17, 2022 AL RF 500 ALIGUAUTD | 105833 P 17, 2022
q 3. 555000000 GHz Radio St lone q 3. C 625000000 GHz Radio Std: None
Center Freq 3.5550000006Hz ] 3 Avg: 100.00% of 100 CERT R AN P ;.0 0 Avg: 100.00% of 100
PASS IFGaim:Low  #Atten: 24 dB Radio Device: BTS PASS \FGaimLow  #Atten: 24 dB Radio Device: BTS
Ref Offset 17.7 dB Ref Offset 17.7 dB
10 diidiavindent Ref 30.0 dBm 10 diidiavindent Ref 30.0 dBm
Log ™ Log[— | T
) Center Freq| ) Center Freq|
100 3555000000 GHz, 100 3625000000 GHz
o0 o0
100 100
200 200
w00 w00 -~
500 500
600 600
Center 3.555 GHz Span 60 MHz Center 3.625 GHz Span 60 MHz
P CF Step| P CF Step|
7.080000 MHz, 6.000000 MHz,
Total Power Ref  2603dBm/ 10MHz jAuto Man| Total Power Ref  2607dBm/ 10MHz jAuto Man|
Lower < Peak> Upper Lower < Peak> Upper
Start Freq StopFreq  IntegBW  dBm  ALIm(dB) Freq (Hz) dBm  ALIm(dB)  Freq(Hz) FreqOffset| Start Freq StopFreq  IntegBW  dBm  ALim(dB) Freq (Hz) dBm  ALIm(dB)  Freq(Hz) FreqOffset|
5010MHz  6500MHz  2000kHz 6115 (4815  5500M 2504 (1204)  5017M A& OHz 5010MHz  6500MHz  2000kHz 5093 (4693) 5576M 2521 (1221)  5010M & OHz
6500MHz  1500MHz 1000MHz 4500 (3200) -6585M 3515 (2215  6500M 6500MHz  1500MHz 1000MHz 4365 (3065) -6500M 3472 (2172)  6500M
1550MHz  2500MHz  1000MHz 4736  (2236)  -1555M () 1550MHz  3000MHz 1000MHz 4518  (2018)  -1565M 4365 (1865)  1550M
2550MHz  3540MHz 1000MHz 4837  (837)  -2550M (= 1500MHz  1550MHz ~ 5100kHz  57.86 (3286) -1525M 5637 (:3137)  1500M
1550MHz 3540 MHz  1.000 MHz () 4537 (2037)  1550M 1550MHz 3540 MHz  1.000 MHz () )
1500MHz  1550MHz ~ 51.00kHz 6002 (3502)  -1500M () - 1500MHz 1550 MHz - () () -
2500MHz  2550MHz  5100kHz 6102 (2102)  -2532M () 2500MHz 2550 MHz () ()
1500MHz 1550 MHz 5100 kiz ) . 5742 (32420 1512M 1500MHz 1550 MHz () - - ()
s status s status

5G NR n48 10MHz BPSK Low Channel RB1-23, ID:50822

5G NR n48 10MHz BPSK Middle Channel RB1-23,

ID:50822

Agilent Spectrum Analyzer

RL 500 DC ENEINT] TO 10393 P 17, 2022 AL g 500 DC o UTO  11:03:13PM1un 17,2022
[Center Fre 55000000 GHz 555000000 GHz Radio Std: None Frequency [Center Freq 3.625000000 GHz Center Freq: 3.625000000 GHz Radio Std: None Frequency
—— Trig: Free Run Avg: 100.00% of 100 —— Trig: Free Run Avg: 100.00% of 100
PASS IFGainLow  #Atten: 24 dB Radio Device: BTS PASS IFGainLow  #Atten: 24 dB Radio Device: BTS
Ref Offset 17.7 dB Ref Offset 17.7 dB
10 diidiavindent Ref 30.0 dBm 10 diidiavindent Ref 30.0 dBm
Log Log
2 CenterFreq| 2 CenterFreq|
100 3555000000 GHz, 100 3625000000 GHz,
o0 00
100 100
200 200
w00 - w00
600 600
Center 3.555 GHz Span 60 MHz Center 3.625 GHz Span 60 MHz
P CF Step) P CF Step)
7.080000 MHz, 6.000000 MHz,
Total Power Ref ~ 2594dBm/  10MHz jAuto Man| Total Power Ref ~ 25984dBm/  10MHz jAuto Man|
Lover < Peak > Upper Lover < Peak > Upper
Start Freq StopFreq  IntegBW  dBm dBm  ALIm(dB)  Freq(Hz) Freq Offset| Start Freq StopFreq  IntegBW  dBm  ALIm(dB) Freq (Hz) dBm  ALIm(dB)  Freq(Hz) Freq Offset|
5050MHz  6500MHz  1000kHz 2640 2485 (1185)  5050M & OHz, 5050MHz  6500MHz  1000kHz 2063 (1363) 5050M 2496 (1196)  5050M & OHz,
6500MHz  1500MHz 1000MHz ~ -30.55 2048 (1648)  8285M 6500MHz  1500MHz 1000MHz ~ -3067 (1767) -6500M -3053 (1753)  6500M
1550 MHz  2500MHz  1000MHz  -4081 - () 1550MHz  3000MHz 1000MHz 4154  (1654)  -1572M 4128  (1628)  1557M
2550MHz  3540MHz  1000MHz 4641  (641)  2550M () 1500MHz  1550MHz ~ 5100kHz 5417 (29.17)  -1550M 5358 (2858)  1527TM
1550MHz 3540 MHz  1.000 MHz () -~ 4053 (1553)  1590M 1550MHz 3540 MHz  1.000 MHz () ()
1500MHz  1550MHz  5100kHz 5333  (2833)  -1549M () 1500MHz 1550 MHz  51.00 kHz () - (=)
2500MHz  2550MHz  5100kHz 5876 (1876)  -2524M () 2500MHz  2550MHz  5100kHz () - ()
1500MHz 1550 MHz 5100 kiz ) . 5208 (2708)  1549M 15.00MHz 1550 MHz  51.00 kHz () - ()
s status s status

5G NR n48 10MHz BPSK Low Channel RB24-0, 1D:50822

5G NR n48 10MHz BPSK Middle Channel RB24-0,

ID:50822
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REPORT NO: 14790383-E8V2

EUT MODEL: A2651 (PARENT MODEL, FULL TEST)

DATE: JUNE 22, 2023

FCC ID: BCG-E8141A (PARENT MODEL)

Agilent Spectrum Analyzer - Spectrum Emission Mask

Agilent Spectrum Analyzer - Spectrum Emission Mask

o ALIGNAUTO | 11,08:30 P 17,2022 g AUGNAUTO|D1:07:56AM 18,2022
695000000 GHz Radio Std: None Frequency Center Freq: 3.560000000 GHz Radio St Frequency
== Trig: Free Run ‘Avg: 100.00% of 100 == Trig: Free Run ‘Avg: 100.00% of 100
IFGaim:Low  #Atten: 24 dB Radio Device: BTS IFGaim:Low  #Atten: 24 dB Radio Device: BTS
Ref Offset 17.7 dB Ref Offset 17.7 dB
10 dRgiswindont Ref 30.0 dBmM 10 dRgiswindont Ref 30.0 dBmM
Log[™ | TeTTE LT Log[™ | TeTTE LT
. Center Freq| . Center Freq|
10, GHz| 10. GHz|
00 00
100 100
20 20
300 300
w0 w0
500 500
Center 3.695 GHz Span 60 MHz Center 3.56 GHz Span 70 MHz
P CF Step) P CF Step)
6.000000 MHz, 8.000000 MHz,
Total Power Ref ~ 2633dBm/ 10MHz jAuto Man| Total Power Ref  2599dBm/ 20MHz jAuto Man|
Lower < Peak > Upper Lover < Peak > Upper
Start Freq StopFreq  IntegBW  dBm  ALim(dB) Freq(Hz)  dBm  ALim(dB) Freq(Hz) FreqOffset Start Freq StopFreq  IntegBW  dBm  ALim(dB) Freq(Hz)  dBm  ALim(dB) Freq(Hz) FreqOffset
5010MHz ~ 6500MHz  2000kHz 2323 (1023) 5010M 5915 (4615  5114M A& OHz 1001MHz  1150MHz 20,00 kHz (1277)  A001M 6375 (5075 10170 & OHz
6500MHz  1500MHz 1000MHz ~ -3314 (2014)  -6500M  -4266 (2066)  6500M 1150MHz 2000 MHz  1.000 MHz (2155 -1150M - (- -
1550MHz  3000MHz 1000MHz 4317  (1817)  -1550M () 050 MHz ~ 30.00 MHz  1.000 MHz (2059) 2050 M
1550MHz  2500MHz  1.000 MHz 4411 (1911)  1574M 3050MHz  40.00MHz  1.000 MHz (764)  -3055M -
2550MHz 3000 MHz  1.000 MHz 4452 (452)  2561M 1150MHz 3000 MHz 1000 MHz 1400 M
1500MHz  1550MHz ~ 51.00kHz 5572  (3072)  -1519M () - 3050MHz  40.00MHz  1.000 MHz 4826 (232 3245M
1500MHz 1550 MHz  51.00 kHz 5685 (3185  1514M 2000MHz  2050MHz 5100kHz 5816  (:33.16)  -2001M - -
2500MHz  2550MHz  5100kHz 5643 (1643 2524M 3000MHz  3050MHz  5100kHz 5070 (19701  -3024M E
s status s status

5G NR n48 10MHz BPSK High Channel RB1-0, 1D:50822

5G NR n48 20MHz BPSK Low Channel RB1-0, ID:50822

Agilent
RL

ctrum Analyzer

g

ALIGUAUTO |11:24:43 PM un 17, 2022

Agilent
RL

ctrum Analyzer

g

ALIGIAUTO | 01:22:53AM Jun18, 2022

TS TS
5 Frequency > Frequency
q 3. Center Freq: 3.695000000 GHz adio St q 3. Center Freq: 3.560000000 GHz adio St
Centor Freq 3.6950000006Hz | #20%CCiim ‘Avg: 100.00% of 100 Centor Freq 3.5600000006Hz | 203 CC5ein ‘Avg: 100.00% of 100
PASS IFGaim:Low  #Atten: 24 dB Radio Device: BTS PASS \FGaimLow  #Atten: 24 dB Radio Device: BTS
Ref Offset 17.7 dB Ref Offset 17.7 dB
10 dgiswindont Ref 30.0 dBmM 10 dRgiswindont Ref 30.0 dBmM
Log T e Log e
) Center Freq| ) Center Freq|
100 3695000000 GHz 100 3560000000 GHz]
00 00
100 100 "
200 200
00 00
w0 - w0
500 500 |
600 600 —
Center 3.695 GHz Span 60 MHz Center 3.56 GHz Span 70 MHz
P CF Step) P CF Step|
6.000000 MHz, 8.000000 MHz,
Total Power Ref ~ 2637dBm/ 10MHz jAuto Man| Total Power Ref ~ 2596dBm/ 20MHz jAuto Man|
wer < Peak > Upper Lower < Peak > Upper
Start Freq StopFreq  Integ BW ALIm(dB)  Freq (Hz) dBm  ALim(dB) Freq(Hz) FreqOffset| Start Freq StopFreq  IntegBW  dBm  ALim(dB) Freq (Hz) dBm  ALim(dB) Freq(Hz) FreqOffset|
5010MHz  6500MHz 2000 kHz (4617)  5576M 2549 (1249)  5025M & OHz 1001MHz  1150MHz  2000kHz  63.44 A0ATM 2498  (1198)  1001M A OHz
6500MHz  1500MHz 1000 MHz (2979)  -8200M 3407 (2107)  6500M 1150MHz  2000MHz  1.000MHz  -47.07 48.00 M - () -
1550 MHz  30.00 MHz  1.000 MHz (1937)  -1572M () 2050MHz  3000MHz 1.000MHz 4751 2691M
1550MHz  2500MHz  1.000 MHz 4289 (1789)  1550M 3050MHz  4000MHz 1000MHz 4861 3069 M - = -
2550MHz  30.00MHz  1.000 MHz 4421 (421)  2555M 1150MHz 3000 MHz  1.000 MHz 3414 (2114)  1150M
1500MHz 1550 MHz ~ 51.00 kHz (3208)  -1515M () 3050MHz 4000 MHz  1.000 MHz 4739 (2239)  3060M
1500MHz 1550 MHz  51.00 kHz 5568 (3068)  1504M 2000MHz  2050MHz  5100kHz 6100 (3600)  -2005M - () -
2500MHz  2550MHz  51.00kHz 5626 (16260 2501M 3000MHz  3050MHz  5100kHz 6048  (2048)  -3021M - )
s status s status

5G NR n48 10MHz BPSK High Channel RB1-23, ID:50822

5G NR n48 20MHz BPSK Low Channel RB1-50, ID:50822

Agilent Spectrum Analyzer - Spectrum Emission Mask

Agilent Spectrum Analyzer - Spectrum Emission Mask

0 1113002 P 17, 2022 Froquency AL RE_ 50 01:27:40 44 un 15, 2022 Frequency
nter GHz Radio St q 3. Center Fre Radio St
== Trig: Free Run Avg: 100.00% of 100 CERT AR NS P ;.0 0 Avg: 100.00% of 100
PASS #Atten: 24 dB Radio Device: BTS PASS IFGain:Low #Atten: 24 dB Radio Device: BTS
Ref Offset 17.7 dB Ref Offset 17.7 dB
10 dsiswindont Ref 30.0 dBmM. 10 diswindont Ref 30.0 dBmM.
Log ™ Log[— | T
< Center Freq| < Center Freq|
100 3695000000 GHz 100 3560000000 GHz,
o o
100 100 s
200 200
w00 —_ 1 — w00 -
500 500
600 soof—
Center 3.695 GHz Span 60 MHz Center 3.56 GHz Span 70 MHz
P CF Step| P CF Step|
6.000000 MHz, 8.000000 MHz,
Total Power Ref  2608dBm/ 10MHz jAuto Man| Total Power Ref ~ 2593dBm/ 20MHz jAuto Man|
wer < Peak > Upper wer Peak > Upper
Start Freq StopFreq  Integ BW ALIM(dB)  Freq (Hz) dBm  ALIm(dB)  Freq(Hz) FreqOffset| Start Freq StopFreq  Integ BW ALIM(dB)  Freq (Hz) dBm  ALIm(dB)  Freq(Hz) FreqOffset|
5050MHz  6500MHz  100.0kHz (1306)  5050M 2512 (1212)  5050M & OHz, 1010MHz  1150MHz 2000 kHz (1738)  1010M 3338 (2038)  10.10M & OHz,
6500MHz  1500MHz  1.000 MHz (1647)  -6500M 3024 (1724)  6500M 1150MHz  2000MHz  1.000 MHz (1664)  1150M - () -
1550 MHz - 30.00 MHz  1.000 MHz (1438)  -1579M (=) 2050MHz 3000 MHz  1.000 MHz (1471) 2050 M
1550 MHz  2500MHz  1.000 MHz 4027 (1527)  1560M 3050MHz  40.00MHz  1.000 MHz (233)  -3397M - -
2550MHz  30.00MHz  1.000 MHz 4352 (352  2557TM 1150MHz  30.00MHz  1.000 MHz 2014 1150 M
1500MHz 1550 MHz  51.00 kHz (2689)  -1550M — ) 3050MHz  40.00MHz  1.000 MHz 4261 3354M
1500MHz 1550 MHz  51.00 kHz 5272 (2772)  1524M 2000MHz  2050MHz  5100kHz (2612)  20.19M - -
2500MHz  2550MHz  5100kHz 5533 (1533)  2526M 3000MHz  3050MHz  51.00kHz (1769)  -30.14M ,
s status s status

5G NR n48 10MHz BPSK High Channel RB24-0, ID:50822

5G NR n48 20MHz BPSK Low Channel RB50-0, ID:50822
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REPORT NO: 14790383-E8V2

EUT MODEL: A2651 (PARENT MODEL, FULL TEST)

DATE: JUNE 22, 2023
FCC ID: BCG-E8141A (PARENT MODEL)

AUGNAUTO |D1:33:23AM 16,2022 | ALIGVAUTO 4n1
GHz Radio Std: Frequency : 3.690000000 GHz Radio Std: None Frequency
== Tri ‘Avg: 100.00% of 100 == Trig: Free Ru ‘Avg: 100.00% of 100
IFGaim:Low  #Atten: 24 dB Radio Device: BTS IFGaim:Low  #Atten: 24 dB Radio Device: BTS
Ref Offset 17.7 dB Ref Offset 17.7 dB
10 dE ndont Ref 30,0 dBm 10 d w1 Ref 30.0 dBm
Log ] TeTTE LT Log TeTTE LT
. Center Freq| . Center Freq|
10, GHz| 10. GHz|
00 00
100 100
20 20
300 300
w0 w0
500 500 -
Center 3.62 GHz Span 70 MHz Center 3.69 GHz Span 70 MHz
P CF Step) P CF Step)
8.000000 MHz, 8.000000 MHz,
Total Power Ref ~ 2587dBm/ 20MHz jAuto Man| Total Power Ref ~ 2622dBm/ 20MHz jAuto Man|
Lower < Peak > Upper Lover < Peak > Upper
Start Freq StopFreq  IntegBW  dBm  ALim(dB) Freq(Hz)  dBm  ALim(dB) Freq(Hz) FreqOffset Start Freq StopFreq  IntegBW  dBm  ALim(dB) Freq(Hz)  dBm  ALim(dB) Freq(Hz) FreqOffset
1001MHz  1150MHz  2000kHz 2541 (1241)  1001M 6168 (4868)  1035M & OHz 1001MHz  1150MHz  2000kHz 2523 (1223)  -1002M  60.94 (47.94)  1026M A OHz
1150MHz  3000MHz  1.000 MHz A150M 4511 (3211)  1400M 1150MHz  3000MHz 1000MHz 2368  (2068)  -1150M ()
3050MHz  40.00MHz  1.000 MHz 3055M 4544 (2044)  3720M 3050MHz  4000MHz 1000MHz 4482 (1982)  -3050M — ()
3000MHz  3050MHz  5100kHz 3046M 5819 (3219)  20.36M 1150MHz ~ 2000MHz  1.000 MHz () — 4435 (3135  1150M
1150MHz 3000 MHz 1000 MHz - - () 2050MHz 3000 MHz  1.000 MHz () 4438 (1938)  2701M
3050MHz  40.00MHz  1.000 MHz - - (- 1 3050MHz  40.00MHz  1.000 MHz () — 4464 (464  3050M
2000MHz  2050MHz  5100kHz (- 3000MHz  3050MHz 5100kMz 5752 (3252)  -30.42M - ()
3000MHz  30.50MHz  5100kHz - () = 2000MHz  2050MHz  5100kHz - ) — 5692 (3192 2013M o
s status s status

5G NR n48 20MHz BPSK Middle Channel RB1-0, ID:50822

5G NR n48 20MHz BPSK High Channel RB1-0, 1D:50822

Agilent Spectrum Analyzer - Spectrum Emission Mask
RL RE 9 _DC SENGEINT ALIGUAUTO 015811 16,2022
Center Freq; 3.620000000 GHz Radio Std: None Frequency

Agilent Spectrum Analyzer - Spoctrum Emission Mask
AL RF % 0C SE AUGNAUTO|02:37:40 M 16, 2022
Center Freg: 3.690000000 GHz Radio Std: None Frequency
ig: Free Run

50 50
G STHEIl S R 52 DN G == Trig:Free Run ‘Avg: 100.00% of 100 ST A TN S == Trig: Fre ‘Avg: 100.00% of 100
PASS IFGaim:Low  #Atten: 24 dB Radio Device: BTS PASS \FGaimLow  #Atten: 24 dB Radio Device: BTS
Ref Offset 17.7 dB Ref Offset 17.7 dB
10 dgiswindont Ref 30.0 dBmM 10 dRgiswindont Ref 30.0 dBmM
Log TV T Log[— | T T
) Center Freq| ) Center Freq|
100 3620000000 GHz] 100 3690000000 GHz]
00 00
10.0 o 100
200 200
00 00
w0 - w0 L
500 500
600 600
Center 3.62 GHz Span 70 MHz Center 3.69 GHz Span 70 MHz
P CF Step) P CF Step|
8.000000 MHz, 8.000000 MHz,
Total Power Ref ~ 2598dBm/ 20MHz jAuto Man| Total Power Ref ~ 26.12dBm/ 20MHz jAuto Man|
Lower < Peak > Upper Lower < Peak > Upper
Start Freq StopFreq  IntegBW  dBm  ALim(dB) Freq (Hz) dBm  ALIm(dB)  Freq(Hz) FreqOffset| Stert Freq StopFreq  IntegBW  dBm  ALim(dB) Freq (Hz) dBm  ALIm(dB)  Freq(Hz) FreqOffset|
1001MHz  1150MHz  2000kHz 6164 (4864)  -10.14M 1001M & OHz, 1001MHz  1150MHz  2000KHz 6099 (47.99)  1028M 2580 (1280)  1002M A& OHz
1150MHz  3000MHz  1.000MHz  -4508 1788 M 1150 M 1150MHz  3000MHz 1000MHz 4443  (3143)  -18.07M - ()
3050MHz  4000MHz 1.000MHz  -48.26 -30.64 M 3050 M 3050MHz  4000MHz 1000MHz ~ -4539 (2039)  -3060M _ ()
3000MHz  3050MHz 5100kHz  -60.98 3006 M 3035M 1150MHz ~ 2000MHz  1.000 MHz () — 3361 (2061)  1150M
1150MHz 3000 MHz  1.000 MHz - 2050MHz  30.00MHz  1.000 MHz () 4312 (1812)  2050M
3050MHz  40.00MHz  1.000 MHz - - 3050MHz  40.00MHz  1.000 MHz () 4424 (424)  3050M
2000MHz  2050MHz  5100kHz 3000MHz  3050MHz 5100kHz 5812 (3312)  -3004M - ()
3000MHz 3050 MHz  51.00kHz _ a 2000MHz  2050MHz  51.00kHz _ 5541 (3041 2023M
s s status

5G NR n48 20MHz BPSK High Channel RB1-50, ID:50822

Agilent Spectrum Analyzer - Spectrum Emission Mask

Agilent Spectrum A

nalyzer - Spectrum Emission Mask

ENGEINT] 02:0351 44 un 18, 2022 AL RF 500 ALIGUAUTD —02145:19 AM un 18,2022
r GHz Radio St q 3. C 690000000 GHz Radio Std: None
Trig: Free Run ‘Avg: 100.00% of 100 EE A NI A Avg: 100.00% of 100
PASS IFG: #Atten: 24 dB Radio Device: BTS PASS IFGain:Low #Atten: 24 dB Radio Device: BTS
Ref Offset 17.7 dB Ref Offset 17.7 dB
10 dsiswindont Ref 30.0 dBmM. 10 diswindont Ref 30.0 dBmM.
Log ™ Log[— | T
< Center Freq| < Center Freq|
100 3620000000 GHz, 100 3690000000 GHz]
000 T St 0. e e
100 ’ 100
200 200
w00 - - 00}~ —_
500 500
600 600
Center 3.62 GHz Span 70 MHz Center 3.69 GHz Span 70 MHz
P CF Step| P CF Step|
8.000000 MHz, 8.000000 MHz,
Total Power Ref ~ 2580dBm/  20MHz jAuto Man| Total Power Ref ~ 2593dBm/ 20MHz jAuto Man|
wer < Peak > Upper
Start Freq StopFreq  IntegBW  dBm Freq (Hz) FreqOffset| Start Freq StopFreq  IntegBW  dBm  ALim(dB) Freq (Hz) dBm  ALIm(dB)  Freq(Hz) FreqOffset|
1010MHz  1150MHz  2000KHz  -29.19 10.10M & OHz, 1010MHz  1150MHz  2000KkHz 2992 (-1692)  -10.10M 3353 (2053)  10.10M A OHz,
1150MHz  3000MHz  1.000MHz  -29.45 1150 M 1150MHz  3000MHz 1000MHz 2020 (-1720)  -11.50M - ()
3050MHz  4000MHz 1000MHz  -43.00 3368 M 3050MHz  4000MHz 1000MHz  -4030 (1530)  -3387M _ ()
3000MHz  3050MHz 5100kHz  -57.56 3041M 1150MHz ~ 2000MHz  1.000 MHz () — 2056 (1650  1154M
1150MHz  30.00MHz  1.000 MHz - 2050MHz  30.00MHz  1.000 MHz () 4010 (1510)  2050M
3050MHz  40.00MHz  1.000 MHz - 3050MHz  40.00MHz  1.000 MHz () — 4284 (284  3634M
2000MHz  2050MHz  5100kHz 3000MHz  3050MHz 5100kHz 5423 (2023)  -3024M - ()
3000MHz  3050MHz  5100kHz 2000MHz  2050MHz 5100 kHz ) 5207 (2707 2023M =
s s status

5G NR n48 20MHz BPSK Middle Channel RB50-0,

ID:50822

5G NR n48 20MHz BPSK High Channel RB50-0, ID:50822
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REPORT NO: 14790383-E8V2
EUT MODEL: A2651 (PARENT MODEL, FULL TEST)

DATE: JUNE 22, 2023
FCC ID: BCG-E8141A (PARENT MODEL)

ALIGNAUTO02:52:36AM A 16, Frequency
q: 3.565000000 GHz Radio Std: None
Center Fre = Trig:Free Run ‘Avg: 100.00% of 100
PASS IFGainlow  #Atten: 24 dB Radio Devi
Ref Offset 17.7 dB
10 d ndont Ref 30,0 dBm
Log ] TeTTE LT
. Center Freq|
100 3565000000 GHz]
00
100
20
300
w0
500
Center 3.565 GHz Span 100 MHz,
P CF Step)
14000000 MHz|
Total Power Ref 2588dBm/  30MHz Auto Man|
Lover < Peak > Upper
Start Freq StopFreq  IntegBW  dBm  ALim(dB) Freq (Hz) dBm  ALim(dB) Freq(Hz) FreqOffset|
1501MHz  1650MHz  2000kHz 2825 (1525)  -1502M 6422 (5122)  1557M A OHz
1650 MHz  2500MHz  1000MHz 2492  (2192)  -1650M ()
2550MHz  3500MHz  1000MHz 4554 (2054)  2550M -
3550MHz  7000MHz 1000MHz 4750  (759)  -3550M -
1650MHz 4500 MHz 1000 MHz (=) — 4541 (324 4158 M
4550MHz  70.00MHz  1.000 MHz () — 4574 (207 69.88M
2500MHz  2550MHz  5100kHz 5800 (3309)  -2503M .
3500MHz  3550MHz  5100kHz 5060 (19601  -3548M
s status

0C ALIGVAUTO 104 Jun 15, 2022 Frequency
Center Freq: 3.625000000 GHz Radio Std: None
S BRI Trig: Free Ru ‘Avg: 100.00% of 100
PASS IFGaim:Low  #Atten:24 dB Radio Device: BTS
Ref Offset 17.7 dB
10 d niont Ref 30,0 dBm
Log I v
. Center Freq|
100 3625000000 GHz|
00
100
20
300
w0 -
500
Center 3.625 GHz Span 100 MHz,
P CF Step)
15.000000 MHz|
Total Power Ref ~ 2580dBm/ 30MHz Auto Man|
Lower < Peak > Upper
Start Freq StopFreq ItegBW  dBm  aLim(dB) Freq(Hz)  dBm  ALim(dB) Freq(Hz) FreqOffset|
1501MHz  1650MHz  2000kHz 2846 (1546)  -1502M 6202 (4902)  16.03M A OHz
1650 MHz  4500MHz  1000MHz 2485 (21.85)  -1650M 4491 (3191)  4158M
4550MHz  7500MHz  1000MHz 4814 (2314)  4550M ()
4550MHz  6500MHz  1.000 MHz — 4512 (2012)  61.39M
45.00 MHz, 4550MHz  51.00kHz 6081 -452TM — (=)
4500MHz  4550MHz  5100kHz — 5804 (3304)  4542M
2500MHz  2550MHz  5100kHz ()
3500MHz  3550MHz  5100kHz ()
s status

5G NR n48 30MHz BPSK Low Channel RB1-0, ID:50822

5G NR n48 30MHz BPSK Middle Channel RB1-0, ID:50822

Agilent Spectrum Analyzer

Agilent Spectrum Analyzer
B

RL TS SENSEINT ALIGNAUTO|03:17:24 AM Jun 16,2022 Frequency AL R S0 OC SENSEINT] ALIGUAUTO — 03:44:30 AM Jun 18, 202 Frequency
q 3. Center Freq: 3.565000000 GHz Radio Std: None q 3. Center Freq: 3.625000000 GHz Radio Std: None
Centor Freq 3.5650000006Hz | 203 CCim ‘Avg: 100.00% of 100 Centor Freq 3625000000 6Hz | 203 CCim ‘Avg: 100.00% of 100
PASS IFGain:Low #Atten: 24 dB Radio Device: BTS PASS IFGain:Low #Atten: 24 dB Radio Device: BTS
Ref Offset 17.7 dB Ref Offset 17.7 dB
10 dgiswindont Ref 30.0 dBmM 10 dRgiswindont Ref 30.0 dBmM
Log[— T 7 T Logl— T 1 T
) Center Freq| ) Center Freq|
100 3565000000 GHz, 100 3625000000 GHz]
00 00
100 " 100 "
200 200
00 00
w0 - w0
500 500
Center 3.565 GHz Span 100 MHz, Center 3.625 GHz Span 100 MHz,
P CF Step| P CF Step|
14000000 MHz| 15.000000 MHz|
Total Power Ref 2586dBm/ 30 MHz Auto Man| Total Power Ref 2594dBm/ 30 MHz Auto Man|
Lower < Peak > Upper Lower < Peak > Upper
Start Freq StopFreq  IntegBW  dBm  ALim(dB) Freq (Hz) dBm  ALim(dB) Freq(Hz) FreqOffset| Start Freq StopFreq  IntegBW  dBm  ALim(dB) Freq (Hz) dBm  ALim(dB) Freq(Hz) FreqOffset|
1501MHz  1650MHz  2000KHz 6432 (5132)  1507M 3059 (1759)  1501M A OHz 1501MHz  1650MHz  2000KHz 6219 (4919)  1519M 3070 (17.70)  1501M A OHz
1650 MHz  2500MHz  1000MHz  -46.81 (2381)  -16.93M () - 1650 MHz  4500MHz  1000MHz 4501 (3201)  -1679M 3550 (2259)  1650M
2550MHz  3500MHz  1000MHz  -47.10  (2210)  -27.73M ) 4550MHz  7500MHz  1000MHz 4856 (2356)  -4653M ()
3550MHz  7000MHz 1000MHz 4749  (749)  -4154M =) - 4550MHz  6500MHz  1.000 MHz - () — 4508 (2008)  6120M
1650 MHz 4500 MHz  1.000 MHz () -~ 3578 (2278)  1650M 4500MHz  4550MHz 5100 kHz (3626)  -45.47M )
4550MHz  70.00MHz  1.000 MHz () — 4571 (2071)  69.88M 4500MHz  4550MHz  5100kHz () — 5788 (3288)  4528M
2500MHz  2550MHz  5100kHz 6108 (3608)  -25.42M () - 2500MHz  2550MHz  5100kHz 0
35.00 MHz 5100kHz 6067 (2067)  -3513M _ ) 3500MHz  3550MHz  51.00kHz _ _ )
s status s status

5G NR n48 30MHz BPSK Low Channel RB1-77, ID:50822

5G NR n48 30MHz BPSK Middle Channel RB1-77, 1D:50822

[ Keysight Spectram Analyzer - Spectram Emisson MaskIDZ8774 =le s Ep e e o e Er e,
RL 08 _0C I T_senseant] I [09:47:56 P 1 06,2022 Frequency AL T =
Center Freq: 3565000000 GHz Radio Std: None c q < 2 Radio Std: None requency
J Trig: Free Run Avg: 100.00% of 100 Conter Freq'3.625000000/GHz == Trig: Avg: 100.00% of 100
PASS | IFGain:Low _ #Atten: 24 dB Radio Davice: BTS PASS IFGain:Low  #Atten: 24 dB Radio Device: BTS
Ref Offset 19 dB Ref Offset 17.7 dB
EO Ref 30.0 dBm 10 diswindont Ref 30.0 dBmM.
og e Log—— o
2 Center Freq| 2. Center Freq|
00 3565000000 GHz| 100 3625000000 GHz|
) oo
00 100 .
200 20
00 00
100 00 — -
500 500
600 600
ICenter 3.565 GHz Span 120 MHz, Center 3.625 GHz Span 100 MHz,
P CF Step| P CF Step)
12.000000 MHz| 15.000000 MHz|
Total Power Ref  2081dBm/ 30 MHz juto Man Total Power Ref  25638m/ 30 Mz Auto Man
Lower < Peak > per < Peak>
Start Freq Stop Freq  Integ BW ~ dBm  ALim(dB) Freq (Hz) dBm  ALm(dB) Freq (Hz) FreqOffset Start Freq StopFreq  Integ BW  dBm Freq (Hz) dBm Freq (Hz) FreqOffset|
1515MHz  1650MHz  3000kHz 3590 (2290)  -1545M 3930 (2630)  1520M - OHz 1515MHz  1650MHz  3000kHz  -31.56 515M 3412 15440 & OHz|
1650MHz  2500MHz 1000MHz -3589 (2389  -17.44M — “) 1650MHz  4500MHz  1000MHz 3129 A4650M  -33.07 16.79M
2550MHz  3500MHz 1000MHz 3796 (1296)  -27.02M () 4550MHz  7500MHz  1.000MHz 4327 -49.19M
3550MHz  6000MHz 1000MHz -4454  (-454)  -37.09M (=) 4550MHz 6500 MHz  1.000 MHz — 4239 53.40 M
4500MHz  4550MHz  51.00kHz 4539 M
1650MHz 4500 MHz  1.000 MHz () — 3746 (2446)  1650M 1500MHz  4550MHz  5100kHz ~ 5602 15410
4550MHz 6000 MHz  1.000 MHz () 4364 (1864)  520TM 2500MHz  2550MHz 5100 kHz
2500MHz  2550MHz  300.0kHz  -4505  (-20.05)  -25.49M ) =l 3500MHz  3550MHz  51.00kHz » —
= status| = starus

5G NR n48 30MHz BPSK Low Channel RB75-0

5G NR n48 30MHz BPSK Middle Channel RB75-0, 1D:50822
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REPORT NO: 14790383-E8V2

EUT MODEL: A2651 (PARENT MODEL, FULL TEST)

DATE: JUNE 22, 2023
FCC ID: BCG-E8141A (PARENT MODEL)

Agilent Spectrum Analyzer - Spectrum Emission Mask

Agilent Spectrum Analyzer - Spectrum Emission Mask

o ALIGNAUTO|03:57:08.AM Jun 16,2022 g AUGNAUTO | D4:30:58AM 16, 2022
685000000 GHz Radio St Frequency Center Freq: 3.570000000 GHz Radio St Frequency
== Trig: Free Run ‘Avg: 100.00% of 100 == Trig: Free Run ‘Avg: 100.00% of 100
IFGaim:Low  #Atten: 24 dB Radio Device: BTS IFGaim:Low  #Atten: 24 dB Radio Device: BTS
Ref Offset 17.7 dB Ref Offset 17.7 dB
10 dRgiswindont Ref 30.0 dBmM 10 dRgiswindont Ref 30.0 dBmM
Log[™ | TeTTE LT Log[™ | TeTTE LT
. Center Freq| . Center Freq|
10 GHz 10 GHz
00 00
100 100
20 20
300 300
w0 w0
500 500
Center 3.685 GHz Span 100 MHz, Center 3.57 GHz Span 110 MHz,
P CF Step| P CF Step|
14000000 MHz| 16.000000 MHz|
Total Power Ref 2623dBm/ 30 MHz Auto Man| Total Power Ref 2589dBm/ 40 MHz Auto Man|
Lower < Peak > Upper Lover < Peak > Upper
Start Freq StopFreq  IntegBW  dBm  aLim(dB) Freq (Hz) ALim(dB)  Freq (Hz) FreqOffset| Start Freq StopFreq  IntegBW  dBm  ALim(dB) Freq (Hz) dBm  ALim(dB) Freq (Hz) FreqOffset|
1501MHz  1650MHz  2000kHz ~ 28.16  (15.16)  -15.02M (4833)  1589M A OHz 2001MHz  2150MHz 2000 kHz (1485 2002M 6481 (5181)  2133M & OHz
1650 MHz  4500MHz  1000MHz 2419 (2119)  -1650M () - 2150MHz  30.00MHz 1000 MHz (2177)  2150M - (- -
4550MHz  7000MHz 1000MHz 4542 (2042)  4550M () - 050 MHz ~ 40.00 MHz  1.000 MHz (2051)  -3050M
1650 MHz  2500MHz  1.000 MHz (3161)  1667M 4050MHz  80.00MHz  1.000 MHz (765)  -4050M -
2550MHz 3500 MHz  1.000 MHz (1939)  2769M 2150MHz 6000 MHz  1.000 MHz 5673M
3550MHz  70.00MHz  1.000 MHz (429)  417IM 6050MHz  70.00MHz  1.000 MHz 4571 (207 67.01M
4500MHz  4550MHz  5100kHz 5822 (3322)  -4537M - () 3000MHz  3050MHz 5100kHz 5816  (:33.16)  -3007M - -
2500MHz  2550MHz  5100kHz ) — 5708  (3208)  2508M 4000MHz  4050MHz  5100kHz 5064 (19641  -40.19M E
s status s status

5G NR n48 30MHz BPSK High Channel RB1-0, 1D:50822

5G NR n48 40MHz BPSK Low Channel RB1-0, ID:50822

Agilent Spectrum Analyzer

Agilent Spectrum Analyzer

AL RFls0a DC 0 ALIGUAUTO | D4117:524M 18, 2022 Frequency AL TS 0 ALIGNAUTO | 04:49:15,4M Jun 16,2022 Frequency
q 3. Center Freq: 3.685000000 GHz adio St q 3. Center Freq: 3.570000000 GHz adio St
Centor Freq 3685000000 6Hz | 203 CCim ‘Avg: 100.00% of 100 Centor Freq 3.5700000006Hz | 203 CC5in ‘Avg: 100.00% of 100
PASS IFGaim:Low  #Atten: 24 dB Radio Device: BTS PASS \FGaimLow  #Atten: 24 dB Radio Device: BTS
Ref Offset 17.7 dB Ref Offset 17.7 dB
10 dgiswindont Ref 30.0 dBmM 10 dRgiswindont Ref 30.0 dBmM
Log T e Log e
) Center Freq| ) Center Freq|
100 3685000000 GHz| 100 3570000000 GHz|
00 00
100 100 "
200 200
00 00
w0 w0
500 500 {
600 600
Center 3.685 GHz Span 100 MHz, Center 3.57 GHz Span 110 MHz,
P CF Step) P CF Step|
14000000 MHz| 16.000000 MHz|
Total Power Ref ~ 2625dBm/  30MHz jAuto Man| Total Power Ref ~ 26.15dBm/  40MHz jAuto Man|
wer < Peak > Upper Lower < Peak > Upper
Start Freq StopFreq  Integ BW ALIM(dB)  Freq (Hz) dBm  ALIm(dB)  Freq(Hz) FreqOffset| Stert Freq StopFreq  IntegBW  dBm  ALim(dB) Freq (Hz) dBm  ALIm(dB)  Freq(Hz) FreqOffset|
1501MHz  1650MHz  20.00 kHz (4868)  1522M 3034 (1734  1501M A OHz 2001MHz  2150MHz  2000kHz 6291 2136M 2777 (1477)  2001M A OHz
1650 MHz 4500 MHz  1.000 MHz (3146)  -1693M - () - 2150MHz  3000MHz 1000MHz  -48.02 2150 M - () -
4550MHz 7000 MHz  1.000 MHz (2065)  -46.85M - () - 3050MHz  4000MHz 1000MHz  -47.44 377TM K
1650 MHz  2500MHz  1.000 MHz 3481 (2181)  1650M 4050MHz  8000MHz 1000MHz ~ -47.79 56.70M E () -
2550MHz  3500MHz  1.000 MHz 4241 (A741)  2769M 2150MHz  60.00MHz  1.000 MHz 3546 (2246)  2150M
3550MHz  70.00MHz  1.000 MHz 4363 (363)  4154M 6050MHz  70.00MHz  1.000 MHz 4569 (2069)  67.44M
4500MHz  4550MHz  5100kHz (3347)  4550M () 3000MHz  3050MHz 5100kHz 6140 (3640)  -3021M - () -
2500MHz  2550MHz  51.00kHz -~ 5538 (3038)  2520M = 4000MHz  4050MHz  5100kHz 6083  (2083)  -4028M - )
s status s status

5G NR n48 30MHz BPSK High Channel RB1-77

5G NR n48 40MHz BPSK Low Channel RB1-105

Agilent Spectrum Analyzer - Spectrum Emission Mask

Agilent Spectrum Analyzer - Spectrum Emission Mask

0 04:25:01 44 Jun 15, 2022 04:56:11 44 Jun 16,2022
nter GHz Radio S Frequency GHz Radio Std: None Frequency
== Trig: Free Run ‘Avg: 100.00% of 100 == Trig: Free Run Avg: 100.00% of 100
#Atten: 24 dB Radio Device: BTS #Atten: 24 dB Radio Device: BTS
Ref Offset 17.7 dB Ref Offset 17.7 dB
10 dsiswindont Ref 30.0 dBmM. 10 diswindont Ref 30.0 dBmM.
Log ™ Log[— | T
< Center Freq| < Center Freq|
100 3685000000 GHz 100 3570000000 GHz,
00 o
100 100 ’
200 200
w00 = w00 - S
500 500
600 600
Center 3.685 GHz Span 100 MHz, Center 3.57 GHz Span 110 MHz,
P CF Step| P CF Step|
14000000 MHz| 16.000000 MHz|
Total Power Ref ~ 2606dBm/  30MHz jAuto Man| Total Power Ref ~ 2579dBm/  40MHz jAuto Man|
< Peak> Upper wer Peak > Upper
Start Freq StopFreq  Integ BW Freq (Hz) dBm  ALIm(dB)  Freq(Hz) FreqOffset| Start Freq StopFreq  Integ BW ALIM(dB)  Freq (Hz) dBm  ALIm(dB)  Freq(Hz) FreqOffset|
1515MHz  1650MHz 3000 kHz 515M 545M & OHz, 2022MHz ~ 2150MHz  4300kHz (1945 2022M 4139 (2839)  2022M & OHz,
1650 MHz 4500 MHz  1.000 MHz 1650 M - 2150MHz  30.00MHz  1.000 MHz (2112)  2150M - () -
4550MHz 7000 MHz  1.000 MHz -49.42M - 3050MHz 4000 MHz  1.000 MHz (1359)  -35.58M )
1650 MHz  2500MHz  1.000 MHz E 16.50 M 4050MHz  80.00MHz  1.000 MHz (157)  5413M = -
2550MHz  3500MHz  1.000 MHz 3716 (1216)  2588M 2150MHz  60.00MHz  1.000 MHz (2480)  34.40M
3550MHz  70.00MHz  1.000 MHz 4156 (156)  3930M 6050MHz  70.00MHz  1.000 MHz 4278 (1778)  66.30M
4500MHz  4550MHz  5100kHz 4537TM — () 3000MHz  3050MHz  5100kHz (2571)  -3045M - () -
2500MHz  2550MHz  51.00kHz 4949 (2449)  2528M 4000MHz 4050 MHz  51.00kHz (1357)  -4007M ,
s status s status

5G NR n48 30MHz BPSK High Channel RB75-0, ID:50822

5G NR n48 40MHz BPSK Low Channel RB100-0, I1D:50822
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REPORT NO: 14790383-E8V2 DATE: JUNE 22, 2023
EUT MODEL: A2651 (PARENT MODEL, FULL TEST) FCC ID: BCG-E8141A (PARENT MODEL)

ALIGNAUTO|05:02:37 AM Jun 16,2022 AUIGVAUTO 0215358 PM1un 26,2022
GHz Radio Std: Frequency : 3.680000000 GHz Radio Std: None Frequency
== Tri ‘Avg: 100.00% of 100 == Trig: Free Ru ‘Avg: 100.00% of 100
IFGaim:Low  #Atten: 24 dB Radio Device: BTS PASS \FGaimLow  #Atten: 24 dB Radio Device: BTS
Ref Offset 17.7 dB Ref Offset 133 dB
10 diidiyvindont Ref 30.0 dBm 10 d wiont REf 30,0 dBmM
Log T T Log T T
. Center Freq| . Center Freq|
100 3620000000 GHz| 100 3680000000 GHz|
00 00
100 100
20 20
300 300
w0 w0
500 500 - - —
Center 3.62 GHz Span 110 MHz, Center 3.68 GHz Span 110 MHz,
P CF Step) P CF Step)
16.000000 MHz| 16.000000 MHz|
Total Power Ref ~ 2500dBm/  40MHz jAuto Man| Total Power Ref ~ 2662dBm/ 40MHz jAuto Man|
Lover < Peak > Upper Lover < Peak > per
Start Freq StopFreq  IntegBW  dBm  ALim(dB) Freq (Hz) dBm  ALIm(dB)  Freq(Hz) FreqOffset| Start Freq StopFreq  IntegBW  dBm  ALim(dB) Freq (Hz) dBm  ALIm(dB)  Freq(Hz) FreqOffset|
2001MHz ~ 2150MHz  2000kHz  27.97 (1497)  2002M 6233 (4933)  2017TM & OHz 2001MHz  2150MHz  2000kHz 2719  (1419)  2002M 6540 (5240)  2003M & OHz
2150MHz  60.00MHz 1000MHz 3480 (2180)  -2150M () 2150MHz  B0.00MHz 1000MHz 3445 (2145  2150M ()
6050MHz  8000MHz 1000MHz 4861 (2361)  -60.89M () 6050MHz ~ 8000MHz 1000MHz 5018 (2518)  -6050M ()
2150MHz  21.50MHz  1.000 MHz () — 4573 (3273)  2150M 2150MHz  30.00MHz  1.000 MHz () — 4890 (3590)  27.32M
2200MHz 8000 MHz  1.000 MHz () — 4501 (2001)  56.80M 3050MHz 4000 MHz  1.000 MHz () 4623 (2123)  377TM
6000MHz ~ B050MHz 5100kHz 6127 (3627)  -6027TM ) — 4050MHz  80.00MHz  1.000 MHz () — 4798 (798)  5670M
2150MHz  2200MHz  5100kHz () 5821 (3321)  2152M 6000MHz ~ B050MHz 5100kHz 6286 (:37.86)  -60.10M ()
4000MHz  4050MHz  5100kHz ) ) —a 3000MHz  30.50MHz  5100kHz ) — 6181 (3681 3003M
s status s status

5G NR n48 40MHz BPSK Middle Channel RB1-0, ID:50822 5G NR n48 40MHz BPSK High Channel RB1-0, 1D:50822

[ XeyvightSpectrum Analyzer - Spectrom Emission Motk D774 =le e eysight Spectram Analyzer - Specirom Emission Mask D28T74 =T
AL 3 I T senseant] I [10:05:01 P01 06,2022 RL % 500 0C [ T senseani] I [10:13:46 PM 0l 06,2022
] Center Freq: 3.620000000 GHz Radio Std: None Frequency [Center Freq 3.680000000 GHz Center Freq: 3.680000000 GHz Radio Std: None Frequency
NFE 5= Trig: FreeRun Avg: 100.00% of 100 NFE == Trig: FreeRun Avg: 100.00% of 100
PASS | IFGainLow  #Atten: 24 dB Radio Device: BTS PASS IFGain:Low  #Atten: 24 dB Radio Device: BTS
Ref Offset 19 dB Ref Offset 19 dB
10 Ref 20.0 dBm 15 dBsdiavingont Ref 25,0 dBm
Log e Log[———— =
- Center Freq| ‘ CenterFreq|
000 3620000000 GHz| 50 3680000000 GHz
100 200
200 350
w00 650 -
500 ’ 500
500 forrert - I ’ oo
Center 3.62 GHz Span 160 MHz CF Stey Center 3.68 GHz Span 160 MHz CF Stey
16.000000 MHz| 16.000000 MHz
Total PowerRef  2643dBm/ 40MHz Lt Man Total PowerRef  2669dBm/ 40 MHz Auto Man|
Lower <Peak > joper Lower < Peak > Upper
Start Freq StopFreq IntegBW  dBm  ALm(dB) Freq(Hz)  dBm  ALm(dB) Freq (Hz) FreqOffset Start Freq StopFreq IntegBW  dBm  ALm(@B) Freq(Hz)  dBm  ALm(dB) Freq(Hz) FreqOffset
2001MHz ~ 2150MHz  2000kHz 6505 (5205) -2137M  -2001 (1601)  20.01M - OHz 2001MHz  2150MHz  2000kHz 6534  (5234)  -2143M 2751 (1451)  2001M = OHz
2150MHz  6000MHz 1000MHz -4757 (3457)  -5673M 3557 (2257)  21.50M 2150MHz  6000MHz 1000MHz -4636 (3336)  -3767M 3498 (21.98)  2150M
6050MHz  8000MHz 1000MHz -6040 (35.40) -6284M 5125 (2625)  66.45M = 6050MHz  80.00MHz 1000MHz 5441 (2941)  6528M 5053 (2553)  6840M =
6000MHz ~ 6050MHz 2000kHz 7399 (4899)  -60.49M 6736  (4236)  60.34M 6000MHz ~ 6050MHz  2000kHz 6886 (4386)  -60.38M 6651 (4151)  60.44M |
1000MHz  2000MHz 1000 kHz () ) 1000MHz  2000MHz  100.0 kHz — =) - - ) -
1000MHz  2000MHz 1000 kHz () ) 1000MHz  2000MHz  100.0 kHz - =) - - )
1.000MHz 2000 MHz 1000 kHz ) ) 1.000MHz 2000 MHz 1000 kHz - [ - - ) A
s status| = status

5G NR n48 40MHz BPSK Middle Channel RB1-105 5G NR n48 40MHz BPSK High Channel RB1-105

Agilent Spectrum Analyzer - Spectrum Emission Mask

AL RF1s0a DC SENSEINT] ALIGUAUTO — DBdg:25 PMun 26, 2022 Frequency AL RFls0a DC 5 ALIGUAUTO 1110652 PM1un 26, 2022 Frequency
q 3. Center Freq: 3.620000000 GHz Radio Std: None q 3. Center Freq: 3.680000000 GHz Radio Std: None
Center Freq 3.6200000006Hz ___| 203 (i ‘Avg: 100.00% of 100 Center Freq 3.680000000 6Hz ___| 2% (Cin ‘Avg: 100.00% of 100
PASS IFGaim:Low  #Atten: 24 dB Radio Device: BTS PASS \FGaimLow  #Atten: 24 dB Radio Device: BTS
Ref Offset 13.3 dB Ref Offset 13.3 dB
10 dRgiswindont Ref 30.0 dBmM. 10 dgiswindont Ref 30.0 dBmM.
Log ™ Log[— | T
) Center Freq| ) Center Freq|
100 3620000000 GHz, 100 3680000000 GHz,
o o
100 100
200 200
w00 - 00 — -
500 500
600 600
Center 3.62 GHz Span 110 MHz, Center 3.68 GHz Span 110 MHz,
P CF Step) P CF Step|
16.000000 MHz| 16.000000 MHz|
Total Power Ref ~ 2642dBm/  40MHz jAuto Man| Total Power Ref ~ 2394dBm/  40MHz jAuto Man|
Lower < Peak > Upper Lower < Peak > Upper
Start Freq StopFreq  IntegBW  dBm  ALim(dB) Freq (Hz) dBm  ALIm(dB)  Freq(Hz) FreqOffset| Start Freq StopFreq  IntegBW  dBm  ALIm(dB) Freq (Hz) dBm  ALIm(dB)  Freq(Hz) FreqOffset|
2022MHz  2150MHz  4300kHz 3244 (1944)  2022M 3648 (2348)  2022M & OHz, 2022MHz  2150MHz  4300kHz 3457 (2157)  2022M 3771  (2471)  2022M & OHz,
2150MHz  6000MHz 1000MHz 3278 (1978)  -2285M () 2150MHz  B000MHz 1000MHz ~-3690 (2390)  -2150M -
6050MHz  8000MHz 1000MHz ~ -4402 (1902)  -6840M () 6050MHz  8000MHz 1000MHz  -4600 (2100)  -6840M - ()
2150MHz  21.50MHz  1.000 MHz () — 3430 (2130)  2150M 2150MHz  30.00MHz  1.000 MHz () — 3688 (2388)  2150M
2200MHz  80.00MHz  1.000 MHz () 3282 (782)  3447M 3050MHz  40.00MHz  1.000 MHz () 3772 (1272)  3364M
6000MHz ~ 6050MHz 5100kHz 5693 (3193)  -6043M () 4050MHz  80.00MHz  1.000 MHz () -~ 4338 (338)  4050M
2150MHz  2200MHz ~ 5100kHz () — 4602 (2102)  2154M 6000MHz ~ B050MHz 5100kMz 5812 (3312)  -6025M ()
1250MHz 1500 MHz  1.000 MHz ) ) — 3000MHz  3050MHz  51.00kHz _ ) -~ 5193 (2693)  3015M
s status s status

5G NR n48 40MHz BPSK Middle Channel RB100-0, 1D:50822 5G NR n48 40MHz BPSK High Channel RB100-0, 1D:50822
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REPORT NO: 14790383-E8V2

EUT MODEL: A2651 (PARENT MODEL, FULL TEST)

DATE: JUNE 22, 2023
FCC ID: BCG-E8141A (PARENT MODEL)

5G NR n48 ADJACENT CHANNEL POWER

[ Amnsmsmmmpaz [E=SE
S —— [ L [ senseanT] I [07:29:43 P Jun 25, 2022 A
RF 50 DC [ 1 SENSE:INT] I 107:03:09 PM Jun 25,2022 Eenter Freg 3 525000000 GHz Center Freq: 3.625000000 GH: Radio Std: None requency
Center Freq: 3.555000000 GHz Radio Std: None Frequency == Trig: FreeRun ‘AvalHold: 1001100
NFE —= Trig: Free Run ‘AvglHold: 1001100 PASS IFGain:Low  #Atten: 24d Radio Device: BTS
PASS | IFGain:Low  #Atten: 24 Radio Device: BTS
Ref Offset 13.3 dB
Ref Offset 13.3 dB 10 dBIdiv Ref 30.00 dBm
10 dBidiv Ref 30.00 dBm Log T
Log T o TR i 6 3 dBm EYs CenterFreq|
o 60 dBm Center Freq| 00 = < . < 3625000000 GHz|
00 -393 dBe -644 d5c 3555000000 GHz| -
b0 100
00 00
00 200
00 00
0o 00 |
00 | o ‘ ‘
ICenter 3.625 GH. Span 40 MHz CF Step|
Center 3.555 GHz Span 40 MHz, cFstep) #Res B 100 kitz #VBW 300 kHz sweep 20ms{| 4000000 Mia
#Res BW 100 kHz #VBW 300 kHz sweep 20ms|| 4000000 Mz luto Man
ato M Total Carrier Power  26.263 dBm/ 10,00 MHz ACP-BW [pute
Total Carrier Power ~ 25.998 dBm/ 10.00 MHz ACP-BW — Lower Upper
. Lower Upper Carrier Power Filter  Offset Freq Integ BW dBc  dBm dBc  dBm  Filter Freq Offset|
Carrier Power Filter  offset Freq __Integ BW dBc___dBm _dBc__ dBm _Filter Freq Offset] z 1000MHz  1000MHz 4027 1399 6428 3800 3B 0Hz]
5 B H & |[1000MHz  1000MHz 3929 1330 6444 3644 3dB OHz]
s sarus
s saTus
5G NR n48 10MHz BPSK Middle Channel RB1-0
5G NR n48 10MHz BPSK Low Channel RB1-0
[ Keysight Spectrum Analyzer - AP20215.13 25602 Termp B2 eSS m Analyzer- AP2021.5.13,25602 Temp B2 =
C R 500 oc I [ SENSEINT I [07:18:07 P Jun 25, 2022 C R 500 oC I [_senseant] I [07:33:32 PM Jun 25, 2022
| Center Freq: 3.555000000 GHz Radio Std: None Frequency [Center Freq 3.625000000 GHz Center Freq: 3.625000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 100/100 Trig: Free Run Avg|Hold: 100/100
PASS \ N rGantow | #Atten: 20d Radio Device: BTS S M ruintow T #Atten: 24d Radio Device: BTS
Ref Offset 13.3 dB Ref Offset 13.3 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
Log Log
ot 6 0/dBm Center Freq| ot 6 2/dBm Center Freq|
00 -642dBc 424 08¢ 3555000000 GHz 09 -638dBc 434 0Bc 3625000000 GHz
00 00
00 00
00 ¢ 00 ]
500 500
500 500 ‘
Center 3.555 GHz Span 40 MHz CF Step| Center 3.625 GHz Span 40 MHz CF Step|
#Res BW 100 kHz #VBW 300 kHz sweep 20ms{| 4000000 Miid #Res BW 100 kHz #VBW 300 kHz sweep 20ms{| 4000000 Miid
Total Carrier Power 26023 dBm/ 10,00 MHz ACP-BW jpute Man Total Carrier Power 26218 dBm/ 10,00 MHz ACP-BW jpute Man
. Lower Upper . Lower Upper
Carrier Power Filter  Offset Freq Integ BW dBc _ dBm _ dBc _ dBm _Filter FreqOffset| Carrier Power Filter  Offset Freq Integ BW dBc _ dBm _ dBc _ dBm _Filter FreqOffset|
z 1000MHz  1000MHz 6418 3815 4243 -1641 3dB OHz| z 1000MHz  1000MHz 6380 -3756 4341 -1719 3dB OHz]
s, sarus s sarus
5G NR n48 10MHz BPSK Low Channel RB1-23 5G NR n48 10MHz BPSK Middle Channel RB1-23
[ —— [E=SEn [ [E=Se
R ]s00_oc I T senseani] I [07:27:00 P Jun 25, 2022 I [ senseanT] I [07:35:31 P Jun 25, 2022
| Center Freq 355soonoon GHz Radio Frequency [C ter Freg 3 525000000 GHz Center Freq: 3.625000000 GHz Radio Std: None Frequency
Trig: FreeRun Avg|Hold: 100/100 = Trig: FreeRun Avg|Hold: 100/100
PASS \ N rGainlow | #Atten. Radio Device: PASS IFGainLow  #Atten: 24 d Radio Device: BTS
Ref Offset 13.3 dB Ref Offset 13.3 dB
10 dBidiv Ref 30.00 dBm 10 dBIdiv Ref 30.00 dBm
Log Log
o B Center Freq| o 6 2/dBm Center Freq|
00 -44.7 dBc A240B¢ 3555000000 GHz 09 455 dBe 4410B¢ 3625000000 GHz
1,00 1,00
100 100
00 00
200 200
00 0o
600 600
Center 3.555 GHz Span 40 MHz CF Step| Center 3.625 GHz Span 40 MHz CF Step|
#Res BW 100 kHz #VBW 300 kHz Sweep 20 ms, 4000000 MHz2| #Res BW 100 kHz #VBW 300 kHz Sweep 20 ms, 4.000000 MHz|
Total Carrier Power 25916 dBm/ 10,00 MHz ACP-BW jpute Man Total Carrier Power 26,183 dBm/ 10,00 MHz ACP-BW jpute Man
) Lower Upper ) Lower Upper
Carrier Power Filter  Offset Freq _Integ BW dBc __ dBm _dBc _ dBm _Filter FreqOffset| Carrier Power Filter  Offset Freq _Integ BW dBc _ dBm _dBc _ dBm _Filter FreqOffset|
1000MHz  1000MHz 4468 1876 4237 1645 3B OHz| 1000MHz  1000MHz 4546 1928 4409 1791 3dB OHz]
s, sarus s, sarus
5G NR n48 10MHz BPSK Low Channel RB24-0 5G NR n48 10MHz BPSK Middle Channel RB24-0
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REPORT NO: 14790383-E8V2

EUT MODEL: A2651 (PARENT MODEL, FULL TEST)

DATE: JUNE 22, 2023
FCC ID: BCG-E8141A (PARENT MODEL)

[ Keysight Spectrum Analyzer - AP2021.5.13,25602,Temp B2 (=S [ Keysight Spectrum Analyzer - AP2021.5.13,25602,Temp B2 (=
T R 500 0C I T senseani] I [07:37:33 P Jun 25,2022 T R 500 _0C I T senseani] I [09:43:13 P Jun 25,2022
[Center Freq 3.695000000 GHz Center Freq: 3.695000000 GHz Radio Std: None Frequency [Center Freq 3.560000000 GHz Center Freq: 3.560000000 GHz Radio Std: None Frequency
NFE == Trig: Free Run Avg|Hold: 100100 NFE == Trig: Free Run Avg|Hold: 100100
PASS IFGainLow  #Atten: 24 Radio Device: BTS PASS IFGaintow  #Atten: 26 dB Radio Device: BTS
Ref Offset 133 dB Ref Offset 133 dB
10 dBIdiv Ref 30.00 dBm 10 dBIdiv Ref 30.00 dBm
Log T Log
20 t 265 dBm Center Freq| 20 263 dBm Center Freq|
00 405 dBe 834 dBc 3695000000 GHez| 09 20 dBc 678 dBe 3560000000 GHz
0 00
00 00
200 20
00 00
500 I — | 500
Center 3.695 GHz Span 40 MHz CF Step| ICenter 3.56 GHz Span 75 MHz CF Step|
#Res BW 100 kHz #VBW 300 kHz Sweep 20 ms, 4000000 MHz| #Res BW 200 kHz #VBW 620 kHz Sweep 20 ms, 7.500000 MHz|
Total Carrier Power 26466 dBm/ 10,00 MHz ACP-BW jpute Man Total Carrier Power 26294 dBm/ 20,00 MHz ACP-BW jpute Man
Lower Upper Lower Upper
Carrier Power Filter  OffsetFreq Integ BW dBc _ dBm dBc  dBm _Filter FreqOffset| Carrier Power Filter  Offset Freq _Integ BW dBc__dBm dBc  dBm _Filter FreqOffset|
B 5 |[1000MAz  10.00MHz 4047 -1400 6335 3689 -3dB OHz| B 5 |[2000MAz  2000MHz 4203 1574 6777 4147 3dB OHz|
= satus = satus
5G NR n48 10MHz BPSK High Channel RB1-0 5G NR n48 20MHz BPSK Low Channel RB1-0
Keysight Spectrum Analyzer - AP2021.513,25602, Temp B2 = [ Keysight Spectrum Analyzer - AP2021.513,25602 Temp B2 [N
L R 500 oC i [ senseanT] [ [07:39:03 M Jun 25, 2022 L R [s00 oc i T senseni] I [09:45:13 PMJun 25,2022
[Center Freq 3.695000000 GHz Center Freq: 3.695000000 GHz Radio Std: None Frequency [Center Freq 3.560000000 GHz Center Freq: 3.560000000 GHz Radio Std: None Frequency
NFE == Trig: FreeRun AvglHold: 1001100 NFE == Trig: FreeRun AvglHold: 1001100
PASS IFGainlow  #Atten: 24d Radio Device: BTS PASS IFGaintow  #Atten: 26 dB Radio Device: BTS
Ref Offset 133 dB Ref Offset 133 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
Log Log
20 26 5/dBi - CenterFreq| 20 26 2/dBii CenterFreq|
00 634 dBe A7 dBe 3695000000 GHz 00 67.0 dBc A18 dBe 3560000000 GHz
000 000
200 200
00 1 00
600 600
Center 3.695 GHz Span 40 MHz CF Step| ICenter 3.56 GHz Span 75 MHz CF Step|
#Res BW 100 kHz #VBW 300 kHz Sweep 20 ms, 4.000000 MHz| #Res BW 200 kHz #VBW 620 kHz Sweep 20 ms, 7.500000 MHz|
Total Carrier Power 26454 dBm/ 10.00 Mz ACP-BW jpute Man Total Carrier Power 26222 dBm/ 20,00 MHz ACP-BW jpute Man
Lower Upper Lower Upper
Carrier Power Filter  OffsetFreq  Integ BW dBc _ dBm dBc  dBm _Filter Freq Offset| Carrier Power Filter  Offset Freq  Integ BW dBc  dBm dBc  dBm  Filter Freq Offset|
26.454 dB . 545 |[1000MHz 1000MHz 6335 3690 4273 -1628 -3dB 0Hz] 26222 dBm/ 2 . 548 |[2000MHz  2000MHz 6702 4080 4176 -1556 -3dB OHz|
= status = status
5G NR n48 10MHz BPSK High Channel RB1-23 5G NR n48 20MHz BPSK Low Channel RB1-50
[ KeysightSpectrum Anayzer - AP20215.13.25602 Termp B2 =TT [ gt Spectram Anslyzer - AP2021.513 25602 Temp 82 [E=mjr
L 3 2 0c [ senseant] [ [07:44:20 P Jun 25, 2022 Frequency L R [s0a oc [_senseanT] [ [09:49:30 PidJun 25, 2022 Frequency
E q 3. Center Freq: 3.695000000 GHz Radio Std: None E q 3. Center Freq: 3.560000000 GHz Radio Std: None
L2 Lzt ,‘.’Jg“" GHz | S FreeRun Avg|Hold: 100/100 RS P ,.F‘g"" GHz | FreeRun AvglHold: 1001100
PASS IFGainlow  #Atten: 24 d Radio Device: BTS PASS IFGain:Low  #Atten: 26 dB Radio Device: BTS
Ref Offset 13.3 dB Ref Offset 13.3 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
Log Log[— ]
20 Yoy 26.4/dBir S CenterFreq| 20 5 26 3[dB Y CenterFreq|
o = < : L 3695000000 GHZ o 45848 A0 0Bt 3560000000 GHz
000 000
200 200
00 00
600 600
Center 3.695 GHz Span 40 MHz CF Step| ICenter 3.56 GHz Span 75 MHz CF Step|
#Res BW 100 kHz #VBW 300 kHz Sweep 20 ms, 4.000000 MHz| #Res BW 200 kHz #VBW 620 kHz Sweep 20 ms, 7.500000 MHz|
Total Carrier Power 26420 dBm/ 10.00 Mz ACP-BW jpute Man Total Carrier Power 26268 dBm/ 20.00 Mz ACP-BW jpute Man
Lower Upper Lower Upper
Carrier Power Filter  Offset Freq  Integ BW dBc  dBm dBc  dBm _Filter Freq Offset| Carrier Power Filter  Offset Freq  Integ BW dBc  dBm dBc  dBm  Filter Freq Offset|
26.429dB . 545 |[1000MHz 1000MHz 4561 -1918 4510 -1867 -3dB 0Hz] 26268 dBm / 2! . 545 |[2000MHz  2000MHz 4582 -1956 4503 -1966 -3dB OHz|
= status = status
5G NR n48 10MHz BPSK High Channel RB24-0 5G NR n48 20MHz BPSK Low Channel RB50-0
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REPORT NO: 14790383-E8V2
EUT MODEL: A2651 (PARENT MODEL, FULL TEST)

DATE: JUNE 22, 2023
FCC ID: BCG-E8141A (PARENT MODEL)

[ Keysight Spectrum Analyzer - AP2021.5.13,25602,Temp B2 (=S [ Keysight Spectrum Analyzer - AP2021.5.13,25602,Temp B2 (=
T R 500 _0C I T senseani] I [09:51:02 P Jun 25,2022 T R 500 0C I T senseani] I [09:58:00 P Jun 25, 2022
[Center Freq 3.625000000 GHz Center Freq: 3.625000000 GHz Radio Std: None Frequency [Center Freq 3.690000000 GHz Center Freq: 3.690000000 GHz Radio Std: None Frequency
NFE = Trig: Free Run Avg|Hold: 100100 NFE == Trig: Free Run Avg|Hold: 100100
PASS IFGain:Low  #Atten: 26 dB Radio Device: BTS PASS \FGaimLow | #Atten: 26 dB Radio Device: BTS
Ref Offset 133 dB Ref Offset 133 dB
10 dBIdiv Ref 30.00 dBm 10 dBIdiv Ref 30.00 dBm
Log Log
20 26 6/dBrM CenterFreq| 20 26 8/dBrm CenterFreq|
00 1.7 dBc 669 dBe 3625000000 GHz 09 14 dBc 657 die 3690000000 GHz
0 00
00 00
200 20
00 0o
600 = 600
L |
Center 3.625 GHz Span 75 MHz CF Step| ICenter 3.69 GHz Span 75 MHz CF Step|
#Res BW 200 kHz #VBW 620 kHz Sweep 20 ms, 7.500000 MHz| #Res BW 200 kHz #VBW 620 kHz Sweep 20 ms, 7.500000 MHz|
Total Carrier Power 26620 dBm/ 20,00 MHz ACP-BW jpute Man Total Carrier Power 26757 dBm/ 20,00 MHz ACP-BW jpute Man
Lower Upper Lower Upper
Carrier Power Filter  OffsetFreq Integ BW dBc _ dBm dBc  dBm _Filter FreqOffset| Carrier Power Filter  Offset Freq _Integ BW dBc__dBm dBc  dBm _Filter FreqOffset|
20dB 5 |[2000MHz  2000MHz 4170 -1507 6604 4031 3dB OHz| 757 dB 5 |[2000MHz  2000MHz 4135 -1450 6567 3801 3dB OHz|
= satus = satus
5G NR n48 20MHz BPSK Middle Channel RB1-0 5G NR n48 20MHz BPSK High Channel RB1-0
Keysight Spectrum Analyzer - AP2021.513,25602, Temp B2 = [ Keysight Spectrum Analyzer - AP2021.513,25602 Temp B2 [N
L RF 509 DC | [ SENSE:INT] [ 09:53:05 PM Jun 25, 2022 L RF 509 DC | [ SENSE:INT] | 09:59:25 PM Jun 25,2022
[Center Freq 3.625000000 GHz Center Freq: 3.625000000 GHz Radio Std: None Frequency [Center Freq 3.690000000 GHz Center Freq: 3.690000000 GHz Radio Std: None Frequency
NFE == Trig: FreeRun AvglHold: 1001100 NFE == Trig: FreeRun AvglHold: 1001100
PASS IFGain:Low  #Atten: 26 dB Radio Device: BTS PASS \FGainLow | #Atten: 26 dB Radio Device: BTS
Ref Offset 133 dB Ref Offset 133 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
Log Log
20 26.4/dBii CenterFreq| 20 26.7/dBii - CenterFreq|
00 059 dBe A17 dBe 3625000000 GHz 00 05,6 dic A4 dBe 3690000000 GHz
000 000
200 200
00 00
600 - 600
I
Center 3.625 GHz Span 75 MHz CF Step| ICenter 3.69 GHz Span 75 MHz CF Step|
#Res BW 200 kHz #VBW 620 kHz Sweep 20 ms, 7.500000 MHz| #Res BW 200 kHz #VBW 620 kHz Sweep 20 ms, 7.500000 MHz|
Total Carrier Power 26399 dBm/ 20,00 MHz ACP-BW jpute Man Total Carrier Power 26732 dBm/ 20,00 MHz ACP-BW jpute Man
Lower Upper Lower Upper
Carrier Power Filter  OffsetFreq  Integ BW dBc _ dBm dBc  dBm _Filter Freq Offset| Carrier Power Filter  Offset Freq  Integ BW dBc  dBm dBc  dBm  Filter Freq Offset|
26399 dBm/ 2 2 545 |[2000MHz  2000MHz 6587 3047 4170 -1531 -3dB OHz| 26732dBm/ 2 . 545 |[2000MHz  2000MHz 6550 38686 4136 -1463 -3dB OHz|
= status = status
5G NR n48 20MHz BPSK Middle Channel RB1-50 5G NR n48 20MHz BPSK High Channel RB1-50
[ KeysightSpectrum Anayzer - AP20215.13.25602 Termp B2 =TT [ gt Spectram Anslyzer - AP2021.513 25602 Temp 82 [E=mjr
L 3 2 _oc [ senseani] I [09:54:38 Pl Jun 25, 2022 Froquency 8 R [s00 oc T senseavi] I [10:00:24 P Jun 25, 2022 Frequency
E q 3. Center Freq: 3.625000000 GHz Radio Std: None E q 3. Center Freq: 3.690000000 GHz Radio Std: None
L2 Lzt ,‘.’Jg“" GHz | FreeRun Avg|Hold: 100/100 olis oz i ,.F‘g"" GHz | FreeRun AvglHold: 1001100
PASS IFGainiLow  #Atten: 26 dB Radio Device: BTS PASS IFGain:Low  #Atten: 26 dB Radio Device: BTS
Ref Offset 13.3 dB Ref Offset 13.3 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
Log Log[— ]
20 b 26 5/dBT Y CenterFreq| 20 b 26.7/dBiri Y CenterFreq|
o 9B A4 0Bt 3625000000 GHz o 9B ATboBe 3690000000 GHz
000 000
200 200
00 00
600 600
Center 3.625 GHz Span 75 MHz CF Step| ICenter 3.69 GHz Span 75 MHz CF Step|
#Res BW 200 kHz #VBW 620 kHz Sweep 20 ms, 7.500000 MHz| #Res BW 200 kHz #VBW 620 kHz Sweep 20 ms, 7.500000 MHz|
Total Carrier Power 26463 dBm/ 20,00 Mz ACP-BW jpute Man Total Carrier Power 26719 dBm/ 20,00 Mz ACP-BW jpute Man
Lower Upper Lower Upper
Carrier Power Filter  Offset Freq  Integ BW dBc  dBm dBc  dBm _Filter Freq Offset| Carrier Power Filter  Offset Freq  Integ BW dBc  dBm dBc  dBm  Filter Freq Offset|
26463 dBm/ 2! 2 545 |[2000MHz  2000MHz 4686 2039 4745 -2099 -3dB OHz| 26719dBm/ 2 . 545 |[2000MHz  2000MHz 4688 2016 4755 -2084 -3dB OHz|
= status = status
5G NR n48 20MHz BPSK Middle Channel RB50-0 5G NR n48 20MHz BPSK High Channel RB50-0
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REPORT NO: 14790383-E8V2

EUT MODEL: A2651 (PARENT MODEL, FULL TEST)

DATE: JUNE 22, 2023

FCC ID: BCG-E8141A (PARENT MODEL)

[ Keysight Spectrum Analyzer - AP2021.5.13,25602,Temp B2 (=S [ Keysight Spectrum Analyzer - AP2021.5.13,25602,Temp B2 (=

T R 500 0C I T senseani] I [10:04:39 P Jun 25, 2022 . T R 500 _0C I T senseani] I [10:08:55 P Jun 25, 2022 .

[Center Freq 3.565000000 GHz ] %:ge;r::eﬂq;i.sssoowﬁ;::Id‘ 100100 Faclo St Hone e [Center Freq 3.625000000 GHz ] $223°r'r:?§iﬁ'm°°”2"v§:Tm. 1001100 o St None ey
PASS M rGantow | #Attem 2648 i Radio Device: BTS PASS M rGantow | #Attem 2648 i Radio Device: BTS
Ref Offset 133 dB Ref Offset 133 dB

ED dBidiv Ref 30.00 dBm ED dBidiv Ref 30.00 dBm

og og

20 267/dBrm CenterFreq| 20 267/dBrm CenterFreq|
00 438 dBe B15d8e 3565000000 GHz 09 437 dBe b7 2d8e 3625000000 GHz
0 00

00 00

200 20

00 0o

600 ! 600 ! Il ¢
Center 3.565 GHz Span 120 MHz, CF Stey Center 3.625 GHz Span 120 MHz, CF Stey
#Res BW 300 kHz #VBW 910 kHz Sweep 20 ms, 12.000000 MH‘; #Res BW 300 kHz #VBW 910 kHz Sweep 20 ms, 12.000000 MH‘;
Total Carrier Power 26716 dBm/ 30,00 MHz ACP-BW jpute Man Total Carrier Power 26678 dBm/ 30,00 MHz ACP-BW jpute Man

Lower Upper Lower Upper
Carrier Power Filter  OffsetFreq Integ BW dBc _ dBm dBc  dBm _Filter FreqOffset| Carrier Power Filter  Offset Freq _Integ BW dBc__dBm dBc  dBm _Filter FreqOffset|
716dB 5 |[3000MHz  3000MHz 4370 1707 6746 4074 3dB OHz| 78 dB 5 |[3000MHz  3000MHz 4367 -1700 6723 4056 -3dB OHz|
= satus = satus
5G NR n48 30MHz BPSK Low Channel RB1-0 5G NR n48 30MHz BPSK Middle Channel RB1-0

Keysight Spectrum Analyzer - AP2021.513,25602, Temp B2 = [ Keysight Spectrum Analyzer - AP2021.513,25602 Temp B2 [

5 R [500 0C i T sensenT] I [10:03:38 P Jun 25,2022 . L R [500 0C i T sensenT] I [10:10:47 P Jun 25,2022 Frequenc
Senite [l I L S oo gl 0og0 e o en e Senite [l SEZIMITI L T oo gl 0og0 e o Nen e
PASS ME  cainiow | #Atten: 26dB : Radio Device: BTS PASS ME  cainiow | #Atten: 26dB : Radio Device: BTS

Ref Offset 133 dB Ref Offset 133 dB
ED dBidiv Ref 30.00 dBm ED dBidiv Ref 30.00 dBm
og og
20 26.7/dBii CenterFreq| 20 26.4/dBii CenterFreq|
00 666 dBe A49d8e 3565000000 GHz 00 664 dBe A50d8e 3625000000 GHz
000 000
200 200
00 1 00 1
| ]
00 00
600 600 !
Center 3.565 GHz Span 120 MHz, CF Stey Center 3.625 GHz Span 120 MHz, CF Stey
#Res BW 300 kHz #VBW 910 kHz Sweep 20 ms, 12.000000 MH’; #Res BW 300 kHz #VBW 910 kHz Sweep 20 ms, 12.000000 MH’;
Total Carrier Power 26711 dBm/ 30,00 MHz ACP-BW jpute Man Total Carrier Power 26,353 dBm/ 30,00 Mz ACP-BW jpute Man
Lower Upper Lower Upper
Carrier Power Filter  OffsetFreq  Integ BW dBc _ dBm dBc  dBm _Filter Freq Offset| Carrier Power Filter  Offset Freq  Integ BW dBc  dBm dBc  dBm  Filter Freq Offset|
267118 . 548 |[3000MHz  3000MHz 6664 3093 4402 -1821 -3dB OHz| 26353 dB . 548 |[3000MHz  3000MHz 6637 4002 4497 -1862 -3dB OHz|
= status = status
5G NR n48 30MHz BPSK Low Channel RB1-77 5G NR n48 30MHz BPSK Middle Channel RB1-77
[ Keysight Spectrum Analyzer - AP2021.5.13,25602, Temp B2 =S [ Keysight Spectrum Analyzer - AP2021.5.13,25602 Temp B2 =S
L R 2 _oc [ senseni] I [10:06:42 P Jun 25, 2022 Froquency 8 R 509 oc [ sensevi] I [10:26:06 P Jun 25, 2022 Froquency
E q 3. Center Freq: 3.565000000 GHz Radio Std: None E q 3. Center Freq: 3.625000000 GHz Radio Std: None
L2 Lzt ,‘.120" GHz | FreeRun AvglHold: 1001100 olis oz i ,.F‘g"" GHz | FreeRun AvglHold: 1001100
PASS IFGainiLow  #Atten: 26 dB Radio Device: BTS PASS IFGain:Low  #Atten: 26 dB Radio Device: BTS
Ref Offset 13.3 dB Ref Offset 13.3 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
og og[— ]
20 26.7/dBiri CenterFreq| 20 26 5/dBiT CenterFreq|
ot 452 &Bc A70 e 3565000000 GHz o A0 e A70 e 3625000000 GHz
000 000
200 200
00 00
600 600
Center 3.565 GHz Span 120 MHz, CF Stey Center 3.625 GHz Span 120 MHz, CF Stey
#Res BW 300 kHz #VBW 910 kHz Sweep 20 ms, 12.000000 MH'; #Res BW 300 kHz #VBW 910 kHz Sweep 20 ms, 12.000000 MH';
Total Carrier Power 26697 dBm/ 30.00 Mz ACP-BW jpute Man Total Carrier Power 26495 dBm/ 30.00 Mz ACP-BW jpute Man
Lower Upper Lower Upper
Carrier Power Filter  Offset Freq  Integ BW dBc  dBm dBc  dBm _Filter Freq Offset| Carrier Power Filter  Offset Freq  Integ BW dBc  dBm dBc  dBm  Filter Freq Offset|
26,697 dB . 545 |[3000MHz  3000MHz 4519 -18649 4700 -2030 -3dB OHz| 26495 dB . 545 |[3000MHz  3000MHz 4703 2054 4704 2056 -3dB OHz|
= status = status
5G NR n48 30MHz BPSK Low Channel RB75-0 5G NR n48 30MHz BPSK Middle Channel RB75-0
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REPORT NO: 14790383-E8V2
EUT MODEL: A2651 (PARENT MODEL, FULL TEST)

DATE: JUNE 22, 2023

FCC ID: BCG-E8141A (PARENT MODEL)

[ Keysight Spectrum Analyzer - AP2021.5.13,25602,Temp B2 (=S [ Keysight Spectrum Analyzer - AP2021.5.13,25602,Temp B2 (=
T R 500 0C I T senseani] I [10:32:51 P Jun 25,2022 T R 500 0C I T senseani] I [10:48:25 P Jun 25,2022
[Center Freq 3.685000000 GHz ] %:ge;r::eﬂq;i.sesoowﬁ;::Id‘ 100100 Faclo St Hone Frequency [Center Freq 3.570000000 GHz ] %:ge;r::eﬂq;i.wnoowﬁ;::Id‘ 1001100 o St None Freaueney
PASS M rGantow | #Attem 2648 i Radio Device: BTS PASS M rGantow | #Attem 2648 i Radio Device: BTS
Ref Offset 133 dB Ref Offset 133 dB
10 dBIdiv Ref 30.00 dBm 10 dBIdiv Ref 30.00 dBm
Log Log
20 267/dBrm CenterFreq| 20 263/dBrm CenterFreq|
00 ~44.0dBe 659 d8e 3685000000 GHz 09 421 dBe 681 dBe 3570000000 GHz
0 00
00 00
200 20
00 0o
600 g ! 600
L 1
Center 3.685 GHz Span 120 MHz, CF Step| ICenter 3.57 GHz Span 160 MHz, CF Step|
#Res BW 300 kHz #VBW 910 kHz Sweep 20 ms, 12.000000 MHz| #Res BW 430 kHz #VBW 1.3 MHz Sweep 20 ms, 16.000000 MHz|
Total Carrier Power 26685 dBm/ 30,00 MHz ACP-BW jpute Man Total Carrier Power 26312 dBm/ 40,00 MHz ACP-BW jpute Man
Lower Upper Lower Upper
Carrier Power Filter  OffsetFreq Integ BW dBc _ dBm dBc  dBm _Filter FreqOffset| Carrier Power Filter  Offset Freq _Integ BW dBc__dBm dBc  dBm _Filter FreqOffset|
85 dB 5 |[3000MHz  3000MHz 4390 1731 6585 39.17 3dB OHz| B 5 |[4000MHz  4000MHz 4211 1579 6811 4180 3dB OHz|
= satus = satus
5G NR n48 30MHz BPSK High Channel RB1-0 5G NR n48 40MHz BPSK Low Channel RB1-0
Keysight Spectrum Analyzer - AP2021.513,25602, Temp B2 = [ Keysight Spectrum Analyzer - AP2021.513,25602 Temp B2 [N
5 R [500 0C i T senseni] I [10:34:27 P Jun 25,2022 L R [s00 oc i T senseni] I [10:45:07 P Jun 25,2022
Senite [l AU L S Fraoham o gl 0og0 e e Frequency Senite [l LI L T oo gl 0og0 e oo Frequency
PASS M rGantow | #Atten: 2648 i Radio Device: BTS PASS M rGantow | #Atten: 2648 i Radio Device: BTS
Ref Offset 133 dB Ref Offset 133 dB
ED dBidiv Ref 30.00 dBm ED dBidiv Ref 30.00 dBm
og og
20 - 270/dBi " CenterFreq| 20 - 26 3[dBi - CenterFreq|
00 667 dBe A52d8e 3685000000 GHz 00 657 dBe As0d8e 3570000000 GHz
000 000
200 200
00 00
600 600
i
Center 3.685 GHz Span 120 MHz, CF Step| ICenter 3.57 GHz Span 160 MHz, CF Step|
#Res BW 300 kHz #VBW 910 kHz Sweep 20 ms, 12,000000 MHz| #Res BW 430 kHz #VBW 1.3 MHz Sweep 20 ms, 16.000000 MHz|
Total Carrier Power 27,005 dBm/ 30.00 Mz ACP-BW jpute Man Total Carrier Power 26261 dBm/ 40.00 Mz ACP-BW jpute Man
Lower Upper Lower Upper
Carrier Power Filter  OffsetFreq  Integ BW dBc _ dBm dBc  dBm _Filter Freq Offset| Carrier Power Filter  Offset Freq  Integ BW dBc  dBm dBc  dBm  Filter Freq Offset|
27.005 dB 2 548 |[3000MHz  3000MHz 6675 3074 4518 -18.17 -3dB OHz| 26261 dB . 545 |[4000MHz  4000MHz 6867 4241 4301 -16.75 -3dB OHz|
= status = status
5G NR n48 30MHz BPSK High Channel RB1-77 5G NR n48 40MHz BPSK Low Channel RB1-105
[ KeysightSpectrum Anayzer - AP20215.13.25602 Termp B2 =TT [ gt Spectram Anslyzer - AP2021.513 25602 Temp 82 [E=mjr
L R 2 _oc T senseani] I [10:35:07 P Jun 25, 2022 L R [s00 oc T sensevi] [ [10:42:04 P Jun 25, 2022
Senite i AEEIII SR S Fraoham o ghald: 0000 o Nen Fraaveney Senite [ I SR oo Frooham o ghald: 0000 oo Fraaveney
PASS M eGaintow | #Atten: 2668 . Radio Device: BTS PASS M eGaintow | #Atten: 268 i Radio Device: BTS
Ref Offset 13.3 dB Ref Offset 13.3 dB
ED dBidiv Ref 30.00 dBm ED dBidiv Ref 30.00 dBm
og og[— ]
20 TRy 26 8/dB Tom CenterFreq| 20 YR 26 2/dBi 5 CenterFreq|
0 = < - < 3685000000 GHz 0 = < - < 3570000000 GHz
000 000
200 200
00 - 00
600 600
Center 3.685 GHz Span 120 MHz, CF Step| ICenter 3.57 GHz Span 160 MHz, CF Step|
#Res BW 300 kHz #VBW 910 kHz Sweep 20 ms, 12.000000 MHz| #Res BW 430 kHz #VBW 1.3 MHz Sweep 20 ms, 16.000000 MHz|
Total Carrier Power 26820 dBm/ 30.00 Mz ACP-BW jpute Man Total Carrier Power 26216 dBm/ 40.00 Mz ACP-BW jpute Man
Lower Upper Lower Upper
Carrier Power Filter  Offset Freq  Integ BW dBc  dBm dBc  dBm _Filter Freq Offset| Carrier Power Filter  Offset Freq  Integ BW dBc  dBm dBc  dBm  Filter Freq Offset|
26,820 dB . 545 |[3000MHz  3000MHz 4826 2144 4992 2310 -3dB OHz| 2621648 . 548 |[4000MHz  4000MHz 4721 2100 4650 -2029 -3dB OHz|
= status = status
5G NR n48 30MHz BPSK High Channel RB75-0 5G NR n48 40MHz BPSK Low Channel RB100-0
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REPORT NO: 14790383-E8V2

EUT MODEL: A2651 (PARENT MODEL, FULL TEST)

DATE: JUNE 22, 2023

FCC ID: BCG-E8141A (PARENT MODEL)

[ Keyeight Spectrum Anslyzer - AP20ZL5.13 25602 Ternp B2 =l [ Keyeight Spectrum Anslyzer - AP20ZL5.13 25602 Ternp B2 =Tk
L R [s02 oc T [ senseant] [ [10:50:30 Pt Jun 25, 2022 5 %500 oc I T senseavi] I [10:55:52 P Jun 25,2022
[Center Freq 3.625000000 GHz Somerreg oo ats o S None Frequency [Center Freq 3.680000000 GHz Conter e 600000000 Ot oo S None Freauency
PASS M eGaintow | #Atten: 268 Radio Device: BTS PASS M eGantow | #Atten: 268 Radio Device: BTS
Ref Offset 13.3 dB Ref Offset 13.3 dB
10 dB/div Ref 30.00 dBm 10 dB/div Ref 30.00 dBm
Log Log——T T
00 26 8/dB CenterFreq| 00 26 5dB CenterFreq|
c -41.6d8e 679 dBe 3625000000 GHz| c -420d8e 657 dBe 3680000000 GHz|
0.00) 0.00)
200 00
00 00
00 00
500 500
N — A [e00 Hosrasy
i '
Center 3.625 GHz Span 160 MHz, CF Step| ICenter 3.68 GHz Span 160 MHz, CF Step|
#Res BW 430 kHz #VBW 1.3 MHz Sweep 20 ms| 16.000000 MHz| #Res BW 430 kHz #VBW 1.3 MHz Sweep 20 ms| 16.000000 MHz|
Total Carrier Power  26.775 dBm/ 40.00 iz ACP-BW Man Total Carrier Power ~ 26.479 dBm/ 40.00 iz ACP-BW Man
Lower Upper Lower Upper
Carrier Power Filter  OffsetFreq  Integ BW dBc _ dBm dBc  dBm _Filter Freq Offset| Carrier Power Filter  OffsetFreq  Integ BW dBc  dBm dBc  dBm  Filter Freq Offset|
775dBm/ 4 . 5d5 |[4000MHz  4000MHz 4158 1481 6793 4115 3dB 0Hz] 26479dBm/ 4000 MHz 3d5 |[4000MHz  4000MHz 4203 1555 6572 3924 3dB OHz|
s, status s, status
5G NR n48 40MHz BPSK Middle Channel RB1-0 5G NR n48 40MHz BPSK High Channel RB1-0
[ Keyeight Spectrum Analyzer - AP20ZL5.13 25602 Ternp B2 =Tk [ Keyeight Spectrum Analyzer - AP20ZL5.13 25602 Ternp B2 [E=mjr
L R [s0n oc I [ senseant] [ [10:51:43 Pt Jun 25, 2022 L R [s0n oc I [ senseant] [ [10:57:00 pitJun 25, 2022
[Center Freq 3.625000000 GHz $e_|meFr FreRq: a.szﬁwnm‘)\n elnzld +ourc0 Radio Std: None Frequency [Center Freq 3.680000000 GHz $e_|meFr FreRq: a.scnwno:n elnzld 000 Radio Std: None Frequency
rig: Free Run wglHold: rig: Free Run wglHold:
PASS M rGantow | #Atten: 268 Radio Device: BTS PASS M cainiow | #Atten: 2608 Radio Device: BTS
Ref Offset 13.3 dB Ref Offset 13.3 dB
10 dB/div Ref 30.00 dBm 10 dB/div Ref 30.00 dBm
Log Log
00 26 4/dBm - CenterFreq| e 270/dBm - CenterFreq|
0 2869 dBc 421 dBc 3625000000 GHz| 0 870 dBc 423 dBc 3680000000 GHz|
0.0 0.0
00 00
200 200
00 00 |
400 100 .
00 00 -
500 o4 500
[
enter 3. z an z| enter 3. z an 2|
ICenter 3.625 GH: Span 160 MH. CF Step| Center 3.68 GH: Span 160 MH. CF Step|
#Res BW 430 kHz #VBW 1.3 MHz Sweep 20 ms| 16.000000 MHz| #Res BW 430 kHz #VBW 1.3 MHz Sweep 20 ms| 16.000000 MHz|
Total Carrier Power 26430 dBm/ 40 00 MHz ACP-BW jpute Man) Total Carrier Power 26979 dBm/ 40 00 Mz ACP-BW - Man)
) Lower Upper ) Lower Upper
Carrier Power Filter  OffsetFreq  Integ BW dBc _ dBm dBc  dBm _Filter Freq Offset| Carrier Power Filter  OffsetFreq  Integ BW dBc  dBm dBc  dBm _Filter Freq Offset|
26430 dBm/ 4 3d 4000MHz  4000MHz 6667 4044 4212 1569 3dB OHz| 26979 dBm/ 4 3d 4000MHz  4000MHz 6702 4004 4230 -1533 3dB OHz]
s, status s status
5G NR n48 40MHz BPSK Middle Channel RB1-105 5G NR n48 40MHz BPSK High Channel RB1-105
[ Keyaight Spectrum Analyzer - AP20ZL5.13 25602 Ternp B2 =Te] [ Keyaight Spectrum Analyzer - AP20ZL5.13 25602 Ternp B2 =Te]
L w_[s0n oc I [_senseant] [ [10:53:32 Pt Jun 25, 2022 L ®_[s0n oc I [_senseant] [ [10:56:37 Pt Jun 25, 2022
[Center Freq 3.625000000 GHz ge_m; FreRq: 3.525000020 slnzld Jourc0 Radio Std: None Frequency [Center Freq 3.680000000 GHz ge_m; FreRq: 3.senwnogu slnzld P Radio Std: None Frequency
FE rig: Free Run wg|Hold: FE rig: Free Run wglHold:
SS " IFGoiniLow  #Atten: 26.dB, Radio Device: BTS PASS " IFGainLow  #Atten: 26 4B Radio Device: BTS
Ref Offset 13.3 dB Ref Offset 13.3 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
Log Log
o 55 dBT Center Freq| o 5 7/ dBr Center Freq|
0 48.0dBc 477 dBe 3625000000 GHz| 0 A9.0dBc 493 dBc 3680000000 GHz|
o0 00
00 00
200 200
a0 00
00 400
w00 w00
Center 3.625 GHz Span 160 MHz CF Stey Center 3.68 GHz Span 160 MHz CF Stey
#Res BW 430 kHz #VBW 1.3 MHz Sweep 20 ms| 16.000000 MHz| #Res BW 430 kHz #VBW 1.3 MHz Sweep 20 ms| 16.000000 MHz|
Total Carrier Power 26534 dBm/ 40,00 MHz ACP-IBW [pute Man Total Carrier Power 26,698 dBm/ 40,00 MHz ACP-IBW [ute Man|
) Lower Upper ) Lower Upper
Carrier Power Filter Offset Freq Integ BW. dBc _ dBm dBc  dBm__Filter Freq Offset| Carrier Power Filte: Offset Freq Integ BW. dBc  dBm dBc  dBm _Filter Freq Offset|
26534 dBm/ 4 5d5 |[4000MHz  4000MHz 4803 2150 4770 2117 3dB OHz| 26698 dBm /4 a5 |[4000MHz  4000MHz 4905 2235 4929 2259 3dB OHz]
s status s status
5G NR n48 40MHz BPSK Middle Channel RB100-0 5G NR n48 40MHz BPSK High Channel RB100-0
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REPORT NO: 14790383-E8V2 DATE: JUNE 22, 2023
EUT MODEL: A2651 (PARENT MODEL, FULL TEST) FCC ID: BCG-E8141A (PARENT MODEL)

9.3. OUT OF BAND EMISSIONS

TEST PROCEDURE

The RF output of the transmitter was connected to a spectrum analyzer through a calibrated coaxial cable. Sufficient
scans were taken to show the out-of-band Emissions, if any, up to 10th harmonic. Multiple sweeps were recorded in
maximum hold mode using a peak detector to ensure that the worst-case emissions were caught.

For each out of band emissions measurement:
e Set display line at -40dBm according to the band Limit
e Set RBW & VBW to 100 kHz for the measurement below 1 GHz, and 1 MHz for the measurement above 1 GHz.
(NOTE: Worst case set RBW/VBW to 1MHz/3MHz)

RESULTS
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REPORT NO: 14790383-E8V2

EUT MODEL: A2651 (PARENT MODEL, FULL TEST)

DATE: JUNE 22, 2023

FCC ID: BCG-E8141A (PARENT MODEL)

9.3.1. 5G NR n48

LIMITS
FCC: §96.41

(e) 3.5 GHz Emissions and Interference Limits—
(2) Additional protection levels. Notwithstanding paragraph (e)(1) of this section, for CBSDs and End User Devices, the
conducted power of emissions below 3540 MHz or above 3710 MHz shall not exceed —25 dBm/MHz, and the conducted

power of emissions below 3530 MHz or above 3720 MHz shall not exceed —40dBm/MHz.

5G NR n48

staTus

[ Keysight Spectrum Analyzer - AP2021.5.13,28774,Temp B2 =]l [ Keysight Spectrum Analyzer - AP2021.513 28774 Temp B2 o]l Jlms)
C R 2 oc [ senseanT] I [11:29:07 P )ul 02,2022 RL L 0 [ SENSEINT] [03:15:52 AW Jul2, 2022
#Avg Type: RMS b 56 Frequency #Avg Type: RMS TRACE[T - 325 6 Frequency
NFE—PNO Fast == Trig: FreeRun AvglHold: 100/100 Pl WFE PNO:Fast == Trig: FreeRun AvglHold: 100/100 e
IFGain:Low #Atten: 18 dB OETAPPPPP IFGain:Low #Atten: 6 dB oeTA
Auto Tune| Auto Tune|
Ref Offset 15.9 dB. Ref Offset 13.3 dB
10 dBidiv__Ref 21.90 dBm 10 dBidiv__Ref 9.00 dBm
Log v o Log v
19 Center Freq| 0 Center Freq|
" 2265000000 GHz| ¢ 22250000000 GHz|
810 210
5 o
StartFreq| StartFreq
- 30.000000 MHz] e ) 4500000000 GHz|
38.1 <> 51.0
i, | B Stop Freq| . Stop Freq|
- | 4500000000 GHz| 40000000000 GHz|
6 .
[ \ \ \ \ | ] i
Start 30 MHz Stop 4.500 GHz! CF Step| Start 4.50 GHz Stop 40.00 GHz CF Step|
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 8.000 ms (40001 pts) 2.000000 MHz] #Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 61.33 ms (40001 pts) | 3550000000 GHz|
IS Y O o e | Man) % FONCTION w0 jAuto
1 3.550 68 GHz 31.407 dBm 1N t 388818GHz  -51.927 dBm
2 N f 3818 33 GH 434278 2
3 & m Freq Offset| 3 Freq Offset|
g 0 Hz| g OHz|
6 6
7 7
8 Scale Type, 8 Scale Type
9 9
10 10
1 Log Lin} 1 Log Lin|

staTus

5G NR n48 10MHz BPSK Low Channel RB1-0 (30MHz to 4GHz)

5G NR n48 10MHz BPSK Low Channel RB1-0 (4G to 40G)

sTaTus

E Keysight Spectrum Analyzer - UL: 28774 \ R Date: 6/17/2022 o) @ ) [ Keysight Spectrum Analyzer - AP2021.5.13,28774, Temp B2 (===~
RL RF 500 C [ SENSEINT] I [12:33:14 AM Jul03, 2022 L RE 0C [ SenseInT] [03:18:37 AM Jul02, 2022 _
#Avg Type: RMS Trace[ 5 isg| Frequency o Type: RMS Tce] 5 osg|  Frequency
NFE—PNO Fast == Trig: FreeRun TYPE| v NFEPNO Fast = Trig: FreeRun AvglHold: 1001100 e
IFGain:Low #Atten: 20 dB DETAAAAAA IFGain:Low #Atten: 6 dB oeT|
Auto Tune| Auto Tune|
Ref Offset 13.3 dB. Ref Offset 13.3 dB.
10 dBidiv__Ref 18.00 dBm 10 didiv__ Ref 9.00 dBm
Log v Log ¥
8.0 Center Freq o CenterFreq|
200 2265000000 GHz| i 22250000000 GHz|
- 210
c .,
StartFreq| StartFreq
=0 30.000000 MHz| ‘ ' || 4eooo0omoctiz
‘ 510
20 _ 1.0 _ o
o o Stop Freq| o Stop Freq|
I ‘ 4500000000 GHz| o ‘ ‘ ‘ 40000000000 GHz|
[ ] i
Start 30 MHz Stop 4.500 GHz CF Step Start 4.50 GHz Stop 40.00 GHz, CF Step|
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 8.000 ms (40001 pts) [ 447.000000 MHz| #Res BW 1.0 MHz #VBW 3.0 MHz* 3550000000 GHz|
lAuto
T oo [ roncronveoe Tl [ voDH TRl 5] FURCTION D —
1N t 3.620 97 GHz 26.96 dBm 1N T 385436GHz  -51.228dBm
2N t 377776 GHz 4433 dB) 2
3 m FreqOffset 3 Freq Offset
4 OHz| g OHz|
6 6
7 7
8 Scale Type| : Scale Type
9
10 10 L
11 Log Lin| 1 og Lin|

staTs

5G NR n48 10MHz BPSK Mid Channel RB1-1 (30MHz to 4GHz)

5G NR n48 10MHz BPSK Mid Channel RB1-1 (4G to 40G)
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REPORT NO: 14790383-E8V2
EUT MODEL: A2651 (PARENT MODEL, FULL TEST)

DATE: JUNE 22, 2023

FCC ID: BCG-E8141A (PARENT MODEL)

sTaTUS|

[ XeyvigntSpectram Analyzer - UL 257741\ R Date 6/17/2022 = e [ gt Spectram Analyzer - AP2021 51328774 Temp 62 =re]
AL 3 I T senseant] I [12:34:49 A 0103, C S0a_oc T T senseani] I [03:30:05 A 102, 2022
Fhvg Type RMS TRace] Frequency #hvg Type: RMS . Frequency
n Trig: Free Run el Fast == Trig: FreeRun Avg|Hold: 100100 T
M Fantow | #Aten: 2048 oeTlA AAARA T Rantow | #ten:sd oerla
et Omeet 193 B MKr2 3.984 16 GHZ Auto Tune ot Offset 193 dB MKkr1 7,397 7 GHZ] Auto Tune
10didiv_Ref 18.00 dBm -43.68 dBm| 10 dB/div__Ref 9.00 dBm -48.075 dBm
Log Y 7 Log Y
a0 Center Freq| o Center Freq|
200 2.265000000 GHz| 1 22.250000000 GHz|
. 210
» 310
= StartFreq| ! . StartFreq|
o Lo 30.000000 MHz| “e ﬂ‘ 4500000000 GHz|
o i == 510
520 610
. Stop Freq| 0 Stop Freq|
| | | 4500000000 GHz| | ‘ ‘ ‘ ‘ 40000000000 GHz|
720 81
| woen [ | i
Start 30 MHz Stop 4.500 GHz! CF Ste| Start 4.50 GHz Stop 40.00 GHz: CF Step|
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 8.000 ms (40001 pts) 447.000000 MHz| #Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 61.33 ms (40001 pts) [ 3.550000000 GHz|
FUNCTION WIDTH FUNCT - [ fute Man
KA 3.698 98 GHz 27.26 dBm 1 73977GHz  48.075dBm
N1 3.984 16 GH; 4368 dB
3 i " Freq Offset| 3 Freq Offset|
4 4
5 L OHz| 5 L 0 Hz|
6 6
7 7
8 Scale Type| s Scale Type|
9
10 i 10
1 _ free Lin) 1 i Lin)

satus|

5G NR n48 10MHz BPSK High Channel RB1-23 (30MHz to 4GHz)

5G NR n48 10MHz BPSK High Channel RB1-23 (4G to 40G)

sTaTUS|

[ Keysight Spectrum Analyzer - AP2021.513,28774 Temp B2 o e ) [ Keysight Spectrum Analyzer - AP2021 51328774, Temp B2 [E=N=R
L " I [_senseant] [11:37:54 pi3ul 02,2022 L #F__[s0a oc [ [ senseant] I [03:23:06 A4 Jul02, 2022
#Avg Type: RMS S R Frequency N #hvg Type: s =5|  Frequency
3 Trig: Free Run Avg|Hold: 100/100 b NFE—PNOiFast == Trig: FreeRun wglHold: TYPE| M
N Roantow | #Atten: 1808 oeTlaPPPPr Foainiow  #Atten: 6 di oerla
y Auto Tune| Auto Tune|
Ref Offset 15.9 dB Mkr2 3.786 25 GHZ| Ref Offset 13.3 dB Mkr1 38.556 9 GHZ|
10 didiv Ref 21.90 dBm -40.841 dBm 10 dgidiv__Ref 9.00 dBm -52.524 dBm
Log v T Log -
19 Center Freq| 00 CenterFreq|
190 2265000000 GHz| i 22250000000 GHz|
8.10 210
81 310
StartFreq| e StartFreq|
221 41.0
30.000000 MHz] 4500000000 GHz]
o1 ¢ st 2
181 L 6i.c e
e s . " Y Stop Freq| o Stop Freq|
| j 4500000000 GHz| 40000000000 GHz|
o 810
| | | \ | e i
Start 30 MHz Stop 4.500 GHz CF Step| Start 4.50 GHz Stop 40.00 GHz CF Step|
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 8.000 ms (40001 pts] 2.000000 MHz| #Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 61.33 ms (40001 pts) [ 3.550000000 GHz|
lAuto Man| lAuto Man|
-1 N t 3650 91 GHz 30.896 dBm 0 385569GHz  -52.524dBm
N t 378625GHz  40841dBm
3 Freq Offset| 3 Freq Offset|
4 4
H L OHz] H I OHz]
6 6
7 7
8 Scale Type| g Scale Type|
9
10 i 10
1M o Lin) 1 i Lin)

sTatus|

5G NR n48 20MHz BPSK Low Channel RB1-0 (30MHz to 4GHz)

5G NR n48 20MHz BPSK Low Channel RB1-0 (4G

to 40G)

satus|

T Keyant Spectrm Anayzer - UL 257781 R Date 617/2022 ToTe s [ Keyeon Spectrum Anatyzer- AP20ZL5.13 2577 Termp B2 [
RL A I T sensean] T [12:38:07 AN 103, 2022 C 500 oc T T sensean] Toai25:12 4 02, 2022
#hvg Type: RMS TRacE 3 Frequency #Avg Type: RMS 2| Frequency
NFE——PNO-Fast = Trig: FreeRun NFE—PNG-Fast = Trig: Free Run AvglHold: 1001100 e
IFGain:Low #Atten: 20 dB IFGain:Low #Atten: 6 d oeTIA
et Ofoet 133 B MKr2 3.757 09 GHZ Auto Tune ot Offset 193 dB MKr1 38.695 4 GHZ AutoTune
10 dBidiv__Ref 18.00 dBm -42.52 dBm| 10 dBidiv__Ref 9.00 dBm -51.492 dBm)
Log Y 7 Log Y
8.0 Center Freq| o CenterFreq|
200 2.265000000 GHz] i 22.250000000 GHz
20 210
20 310
- StartFreq e StartFreq
e ¥ bons 30000000 MHz| e ' || 4svovoocz
. ! 510
520 b 6. ! =
. Stop Freq| ol Stop Freq|
4500000000 GHz o | ‘ ‘ ‘ 40.000000000 GHz
20 1
\ \ \ | . L
Start 30 MHz Stop 4.500 GHz. CF Ste Start 4.50 GHz Stop 40.00 GHz. CF step)
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 8.000 ms (40001 pts) [  447.000000 MHzZ #Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 61.33 ms (40001 pts) | 3550000000 GHz|
lauto lauto Man
=== lAuto
b Nt 361126 GHz 27.68 dBm 1 386954GHz 51492 dBm
N1 f 375709 GHz 4252 dBm
3 Freq Offset| 3 Freq Offset|
4 4
4 L 0Hz H | 0Hz
6 6
7 7
8 Scale Type| g Scale Type
9
10 i 10
1M s Lin| 1 i Lin)

staTus

5G NR n48 20MHz BPSK Mid Channel RB1-1 (30MHz to 4GHz)

5G NR n48 20MHz BPSK Mid Channel RB1-1 (4G to 40G)
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REPORT NO: 14790383-E8V2

EUT MODEL: A2651 (PARENT MODEL, FULL TEST)

DATE: JUNE 22, 2023
FCC ID: BCG-E8141A (PARENT MODEL)

[ Keysight Spectrum Analyzer - UL: 28774 \ R Date: 6/17/2022 Lo @ ) [ Keysight Spectrum Analyzer - AP2021 51328774, Temp B2 [E=r=n
RL [ I T senseant] I [12:39:57 A 20103, C 500_0C I T sensean I [03:26:50 A 20102, 2022
#Avg Type: RMS TRACE] Frequency #Avg Type: RMS s Frequency
n Trig: Free Run G Fast &= Trig: FreeRun Avg|Hold: 100/100 T
M Fantow | #Aten: 2048 oeTlA AAARA T Rantow | #ten:sd oerla
et Omeet 193 B MKrZ 3.867 94 GHZ AutoTune et Offeet 133 4B MKr1 7.397 7 GHZ AutoTune
10 dBidiv__Ref 18.00 dBm -44.51 dBm 10 aBiciv__Ref 9.00 dBm -48.988 dBm)
Log Y 7 Log Y
a0 Center Freq| o Center Freq|
200 2.265000000 GHz| e 22.250000000 GHz|
. 210
2 310
e StartFreq| ! . StartFreq|
0 410
o $2buiomaen 30000000 MHz| o " 4500000000 GHz|
520 61.0 . e
. Stop Freq| 0 Stop Freq|
| | | | 4500000000 GHz| ) | ‘ ‘ ‘ ‘ 40000000000 GHz|
720 81
| woen [ | i
Start 30 MHz Stop 4.500 GHz! CF Step| Start 4.50 GHz Stop 40.00 GHz: CF Step|
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 8.000 ms (40001 pts) 447.000000 MHz| #Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 61.33 ms (40001 pts) [ 3.550000000 GHz|
lAuto lAuto Man|
| I S I &
KA 3.698 86 GHz 28.32 dBm 1 73977GHz  -48.988 dBm
N 1f 3.867 94 GH: 4451 dB
3 i " Freq Offset| 3 Freq Offset|
4 4
5 L OHz 5 L OHz|
6 6
7 7
8 Scale Type| s Scale Type|
9
10 N i 10
1 _ free Lin) 1 i Lin)
< m G < o
= sTatus s sTatus

5G NR n48 20MHz BPSK High Channel RB1-50 (30MHz to 4GHz)

5G NR n48 20MHz BPSK High Channel RB1-50 (4G to 40G)

[ Keysight Spectrum Analyzer - UL: 28774 \ R Date: 6/17/2022 Lo @) | Keysight Spectrum Analyzer - AP2021 51328774 Temp B2 [E=N=R
RL A I T sensean] I [12:1:41 A 103, 2022 . R [500 oc i T senseavi] I [03:31:24 A 102, 2022
#Avg Type: RMS TRACE] 56 Frequency ] g Free R 2"'%'1525% el 55 Frequency
n Trig: Free Run TRl Fast = Trig: FreeRun wglHold:
N aniow  #Atten: 2008 OETAAAAAA M anion | #Atten: 6B oerlA
et Omoet 133 B MKr2 3.785 47 GHZ AutoTune et Offeet 133 4B Mkr1 38.785 9 GHZ AutoTune
10 dBidiv__Ref 18.00 dBm -43.00 dBm| 10 dBiciv__Ref 9.00 dBm -52.135 dBm|
Log Y T Log Y
8.0 Center Freq| 00 CenterFreq|
200 2.265000000 GHz| 1 22.250000000 GHz|
20 210
220 310
- StartFreq| . StartFreq|
- 2 b s 30000000 MHz{ o 45500000000 GHez|
g hcon ¢
220 o o L =
0 i i i ' Stop Freq| o ) Stop Freq|
| | | | | 4500000000 GHz| o ‘ 40000000000 GHz|
20 1
\ \ \ | o i
Start 30 MHz Stop 4.500 GHz CF Step| Start 4.50 GHz Stop 40.00 GHz CF Step|
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 8.000 ms (40001 pts) 447.000000 MHz| #Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 61.33 ms (40001 pts) [ 3.550000000 GHz|
T [ T o ruwcronwon T e jpute Man
EINEEEE 366102 GHz 27.02 dBm 1 387859GHz  -52.135dBm
N 1f 378547 GHz 43100 dB
3 m Freq Offset| 3 Freq Offset|
4 4
4 L OHz| 4 | OHz|
6 6
7 7
8 Scale Type g Scale Type
9
10 10 Log Lin|

Log Lin| 11

sTaTUS|

sTatus|

5G NR n48 30MHz BPSK Low Channel RB1-0 (30MHz to 4GHz)

5G NR n48 30MHz BPSK Low Channel RB1-0 (4G to 40G)

[ Keysignt Spectrum Analyzer - UL: 28774 \ R Date: 6/17/2022 == [ Keysight Spectrum Analyzer - AP2021.5.13,28774,Temp B2 [E=mr=n
RL EE I T sensean] T 1244103 AN 103, 2022 5 S08_0C T sensean] T 03:32:40 A 02, 2022
#Avg Type: RMS TRACE] S Frequency #Avg Type: RMS S350 Frequency
NFE PNO: Fast —>= I7ig: FreeRun NFE— PNO-Fast = Trig: FreeRun AvglHold: 1001100 b
IFGain:Low #Atten: 20 dB IFGain:Low #Atten: 6 d oeTIA
ReOMset 13348 MKr2 3.882 13 GHZ AutoTune Ref Ofeet 133 4B Mkr1 38,683 8 GHZ AutoTune
10 dB/div Ref 18.00 dBm -42.65 dBm 10 dgidiv__Ref 9.00 dBm -52.434 dBm)
Log Y 7 Log Y
8.0 Center Freq| o CenterFreq|
200 2.265000000 GHz] i 22.250000000 GHz
20 210
20 310
- StartFreq| . StartFreq|
20 | P 30000000 MHz] 410 1| 4500000000 GHz
r : st )
520 B1.0 - Ty
o i Stop Freq| ol . ) I Stop Freq|
4500000000 GHz o | 40.000000000 GHz
720 1
[ \ \ \ \ 1 . 1
Start 30 MHz Stop 4.500 GHz. CF Step) Start 4.50 GHz Stop 40.00 GHz. CF step)
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 8.000 ms (40001 pts) |  447.000000 MHz| #Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 61.33 ms (40001 pts) | 3550000000 GHz|
S S S AR L 2] RS - | A I — jpute Man)
b Nt 361159 GHz 27.26 dBm 1 386838GHz 52434 dBm
N1 f 388213 GHz 4265 dBm
3 Freq Offset| 3 Freq Offset|
4 4
H L 0Hz H | 0Hz
6 6
7 7
8 Scale Type| ; Scale Type
9
10 i 10
1M s Lin| 1 i Lin)
sa sTarus ise starus

5G NR n48 30MHz BPSK Mid Channel RB1-1 (30MHz to 4GHz)

5G NR n48 30MHz BPSK Mid Channel RB1-1 (4G to 40G)
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REPORT NO: 14790383-E8V2 DATE: JUNE 22, 2023
EUT MODEL: A2651 (PARENT MODEL, FULL TEST) FCC ID: BCG-E8141A (PARENT MODEL)

[ Keysight Spectrum Analyzer - UL 28774 \ R Date: 6/17/2022 Lo & s [ Keysight Spectrum Analyzer - AP2021.5.13,28774 Temp B2 [E=mE=E
RL [ I T senseant] I [12:45:42 A 20103, L S02_oc I [ senseant] I [03:33:39 A 20102, 2022
#Avg Type: RMS TRacE] Frequency #Avg Type: RMS s Frequency
n Trig: Free Ry el Fast == Trig: FreeRun Avg|Hold: 100100 T
N iow " #atten: a5 oeTlA AAARA T Rantow | #ten:sd oerle
et Omeet 193 B MKr2 3.925 83 GHZ Auto Tune ot Offset 193 dB MKkr1 7,397 7 GHZ] Auto Tune
10 dBidiv__Ref 18.00 dBm -44.05 dBm 10 aBiciv__Ref 9.00 dBm -48.689 dBm)
Log Y 7 Log Y
a0 Center Freq| o Center Freq|
200 2.265000000 GHz| e 22.250000000 GHz|
. 210
o StartFreq e . StartFreq
e 32 b 30.000000 MHz| “e 3 4500000000 GHz|
o s sio ‘
52.0 fe " 61.0 " e
. " Stop Freq| 0 Stop Freq|
| | | 4500000000 GHz| I ‘ 40000000000 GHz|
720 81.
[ \ \ \ \ | . [ \ | | \ i
Start 30 MHz Stop 4.500 GHz, CF Step| Start 4.50 GHz Stop 40.00 GHz, CF Step|
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 8.000 ms (40001 pts) 447.000000 MHz| #Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 61.33 ms (40001 pts) [ 3.550000000 GHz|
lAuto Man| lAuto Man|
| I S I &
KA 3.698 86 GHz 28.05 dBm 1 73977GHz 48689 dBm
N 1f 3.925 83 GH: 44
3 o 05 dBm Freq Offset| 3 Freq Offset|
4 4
5 L OHz 5 L OHz|
6 6
7 7
g Scale Type g Scale Type|
10 N i 10
b _ |ron Lin| 11  |roe Lin|
< m v < ]
= saTus =3 sTatus
5G NR n48 30MHz BPSK High Channel RB1-77 (30MHz to 4GHz) 5G NR n48 30MHz BPSK High Channel RB1-77 (4G to 40G)
| Keysight Spectrum Analyzer - UL: 28774 \ R Date: 6/17/2022 Lo @) | Keysight Spectrum Analyzer - AP2021.5.13,28774, Temp B2 o @ |
RL R [s0e oc I T sensean] I [12:47:20 A 0103, 2022 . R [s00 oc T T senseavi] I [03:34:36 A 102, 2022
] #Avg Type: RMS TRACE] 56 Frequency ] #Avg Type: RMS TRACE[L - 356 Frequency
3 Trig: Free Ry vee1 Fast == Trig: FreeRun AvglHold: 1001100 m
N Faow " #httom 20 orrA AR AR A " Foaiow | #Atten:5d8 oea
Auto Tune| Auto Tune|
Ref Offset 13.3 dB. Mkr2 3.825 25 GHz Ref Offset 13.3 dB. Mkr1 38.732 7 GHz
10 dBidiv__Ref 18.00 dBm -42.60 dBm| 10 dBiciv__Ref 9.00 dBm - 7 dBm
Log Y T Log Y
8.0 Center Freq| 00 CenterFreq|
200 2.265000000 GHz| 1 22.250000000 GHz|
20 210
220 310
StartFreq e StartFreq
20 ‘ ’2 o 30.000000 MHz] 410 [y 4500000000 GHz|
42 o 510
o . ! | Stop Freq| o Stop Freq|
| | | | 4500000000 GHz| o ‘ ‘ ‘ 40000000000 GHz|
20 1 |
A 200006 A
Start 30 MHz Stop 4.500 GHz CF Ste| Start 4.50 GHz Stop 40.00 GHz CF Step|
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 8.000 ms (40001 pts) 447.000000 MHz| #Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 61.33 ms (40001 pts) [ 3.550000000 GHz|
lAuto Man| lAuto Man|
L x L
EINEEEE 3660 91 GHz 27.64 dBm 1 387327GHz  -51.427 dBm
N 1f 3825 25 GH: 42,60 dB
3 i m Freq Offset| 3 Freq Offset|
4 4
5 L OHz] 5 L OHz|
6 6
7 7
g Scale Type g Scale Type
10 i 10
1M o Lin) 1 i Lin)
= status| = status
5G NR n48 40MHz BPSK Low Channel RB1-0 (30MHz to 4GHz) 5G NR n48 40MHz BPSK Low Channel RB1-0 (4G to 40G)
[ Keysight Spectrum Analyzer - UL: 28774 \ R Date: 6/17/2022 Lo | @ ) = Keysight Spectrum Analyzer - AP2021.513,28774,Temp B2 [E=R[E=a"
RL RF 5 I T SENSE:INT] T 112:49:06 AM Jul03, 2022 L 509 DC [ [ SENSE:INT] [ 103:35:38 AM Jul 02, 2022
#Avg Type: RMS TRACE 56 Frequency #Avg Type: RMS 3 Frequency
NFE——PNO-Fast == Trig: FreeRun NFE—PNO:Fast == Trig: FreeRun AvglHold: 1001100 el
IFGain:Low #Atten: 20 dB IFGain:Low #Atten: 6 d oeTlA
Auto Tune| Auto Tune|
Ref Offset 13.3 dB. Mkr2 3.893 76 GHz RefOffset 13.3 dB Mkr1 38.579 1 GHZ
10 dBiciv__Ref 18.00 dBm -42.73 dBm 10 dBidiv__Ref 9.00 dBm -52.718 dBm
Log Y T Log Y
8.0 Center Freq| o CenterFreq|
200 2.265000000 GHz| 10 22.250000000 GHz|
20 210
. StartFreq| e - StartFreq|
20 ‘ e - 30.000000 MHz] 410 4500000000 GHz|
r L0 o ()
520 ' 61.0 —— . . ey
. N Stop Freq| nof T Stop Freq|
4500000000 GHz| o | 40.000000000 GHz|
720 1
[ \ \ \ | e 1
Start 30 MHz Stop 4.500 GHz CF Step Start 4.50 GHz Stop 40.00 GHz CF Step|
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 8.000 ms (40001 pts) | 447.000000 MHz #Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 61.33 ms (40001 pts) | 3550000000 GHz
S S O AU 5 5 M S e - | —— Al A jpute Man)
EINEEAE 3.60131GHz 27.19 dBm 1 3856791GHz  -52718dBm
N 1t 389376 GH: 4273 dB
3 i m FreqOffset| 3 Freq Offset|
4 4
4 L OHz| H L OHz|
6 6
7 7
g Scale Type| ; Scale Type
10 i 10
1M s Lin| 1 i Lin)
= satus = status|
5G NR n48 40MHz BPSK Mid Channel RB1-1 (30MHz to 4GHz) 5G NR n48 40MHz BPSK Mid Channel RB1-1 (4G to 40G)
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REPORT NO: 14790383-E8V2

EUT MODEL: A2651 (PARENT MODEL, FULL TEST)

DATE: JUNE 22, 2023

FCC ID: BCG-E8141A (PARENT MODEL)

[ Keysight Spectrum Analyzer - UL 28774 \ R Date: 6/17/2022 Lo & s [ Keysight Spectrum Analyzer - AP2021.513, 28774, Temp B2 [E=NER~=]
RL R [s0e oc I T senseant] I [12:51:06 A 103, 2022 C R 500 oc I T senseani] I [03:36:40 A 2102, 2022
#Avg Type: RMS TRACE] 55 Frequency #Avg Type: RMS 3 Frequency
- Trig: Free Ry YRl ey Fast &= Trig: FreeRun AvglHold: 1001100 TYPE(MY
P ow st 20dB oeTlA AAARA T Rantow | #ten:sd oerla
- > 00 Auto Tune| Auto Tune|
Ref Offset 13.3 dB. Mkr2 4.057 92 GHz Ref Offset 13.3 dB. Mkr1 7.397 7 GH2]
10 dBidiv__Ref 18.00 dBm -43.03 dBm 10 aBiciv__Ref 9.00 dBm -49.825 dBm
Log Y 7 Log Y
a0 Center Freq| o Center Freq|
200 2.265000000 GHz| i 22.250000000 GHz|
. 10
b StartFreq| . StartFreq|
20 0
2 30.000000 MHz| — 9 4500000000 GHz|
20 = 510 ‘
520 T b
o Stop Freq| 0 Stop Freq|
| | | | 4500000000 GHz| | ‘ 40000000000 GHz|
720 81
\ \ \ | onee [ | | | \ i
Start 30 MHz Stop 4.500 GHz CF Ste Start 4.50 GHz Stop 40.00 GHz CF Step|
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 8.000 ms (40001 pts) 447.000000 MHz| #Res BW 1.0 MHz #VBW 3.0 MHz* 3550000000 GHz|
=rocron ] roweron Tie 2 T e Man
= 3.698 64 GHz 28.21dBm 73977GHz  -49.825dBm
N 1f 4057 92 GH: X
2 z 4303 dBm FreqOffset FreqOffset]
4 0Hz OHz|
5
7
g Scale Type Scale Type
» Log Lin| Log Lin|
= sTatus s sTatus
5G NR n48 40MHz BPSK High Channel RB1-105 (30MHz to 4GHz) 5G NR n48 40MHz BPSK High Channel RB1-105 (4G to 40G)
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REPORT NO: 14790383-E8V2 DATE: JUNE 22, 2023
EUT MODEL: A2651 (PARENT MODEL, FULL TEST) FCC ID: BCG-E8141A (PARENT MODEL)

9.4. FREQUENCY STABILITY

TEST PROCEDURE

Use CMW 500 with Frequency Error measurement capability.
e Temp.=-30°C to +50°C

e Voltage = (85% - 115%)

Low voltage, 3.23VDC, Normal, 3.80VDC and High voltage, 4.37VDC.
End Voltage, 2.9VDC.

Frequency Stability vs Temperature:

The EUT is place inside a temperature chamber. The temperature is set to 20°C and allowed to stabilize. After sufficient
soak time, the transmitting frequency error is measured. The temperature is increased by 10 degrees, allowed to stabilize
and soak, and then the measurement is repeated. This is repeated until +50°C is reached.

Frequency Stability vs Voltage:
The peak frequency error is recorded (worst-case).

RESULTS
See the following pages.
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REPORT NO: 14790383-E8V2 DATE: JUNE 22, 2023
EUT MODEL: A2651 (PARENT MODEL, FULL TEST) FCC ID: BCG-E8141A (PARENT MODEL)

9.4.1. 5G NR n48

| TestEngineerID: | 25602 | Test Date: | 5/8/2022

5G NR n48 QPSK (40MHz BANDWIDTH)

Band 48 Frequency Range Limit
3550 3700 Freg"e"cy
iti rror
Condition Freq Reading Freq Reading Reading Within
- , Vo @ Low End @ High End (Hz) Frsetq;_el_ncy Authorized
emperature oltage (MHz) (MHz) oo | Frequency Block
Normal (20°C) 3551.0163 3696.7892 PP (Hz)
Extreme (50°C) 3551.0163 3696.7892 5.0 -0.001 Yes
Extreme (40°C) 3551.0163 3696.7892 -3.9 -0.001 Yes
Extreme (30°C) 3551.0163 3696.7892 AP -0.001 Yes
Extreme (10°C) Normal 3551.0163 3696.7892 1.7 0.000 Yes
Extreme (0°C) 3551.0163 3696.7892 -3.1 -0.001 Yes
Extreme (-10°C) 3551.0163 3696.7892 2.6 -0.001 Yes
Extreme (-20°C) 3551.0163 3696.7892 5.0 0.001 Yes
Extreme (-30°C) 3551.0163 3696.7892 4.1 -0.001 Yes
15% 3551.0163 3696.7892 3.6 -0.001 Yes
20°C 15% 3551.0163 3696.7892 2.0 -0.001 Yes
End Point 3551.0163 3696.7892 3.3 -0.001 Yes
Voltage
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REPORT NO: 14790383-E8V2

EUT MODEL: A2651 (PARENT MODEL, FULL TEST)

DATE: JUNE 22, 2023

FCC ID: BCG-E8141A (PARENT MODEL)

9.5.

LIMIT

PEAK-TO-AVERAGE POWER RATIO

In addition, the peak-to-average power ratio (PAPR) of the transmitter shall not exceed 13 dB for more than 0.1% of the
time and shall use a signal corresponding to the highest PAPR during periods of continuous transmission.

RESULT

Antenna 1 or 7 was used to measure as the worst case; full resource block (FRB) for each bandwidth was used to
measure as the worst case. The results from all CCDF measurements are passed with 13dB peak-to-average power ratio

criteria.

9.5.1. 5G NR n48

| TestEngineer ID: | 25602 | Test Date: 4/2/2022

Band Bandwidth | Frequency RB Modulation Conducted Power (dBm) | Peak-to-Average
(MHz) (MHz) | Allocation | OffSet Peak Average | Power Ratio (dB)

BPSK 30.45 26.04 4.41

10MHz 24 16QAM 31.31 24.43 6.88

BPSK 30.31 26.08 4.23

5G NR 20MHz 3625.0 %0 16QAM 31.29 24.55 6.74

n48 30MHz ' 75 BPSK 30.42 26.21 4.21

16QAM 31.39 24.63 6.76

BPSK 30.36 25.15 5.21

A40MHz 100 16QAM 31.09 24.56 6.53
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REPORT NO: 14790383-E8V2 DATE: JUNE 22, 2023
EUT MODEL: A2651 (PARENT MODEL, FULL TEST) FCC ID: BCG-E8141A (PARENT MODEL)

10. RADIATED TEST RESULTS

Radiated measurement using the Field Strength Method

Using the test configuration shown in Figure 6 below, We measure the radiated emissions directly from the EUT and
convert the measured field strength or received power to ERP or EIRP, as required, for comparison to the applicable
limits. As stated in 5.5.1 of ANSI C63.26-2015, the field strength measurement method using a test site validated to the
requirements of ANSI C63.4 is an alternative to the substitution measurement method.

1
4m
Measurement —{
’» Distance
EUT T —
| ]
[ ] ‘_
Turntable |osor1.5m| 1M

’ RF Test

Receiver

I —
s

Ground Plane

Figure 6 —Test site-up for radiated ERP and/or EIRP measurements

Radiated Power Measurement Calculation According to ANSI C63.26-2015

a) E (dBuyV/m) = Measured amplitude level (dBuV) + Cable Loss (dB) + Antenna Factor (dB/m).

b) E (dBpV/m) = Measured amplitude level (dBm) + 107 + Cable Loss (dB) + Antenna Factor (dB/m).

c) E (dBuV/m) = EIRP (dBm) - 20log(D) + 104.8; where D is the measurement distance (in the far field region) in m.
)E

d) EIRP (dBm) = E (dBuV/m) + 20log(D) — 104.8; where D is the measurement distance (in the far field region) in m.

So, from d)
The measuring distance is usually at 3m, then 20*Log(3)=9.5424

Then, EIRP (dBm) = E (dBuV/m) + 9.5424 - 104.8 = E (dBuV/m) — 95.2576

Note: Confidence check of each chamber is performed daily to see if any degradation from expected/normal reading
reference data. Ambient check of each chamber is performed monthly.
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REPORT NO: 14790383-E8V2 DATE: JUNE 22, 2023
EUT MODEL: A2651 (PARENT MODEL, FULL TEST) FCC ID: BCG-E8141A (PARENT MODEL)

TEST PROCEDURE
KDB 971168 D01 v03r01/D02 v02/r01
All tests above 1GHz were done with a Resolution Bandwidth of 1MHz, and a Video Bandwidth of 3MHz.

LIMITS

FCC: §96.41

(e) 3.5 GHz Emissions and Interference Limits—

(2) Additional protection levels. Notwithstanding paragraph (d)(1) of this section, the conducted power of any emissions
below 3530 MHz or above 3720 MHz shall not exceed —40dBm/MHz.

RESULTS
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REPORT NO: 14790383-E8V2 DATE: JUNE 22, 2023
EUT MODEL: A2651 (PARENT MODEL, FULL TEST) FCC ID: BCG-E8141A (PARENT MODEL)

10.1. FIELD STRENGTH OF SPURIOUS RADIATION, ANT 4

BPSK 5G NR n48 (40.0MHZ BANDWIDTH)

Project #: 14040866
Date: 6/3/2022
Test Engineer: | 27661
Configuration: EUT only
Mode n48 BPSK 40MHz
Chamber #: Chamber B
Froquency F:Z"de)g oot | ATTHS | oo | 208030 | gpcr Cﬁd;’mtf’d vomorice | e |
Low Channel, 3570MHz
7.130222 33.45 RMS 35.9 -27.0 5 -95.2 -52.35 -40 -12.35 H
7.139034 33.82 RMS 36.0 -27.0 .6 -95.2 -51.78 -40 -11.78 \%
10.743788 31.20 RMS 37.7 -24.1 .6 -95.2 -49.80 -40 -9.80 \%
10.744228 31.50 RMS 37.7 -24.1 .6 -95.2 -49.50 -40 -9.50 H
14.293022 30.22 RMS 39.5 -20.1 7 -95.2 -44.88 -40 -4.88 \%
14.337525 29.81 RMS 39.5 -19.6 .8 -95.2 -44.69 -40 -4.69 \%
Mid Channel, 3625MHz
7.255800 33.57 RMS 35.7 -26.8 .6 -95.2 -52.13 -40 -12.13 \Y
7.266816 33.39 RMS 35.7 -26.7 .6 -95.2 -52.21 -40 -12.21 H
10.892278 | 32.14 RMS 37.9 -23.9 .6 -95.2 -48.46 -40 -8.46 H
10.912988 | 31.34 RMS 37.9 -23.7 .6 -95.2 -49.06 -40 -9.06 \Y
14.545059 | 30.28 RMS 39.8 -20.2 .8 -95.2 -44.52 -40 -4.52 H
14.575903 | 29.57 RMS 39.7 -19.8 9 -95.2 -44.83 -40 -4.83 \Y
High Channel, 3680MHz
7.33335 33.55 RMS 35.6 -26.8 .5 -95.2 -52.35 -40 -12.35 H
7.336434 32.56 RMS 35.7 -26.8 .5 -95.2 -563.24 -40 -13.24 \%
11.058834 31.46 RMS 37.8 -23.4 .6 -95.2 -48.74 -40 -8.74 H
11.076459 31.56 RMS 37.8 -23.4 7 -95.2 -48.54 -40 -8.54 \%
14.780353 30.05 RMS 39.9 -20.0 .8 -95.2 -44 .45 -40 -4.45 H
14.815603 29.9 RMS 39.9 -20.0 9 -95.2 -44.5 -40 -4.50 \Y
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REPORT NO: 14790383-E8V2 DATE: JUNE 22, 2023
EUT MODEL: A2651 (PARENT MODEL, FULL TEST) FCC ID: BCG-E8141A (PARENT MODEL)

10.2. FIELD STRENGTH OF SPURIOUS RADIATION, ANT 7

BPSK 5G NR n48 (40.0MHZ BANDWIDTH)

Project #: 14040866

Date: 6/3/2022

Test Engineer: | 27661

Configuration: EUT only

Mode N48 BPSK 40MHz

Chamber #: Chamber B

Fr?gt;ezr)lcy %gi%? Det '?Z;:)s Amp/Cbl (dB) 32;):;;&:':;0;; EIRP CF C%;Ezl:m)zd Harl'i"n?i't'ics M(ng)i" Polarity
Low Channel, 3570MHz

7.106428 32.17 RMS 35.9 -26.8 5 -95.2 -53.43 -40 -13.43 \Y

7.120528 32.36 RMS 35.9 -26.9 5 -95.2 -53.34 -40 -13.34 H

10.721756 | 31.62 RMS 37.8 -24.0 5 -95.2 -49.28 -40 -9.28 H

10.730128 31.4 RMS 37.8 -24.1 .6 -95.2 -49.50 -40 -9.50 \Y

14.25645 30.13 RMS 39.5 -20.0 .8 -95.2 -44.77 -40 -4.77 H

14.264822 29.68 RMS 39.5 -19.9 .8 -95.2 -45.12 -40 -5.12 \%
Mid Channel, 3625MHz

7.247869 33.54 RMS 35.7 -26.8 .6 -95.2 -562.16 -40 -12.16 H

7.257563 32.49 RMS 35.7 -26.8 .6 -95.2 -563.21 -40 -13.21 \%

10.888313 31.73 RMS 37.9 -23.9 .5 -95.2 -48.97 -40 -8.97 H

10.890956 31.14 RMS 37.9 -23.9 .6 -95.2 -49.46 -40 -9.46 \%

14.515538 | 29.25 RMS 39.8 -19.8 .8 -95.2 -45.15 -40 -5.15 \Y

14.536247 | 29.39 RMS 39.8 -19.9 .8 -95.2 -45.11 -40 -5.11 H
High Channel, 3680MHz

7.339519 33.98 RMS 35.7 -26.8 .6 -95.2 -51.72 -40 -11.72 \Y

7.355822 33.38 RMS 35.7 -26.7 7 -95.2 -52.12 -40 -12.12 H

11.044734 | 31.37 RMS 37.8 -23.3 .6 -95.2 -48.73 -40 -8.73 \Y

11.050022 31.28 RMS 37.8 -23.3 .6 -95.2 -48.82 -40 -8.82 H

14.675484 | 29.90 RMS 39.7 -19.5 9 -95.2 -44.20 -40 -4.20 \%

14.718225 30.02 RMS 39.8 -19.6 9 -95.2 -44.08 -40 -4.08 H
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REPORT NO: 14790383-E8V2 DATE: JUNE 22, 2023
EUT MODEL: A2651 (PARENT MODEL, FULL TEST) FCC ID: BCG-E8141A (PARENT MODEL)

10.3 FIELD STRENGTH OF SPURIOUS RADIATION, ANT 8

BPSK 5G NR n48 (40.0MHZ BANDWIDTH)

Project #: 14040866
Date: 6/3/2022
Test Engineer: | 27661
Configuration: EUT only
Mode N48 BPSK 40MHz
Chamber #: Chamber B
Meter T1792 Corrected . .
F"zg‘fz')'cy Reading | Det A(‘Z;?r‘:)s Amp/Cbl (dB) | 3400-3800MHz | EIRPCF | Reading Harl'i"n:’i't"cs M(ng)'" Polarity
(dBuV) BRF (dBm)
Low Channel, 3570MHz
7.147847 33.56 RMS 36.0 -27.0 .6 -95.2 -52.04 -40 -12.04 \
7.155338 33.62 RMS 36.0 -27.0 .6 -95.2 -51.98 -40 -11.98 H
10.686947 32.67 RMS 37.7 -24.3 .6 -95.2 -48.53 -40 -8.53 \%
10.712503 32.18 RMS 37.7 -24.1 5 -95.2 -48.92 -40 -8.92 H
14.307563 30.27 RMS 39.5 -20.0 7 -95.2 -44.73 -40 -4.73 H
14.332238 29.77 RMS 39.5 -19.6 .8 -95.2 -44.73 -40 -4.73 \%
Mid Channel, 3625MHz
7.214822 32.81 RMS 35.8 -26.9 .6 -95.2 -52.89 -40 -12.89 \%
7.222753 33.61 RMS 35.8 -26.8 5 -95.2 -52.09 -40 -12.09 H
10.881263 31.65 RMS 379 -24.0 5 -95.2 -49.15 -40 -9.15 H
10.883906 31.75 RMS 37.9 -24.0 5 -95.2 -49.05 -40 -9.05 \%
14.575903 29.65 RMS 39.7 -19.8 9 -95.2 -44.75 -40 -4.75 H
14.582953 29.63 RMS 39.7 -19.7 9 -95.2 -44.67 -40 -4.67 \%
High Channel, 3680MHz
7.348331 32.89 RMS 35.7 -26.7 .6 -95.2 -52.71 -40 -12.71 \
7.356263 33.13 RMS 35.7 -26.7 7 -95.2 -52.37 -40 -12.37 H
11.009925 31.75 RMS 379 -23.5 7 -95.2 -48.35 -40 -8.35 \
11.037684 31.53 RMS 37.8 -23.2 .6 -95.2 -48.47 -40 -8.47 H
14.805469 30.08 RMS 39.9 -20 1 -95.2 -44.22 -40 -4.22 H
14.810316 29.26 RMS 39.9 -20 9 -95.2 -45.14 -40 -5.14 \
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REPORT NO: 14790383-E8V2 DATE: JUNE 22, 2023
EUT MODEL: A2651 (PARENT MODEL, FULL TEST) FCC ID: BCG-E8141A (PARENT MODEL)

10.4 FIELD STRENGTH OF SPURIOUS RADIATION, ANT 9

KPSK 5G NR n48 (40.0MHZ BANDWIDTH)

Project #: 14040866
Date: 6/3/2022
Test Engineer: | 27661
Configuration: EUT only
Mode n48 BPSK 40MHz
Chamber #: Chamber B
Meter Corrected . .
s | g | o | T8 | e | st | e | iy | e | W |
Low Channel, 3570MHz
7.128900 33.64 RMS 35.9 -27.0 5 -95.2 -52.16 -40 -12.16 \%
7.139475 33.67 RMS 36.0 -27.0 .6 -95.2 -51.93 -40 -11.93 H
10.738941 32.47 RMS 37.7 -24.1 .6 -95.2 -48.53 -40 -8.53 H
10.741584 31.72 RMS 37.7 -24.1 .6 -95.2 -49.28 -40 -9.28 \Y
14.223844 30.20 RMS 39.5 -19.9 .8 -95.2 -44.60 -40 -4.60 H
14.226488 30.12 RMS 39.5 -19.9 .8 -95.2 -44.68 -40 -4.68 \Y
Mid Channel, 3625MHz
7.272544 33.49 RMS 35.7 -26.7 5 -95.2 -52.21 -40 -12.21 H
7.280475 33.38 RMS 35.7 -26.6 5 -95.2 -562.22 -40 -12.22 \%
10.863197 32.14 RMS 37.8 -23.8 4 -95.2 -48.66 -40 -8.66 \%
10.866281 31.85 RMS 37.9 -23.9 4 -95.2 -48.95 -40 -8.95 H
14.538891 30.57 RMS 39.8 -20.0 .8 -95.2 -44.03 -40 -4.03 \%
14.541975 30.25 RMS 39.8 -20.1 .8 -95.2 -44 .45 -40 -4.45 H
High Channel, 3680MHz
7.336434 33.37 RMS 35.7 -26.8 5 -95.2 -52.43 -40 -12.43 H
7.339519 32.50 RMS 35.7 -26.8 .6 -95.2 -53.20 -40 -13.20 \Y
11.06985 32.07 RMS 37.8 -23.5 .6 -95.2 -48.23 -40 -8.23 H
11.101575 30.84 RMS 37.8 -23.2 7 -95.2 -49.06 -40 -9.06 \Y
14.781234 30.04 RMS 39.9 -20.0 .8 -95.2 -44.46 -40 -4.46 H
14.801063 29.27 RMS 39.9 -20.0 1 -95.2 -45.03 -40 -5.03 \Y
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REPORT NO: 14790383-E8V2 DATE: JUNE 22, 2023
EUT MODEL: A2651 (PARENT MODEL, FULL TEST) FCC ID: BCG-E8141A (PARENT MODEL)

11 SETUP PHOTOS

Please refer to 14790383-EP3V1 Setup Photo Report for setup photos

END OF REPORT
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